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"REQUIP

Rethinking Parkinson’s,

ropinirole (as ropinirole hydrochloride)

Tablets: 0.25 mg, 1.0 mg, 2.0 mg, 5.0 mg

THERAPEUTIC CLASSIFICATION

AntiParkinsonian Agent / Doparninu Agonist

INDICATIONS AND CLINICAL

REQUIP (ropinirole mrﬂmmlorlue] is indicated in the treatment of the
signs and symptoms of idiopathic Parkinson's disease. REQUIP can be
used both as early therapy, without concomitant levodopa and as an
adjunct to levodopa.

CONTRAINDICATIONS

REQUIP (ropinirole hydrochloride) is contraindicated in patients with a
known hypersensitivity to ropinirole hydrochloride or the excipients of the
drug product.

WARNINGS

Orthostatic Symploms - Dopamine agonists appear to impair the
systemic regulation of blood pressure with resulting orthostatic
symptoms of dizziness or lightheadedness, with or without documented
hypotension. These symptoms appear to occur especially during dose
escalation, Therefore, patients treated with dopamine agonists should be
carefully monitored for signs and symptoms of orthostatic hypotension,
especially during dose escalation and should be informed of this risk.
Hallucinations ~ In controlled trials, REQUIP (ropinirole hydrochloride)
caused hallucination in 5.1% of patients during early therapy (1.4% in the
placebo group) and in 10.1% of patients receiving REQUIP and levodopa
(4.2% receiving placebo and levodopa). Hallucination was of sufficient
severity that it led to discontinuation in 1.3% and 1.9% of patients during
early and adjunct therapy, respectively. The incidence of hallucination was
dose-dependent both in early and adjunct therapy studies.
PRECAUTIONS

Cardiovascular - Since REQUIP (ropinirole hydrochloride) has not been
studied in patiants with a history or evidence of significant cardiovascular
disease including myocardial infarction, unstable angina, cardiac
decompensation, cardiac arrhythmias, vaso-occlusive disease (including
cerebral) or cardiomyopathy, it should be used with caution in such
patients. There is limited experience with REQUIP in patients treated with
antihypertensive and antiarrhythmic agents. Consequently, in such
patients, the dose of REQUIP should be titrated with caution. Neuroleptic
Malignant Syndrome - A symptom complex resembling the neuroleptic
malignant syndrome (characterized by elevated temperature, muscular
rigidity, attered consciousness, and autonomic instability), with no other
obvious etiology, has been reported in association with rapid dose
reduction, withdrawal of, or changes in anti-Parkinsonian therapy. A
single spontaneous report of a symptom complex resembling the
neuroleptic malignant syndrome has been observed in a 66 year old
diabetic male patient with Parkinson's disease, who developed fever,
muscle stiffiness, and drowsiness 8 days after beginning REQUIP
treatment. The patient also experienced acute bronchitis, which did not
respond to antibiotic treatment. REQUIP was discontinued three days
betore the patient died. The reporting physician considered these events
1o be possibly related to REQUIP treatment. A single spontaneous report
of severe muscle pain has been reported in a 66 year old male patient
around his thigh. The reporting physician considered the event to be
probably related to REQUIP treatment. Retinal Pathology in Rats - In a
two year carcinogenicity study in albino Sprague-Dawley rats, retinal
atrophy was observed at incidences of 0%, 1.4%, 1.4% and 10% of male
rats and 0%, 4.4%, 2.9% and 12.9% of female rats dosed at 0, 1.5, 15
and 50 mg/kg/day respectively. The incidence was significantly higher in
both male and female animals dosed at 50 mg/kg/day. The 50 mg/kg/day
dose represents a 2.8 fold greater exposure (AUC) and a 13.1 fold greater
exposure (g to ropinirole in rats than the exposure would be in
humans at the maximum recommended dose of 24 mg/day. The
relevance of this finding to humans Is not known, Pregnancy - The use
of REQUIP during pregnancy is not recommended. REQUIP given to
pregnant rats during organogenesis (gestation days 8 through 15)
resulted in decreased fetal body weight at 60 mg/kg/day (approximately 3
- 4 times the AUC at the maximal human dose of 8 mg Lid), increased
fetal death at 90 mgkp/day (approximately 5 times the AUC at the
maximal human dose of 8 mg tid ) and digital matformations at
150 mg/kg/day (approximately 8-9 times the AUC at the maximal human
dose of 8 mg tid). These effects occurred at maternally toxic doses.
There was no indication of an effect on development of the conceptus at
a maternally toxic dose of 20 mg/kg/day in the rabbit. In a perinatal-
postnatal study in rats, 10 mg/kg/day of REQUIP (approximately 0.5 - 0.6
times the AUC at the maximal human dose of 8 mg t.i.d) impaired growth
and development of nursing offspring and altered neurological
development of female offspring. Nursing Mothers — Since REQUIP
suppresses lactation, it should not be administered to mothers who wish
to breast-feed infants. Studies in rats have shown that REQUIP and/or its
metabolites cross the placenta and are excreted in breast milk.
Consequently, the human fetus and/or neonate may be exposed to
dopamine agonist activity. Use in Women receiving Estrogen
Replacement Therapy - In female patients on long-term freatment with
conjugated estrogens, oral clearance was reduced and elimination half-
life prolonged compared to patients not receiving estrogens (see
Pharmacokinetics). In patients, already receiving estrogen replacement
therapy, REQUIP may be titrated in the recommended manner according
to clinical response. However, if estrogen replacement therapy is stopped
or introduced during treatment with REQUIP, adjustment of ths REQUIP
dosage may be required. Pediatric Use - Safety and effectiveness in the
pediatric population have not been established. Renal and Hepatic
Impalrment = No dosage adjustment is needed in patients with mild to
moderate renal impairment (creatinine clearance of 30 to 50 mL/min).
Because the use of REQUIP in patients with severe renal impairment or
hepatic impairment has not been studied, administration of REQUIP to
such patients is not recommended. Drug Interactions - Psycholropic
Drugs: Neuroleptics and other centrally active dopamine antagonists may
diminish the effectiveness of REQUIP. Therefore, concomitant use of
these products Is not recommended. Based on pop

Based on population pharmacokinetic assessment, there were no
interactions between REQUIP and drugs commonly used to treat
Parkinson’s disease, i.e., selegiline, amantadine, and anticholinergics.
Levodopa: The potential pharmacokinetic interaction of
levodopa/carbidopa (100 mg/10 mg b.id.) and REQUIP (2 mg Lid.) was
assessed In levodopa naive (de novo) male and female patients with
Parkinson’s disease (n=30, mean age 64 years). The rate and extent of
availability of REQUIP at steady State were essentially the same with or
without levodopa. Similarly, the rate and extent of availability of pa,

as well as its elimination half-life, were essentially the same in the
presence and absence of REQUIF. Inhibitors of CYP1A2: Ciprofipxacin:
The effect of ciprofioxacin (500 mg bi.d.) on the pharmacokinetics of
REQUIP (2 mg tid) was studied in male and female patients with
Parkinson's disease (n=12, mean age 55 years). The extent of systemic
availability of REQUIP was significantly increased when coadministered
with ciprofioxacin (AUG increased by 1.84 fold). Thus, in patients already
receiving CYP1A2 inhibitors such as ciprofloxacin, REQUIP therapy may
be instituted in the recommended manner and the dose titrated according
to clinical response. However, if therapy with a drug known to be an
inhibitor of CYP1A2 is stopped or introduced during treatment with
REQUIP. adjustment of the REQUIP dosage will be required. Substrates of
CYP1AZ: Theophylline: The effect of oral theophylline (300 mg b.i.d.) on
the pharmacokinetics of REQUIP (2 mg t.i.d.) was studied in male and
female patients with Parkinson's disease (n=12, mean age 59 years).
There was no marked change in the rate or extent of availability of
REQUIP when coadministered with theophylline. Similarly,
coadministration of REQUIP with intravenous theophylline (5 mgrkg) did
not result in any marked change in the pharmacokinetics of theophylline.
It i therefore unlikely that substrates of CYP1A2 would significantly alter
the pharmacokinetics of REQUIP, and vice-versa. Digoxin: The effect of
REQUIP {2 mg Li.d.) on the pharmacokinetics of digoxin (0.125-0.25 mg
0.d.) was studied in male and female patients with Parkinson's disease
(n=10, mean age 72 years). Coadministration at steady state with REQUIP
resulted in a 10% decrease in digoxin AUC although mean trough digoxin
plasma concentrations were unaitered. However, the effect of higher
racommended doses of REQUIP on the pharmacokinetics of digoxin is
not known, Alcohol: No information is available on the potential for
interaction between REQUIP and alcohol. As with other centrally active
medications, patients should be cautioned against taking REQUIP with
alcohol. Psycho-Molor Performance — As orthostatic symp of

dizziness or lightheadedness as well as somnolence may occur during
REQUIP therapy patients should be cautioned not to drive a motor vehicle
or operate potentially hazardous machinery until they are reasonably
certain that REQUIP therapy does not affect their ability to engage in such
activities.

ADVERSE REACTIONS

Adverse Reactions Associated with Discontinuation of Treatment - Of
1599 patients who received REQUIP (ropinirole hydrochloride) during the
premarketing clinical trials, 17,1% in early-therapy studies and 17.3% in
adjunct-therapy studies discontinued treatment due to adverse reactions.
The events resulting in discontinuation of REQUIP in 1% or more of
patients were as follows: Early therapy: nausea (6.4%), dizziness (3.8%),
aggravated Parkinson's disease (1.3%), hallucination (1.3%), headache
(1.3%), somnolence (1.3%) and vomiting (1.3%). Adjunct therapy:
diziness (2.9%), dyskinesia (2.4%), confusion (2.4%), vomiting (2.4%),
hallucination (1.9%), nausea (1.9%), anxiety (1.9%), and increased
sweating (1.4%). Patients over 75 years of age (n=130) showed slightly
higher incidences of withdrawal due to hallucination, confusion and
dizziness than patients less than 75 years of age. Most Frequent Adverse
Events - Adverse events occurring with an incidence of greater than, or
equal to, 10% were as follows: Early therapy: nausea, diziness,
somnolence, headache, peripheral edema, vomiting, syncope, fatigue and
viral infection. Adjunct therapy: dyskinesia, nausea, dizziness,
somnolence and headache. Dopamine agonists, with an ergoline chemical
structure have been associated with adverse experiences such as
retroperitoneal fibrosis, erythromelalgia and pulmonary reactions.
REQUIP has a novel, non-ergoline chemical structure and no reports of
such events have been observed in clinical trials. Incidence of Adverse
Events in Placebo Controlled Trials - The incidence of postural
hypotension, an event commonly associated with initiation of dopamine
agonist therapy, was not notably different from placebo in clinical trials.
However, decreases in systolic blood pressure to < 90 mmHg have been
observed in 13% (<65 years), 16% (65-75 years) and 7.6% (>75 years)
of patients treated with REQUIP. Table 1 lists adverse events that occurred
at an incidence of 2% or more among REQUIP-treated patients who
participated in placebo-controlled trials for up to one year. Patients were
dosed in a range of 0.75 mg to 24 mg/day. Reported adverse events were
classified using a standard World Health Organization (WHO)-based
dictionary terminology. The prescriber should be aware that these figures
can not be used to predict the incidence of adverse events in the course
of usual medical practice where patient characteristics and other factors
differ from those which prevailed in the clinical trials. Similarly, the cited
frequencies can not be compared with figures obtained from other clinical
investigations involving different treatments, uses and investigators. The
cited figures, however, do provide the prescribing physician with some
basis for estimating the relative contribution of drug and non-drug factors
to the adverse events incidence rate in the population Studied. The
Adverse Reactions section has been condensed. See full Product
Monograph for the complete information.

DOSAGE AND ADMINISTRATION

REQUIP (ropinirole hydrochloride) should be taken three times daily.
While administration of REQUIP with meals may improve gastrointestinal
tolerance, REQUIP may be taken with or without food. The recommended
starting dosage is 0.25 mg three times daily. Based on individual patient
response, dosage should then be titrated by weekly increments of 0.25
mg per dose as described in the table below. After week 4, daily dosage
may be increased by 0.5 to 1.0 mg per dose on a weekly basis up to 24
mg per day. Doses greater than 24 mg/day have not been tested in clinical
trials. Smaller dose increments are recommended for patients who may
be at risk for orthostatic symptoms. In clinical trials, initial benefits were

pharmacokinetic assessment, na intaraction was seen between REQUIP
and tricyclic antidepressants or benzodiazepines. Anti-Parkinson Drugs:

observed with 3 mg/day and higher doses.
Week
1 2 3 4
Unit Dose (mg) 0.25 05 0.75 1.0
Total Daily Dose (mg) 075 | 15 225 | 30
-19
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TABLE 1
Adverss events with incidence 22% from all placabo-controlied serty
and adjunct therapy studies

__EoiyTharayy | AdwesiThoupy |

REQUIP Plassbe L

=187 MW Net Heil

% scturrance | % sesurrenss | % sosmrrense | %
Autanomic Nervous System
Sweating Increased 64 41 12 17
Mot Dry 51 34 53 [2]
[Fushing 32 o7 14 08
Body o3 8 Whole General
Paripheral Edemy 1 4 ] 25
Fatigue e a - -
Injury - - 108 e
Pain T8 al 53 L4 )
Asthera B4 14 - =
Drug Level Incressed 45 a7 &7 3
Chest Pain a8 wn = =
Malase 32 o7 14 o8
Cardipvascalar Genaral
Syncope 15 14 9 17
Hrypotersion Povrsh B4 1) i =
Hypeniension 45 34 34 1
Hypetension 19 00 24 oe
Central and Peripharal
Nervous System
401 ns 0 158
Dyskinesia = - nr 128
172 170 88 nr

Ataxia (Fals) - - i1 ar
Tremar 83 5
P - - 53 28
Hyperesthesia 38 20 - =
Dysiona - - 43 42
Hypokinesia - - 5.3 42
Paresis - = 29 0.0
Gastrolstestingl System
Nausea 508 28 o1 183
Vimiting 1;; :i T2 a2
Comstipation 83 75 58 33
Abdomiral Pain 64 7 &7 TS
Diarrhea - - 48 28
Angrexia 38 14 - -
Flatulence 25 14 18 o8
Salrva Increased - - 24 (1]
Dyspiugd 13 [ 24 08
Heart Rate and Riythm
Palpitation 32 0 28 25
Metabolic and
Alialing Phosphate increased 25 14 10 oo
Weight Docreass - - 24 08
Mutcaloekaiatal Syviam
Anthraigia - - 87 80
Arthritis - - 20 os
Pryehiatric
Somnolence 401 a1 202 a
Ansisty - - 83 33
Confusicn 51 14 ar 17
Hatlucination &1 14 0.1 a2
Narvausness - - 48 5
Yawning a2 o - -
Amnesil 25 14 a8 (1]
Drearring Abnormal - = 24 17
Tied Biood Call
Anamia 24 1)
Aeprodective Mals
Impotence 25 14 - -
Resisance Mechanizm
Uppar Respiratory = - ar 83
Infection Viral 108 34 12 a7
Resplratory Systam
Pharyngitis 84 4 - -
Rhinits 38 27 - -
Sinugitis ;g s; - -
Dyspnea 1 (2 17
Bronchitis 25 14 -
Urinary
Urinary Tract Infection 51 41 63 5
Periphéral Ischemia 25 oo = -
Wizloa
Vision Abnormal 87 34 - -
Eye Abnoemality 32 14 = =

* Incidence of adverss svent <1%.

When REQUIP is administered as adjunct therapy to levodopa, the dose
of levodopa may be decreased gradually as tolerated once a therapeutic
effect with REQUIP has been observed. REQUIP should be discontinued
gradually over a 7-day period. The frequency of administration should be
reduced from three times daily to twice daily for 4 days. For the remaining
3 days, the frequency should be reduced to once dally nnorto complete
withdrawal of REQUIP. Renal and Impairment: In patients with
mild to moderate renal impairment, REQUIP may be titrated in the
recommended manner according to clinical response. Patients with
severe renal impairment or on hemodialysis have not been studled and
administration of REQUIP to such patients is not recommended. Patients
with hepatic impairment have not been studied and administration of
REQUIP to such patients is not recommended. Estrogen Replacement
Therapy: In patients already receiving estrogen replacement therapy,
REQUIP may be titrated in the recommended manner according to clinical
response. However, if estrogen replacement therapy is stopped or started
aunTmmmmm REQUIP, adjustment of the REQUIP dosage may be
required.
AVAILABILITY OF DOSAGE FORM
REQUIP is supplied as a pentagonal film-coated Tiltab® tablet with beveled
edges containing ropinirole (as ropinirole hydrochloride) as follows:
0.25 mg ~ white Imprinted with SB and 4890; 1.0 mg ~ green imprinted
with SB and 4892; 2.0 mg - pale pink imprinted with SB and 4893; 5.0
~ blue tablets imprinted with SB and 4894, REQUIP is available in
bottles in the pack size of 100 tablets. It Is also avallable in 0.25 mg as a
single unit bister pack of 21 tablets.
Full Product Monograph available to practitioners upon request.
REFERENCES:

1. Rascol 0, et a. Ropinirole In the Treatment of Earty Parkinson's
Disease: A 6-Month Interim Report of a 5-Year Levodopa-controlled
Study. Mo Disord 1998;13:39-45.
4, Schrag AE, et al. The Safety of Ropinirole, a selective non-ergoline
dopamine agonist in patients with Parkinson's disease. Clin
Neuropharmacol 1998:21:169-175.
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Interferon beta-1a

Rebift

11 mog (3MIL), 44 meg (12MIL) tyophilized powder for injection
22 mof (BMILNO SmL, 44 mog (1ZMIUNO.SmL liquid formulation for injection

THERAPEUTIC CLASSIFICATION
Immunomodulator

ACTIONS AND CLINICAL PHARMACOLOGY

Description: Rebit® (Interferon beta-1a) is a purified, sterile ghycoprotein product pro-

duced by recombinant DNA techniques and formulaied for use by injection. The active

ingredient o Rebil® is produced by genetically engineered Chinese Hamster Ovary

(CHO) ceits. interleson beta- 12 is a highly puritied glycoprotein that has 166 amino

acids and an approwamate molecular weight of 22,500 daltons. It contains 2 single N-

Iimked carbohydrate moiety attached 10 Asn-80 similar 1o that of natural human

Interfron beta The specific activity of Rebit* ks approximately 027 million intermation-

al units (MIUNmeg Interferon beta-1a. The unit measurement is defived by comparing

the antiviral activily of the product 1o an in-house natural hiFN-bata NIH standard that is
obtained from human fibrobiasts (BILS 11), which has been calibrated against the NiH
natural hiFN-beta standard (GB 23-902-531), General; Interferons are a tamily of natu-

rally ocgurring proleins, which have molecular wesghts ranging from 15,000 to 21,000

daftons Three major classes of interferons have been identified: alpha, befa, gamma

Interferon beta, Interferon alpha and Interferon gamma have overlapping yet distingt

biologic activities.

Interféron beta- 12 acts through various mechanisms:

« Immunomodutation through the induction of ceil membrane components of the
major histocompatibility complex 16 MHC Class | antigens, an increase in natural
killes (NK) cedl activity. and an inhibition of IFN-K induced MHC Class Il antigen
expression, as well as a sustained reduction in TNF level

« Antiviral effect through the induction of proteins like 2°-5° oligoadgenylate
synthetase and p78

« Antiprolilerative effect through direct cytostatic activity and indirect through
anfitumoral immuné response enhancement.

The mechanism of action of Rebif® in refapsing-remitting multiple sclerasis is still
undes investigation
Relapsing-Remitting Multiple Sclerosis
Two pivotal studies, including 3 lofal of 628 patients. evalualed the long-lerm Salety
and efficacy of Rebit® when administered subcutaneously three fimes weekly to relaps-
ing-remitting multiple scletosis patients. The results indicate that Rebif* aiters the nat-
wral course of relapsing-remiting multiple sclerosis. Efficaty was demanstrated with
respect 1o the 3 major aspects of this disease: drsability (patients EDSS 0-5), exacerta-
tions, and burden of disease and activity as measured by MRI scans.

PRISMS STUDY

I the larger trial, a lotal of 560 patients diagnosed with clinically definite of laboratory-
supported relapsing-remitting multiple scherosis EDSS 0-5 with at least a 1-year
history before study entry, were enrolled and randomized to the 3 treatments (placebo,
22 meg (GMIL) Rebi®, or 44 meg (12MIL) Rebit*) m a ratio of 1:3:1. About 90% of
patients completed the 2 years of reatment. and very few patients withdrew from the
‘shudy due 1o adverse events

The main crileria for inclusion were

* history of 2 or mare acule exacerbations in the 2 years prior bo study entry

® i) previous Systemic treatment with interferons

* i treatment with codicosteroids of ACTH in the 2 monihs preceding study enlry

* i exacerbiation in the 8 wesks prior o study entry

Patients were evaluated 3l 3-month periods, during exacerbations and coinciding with
MRi scanning. Each patient underwent cranial proton density/T,-weighted (PD/T2) MRI
scans ai baseline and every 6 months dusing the Study. A subset of patients underwent
PO/T2 and T -weighted (T1) Gd-MRI scans one month before the start of ireatment, a1
baseling and then monthly wntil the end of the first 9 months of ireatment. Of those,
anolher subset ol 39 continued with the monihly scans Mroughout the 24 monih treal-
ment pariod.

This study demonsirated that Rebif* at a total dose of 66 o 132 mcg weskly, signifi-
cantly imgroved all 3 major outcomes, including exacerbation rate, disease activity and
burden of disease as measuted by MRI scanning and progression of disability. In addi-
tion, the study showed that Retif* is eflctive in delaying the progression in disabifity
in pafients with an EDSS of 4.0 or higher who are known to progress mare rapidly.
Also, the deug reduced the requitements for steroids to treal multiple scherosis and, at
132 mog weekdy Rebif* reduced the number of hospitalizations for multiple sclerosis.

;;".mmwmﬂlnwﬁ-m
The results afer one yeas ofreatment were also signiicant

Effect an time o first prograssion in disability

Effect on multiple seberasis pathology &5 delecied by MAI scans

Requirement for steroids: The propartion of patients requiring stecaids for MS (exclud-
ing non-MS indications) was higher in the placebo group (mare than 50%) than in
gither of the 2 Rebif* groups (around 40°% in each group)
Hospitafization for multiple sclerosis: The observed mean numbers of hospitalizations
for MS in the Rebif* 66 and 132 meg weekly groups represented reductions of 21% and
4B%, respectively, irom that in the placebo group.

Cohort of patients with high baseline EDSS (baseline EDSS >3.5):
Additional analyses were conducted in order o study the efficacy of Rebit® in popula-
tions of patients with adverss predictive outcome lactors, who were likely to be at higher
tisk lor progression in disability. The primary predictive factor examined was baseline
EDSS 535, Patients in this cohort have a more severe degree of disability and are 3t
higher risk for progression than those with fower EDSS: natural history shudies have
shown Ihat patients at EDSS levels of 410 1o 5.0 spend less time at these EDSS leveis
than af Ipwer levels of disability. Treatment with Rebit* at both doses significantly
reduced the mean exacerbation count per palient compared to placebo treaiment
Progression in this group of patients is of particutar concem, as it involves development
of ditficulty in ambulation. The 132 meg weekly dose Significantly prolonged time to
confirmed progression whereas the 66 meg weskly dose did not. Both dases of Rebif*
significanly affected percent change from basefine in MRI burden of disease in the
high-EDSS cohort. and the 132 mog weekly dose significantly reduced the number of T,
active Jesions in this population, The efficacy results in this cohort of patients with
established disability confirms thal the 132 mcg weekly dose has a marked efiect on

progression in disability and the undeslying pathology of the disease
EMect on exacerbation (High-EDSS eohert)
| Efficacy parameters
Mean # exacerbations
# and % of exacestation-ree pabents
pratue” (Rebi® vs placeto)
‘Log-inear model
n isability by one point on the EDSS [Wigh-EDSS cobort)
Treatment Group not | Time to Progression |
progressors” | #patents | Medan (days)| 01 (days)
Revitobmcgwenky | o | o | 2%
|heor 1mequenty | x| a | ewew | o |

*Extludes patents los? to 1oBow-up witho! progression

Rebif® 132 mcg weekly o e

“ANOVA o0 the ranks.

CROSS-OVER STUDY
The other stisdy was an open cross-over design, with MRI evaluations conducted in a
blinded kashion. Enrolled in this study were 68 patients between the ages of 15 and 45
years, with clinically definite and/or laboratory supported retapsing-remitting MS for up
1o 10 years in duration. The main inclusion crileria included:
3t least 2 relapses in the previous 2 years
» EDSS score between 1-5
* 10 corticosteroid or plasmapheresis treatments o administration of gamma globubing
within the 3 months prior to study
* 1 immunomodulating or immunosuppressive therapy for the 6 months priot lo
the study
» absence of HBsAg and HIV antibadies
Once enrolied, patients remained under clinical cbservation Tor 6 months with assess-
ments of their neurological status and ofther paramelers, and exensive mandoring of
exacerbations. Patients were then randomized o freatment with either 11 mog (3MIL)
(n=35) or 33 meg (IMIU) (n=33) of Rebif™, sell-administered subcutanequsly three
fimes per week. The total dose was therefore 33 of 99 meg weekly

Six-months observation vs six-months treatment:

Treatment with Rebif® at both doses used in this study, achieved a statistically signifi-
cant reduction in both the MRI evidence of MS activity in the brain and the clinical
relapse rate versys the corresponding observation periods. This pattem of imgrovement
was also reflected in additional MR measures. In the biannual T-weighted scans, a
reduction in the mean number of new lesions and in the mean number of enlarging
lesions was demonstrated.
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EAE-a-a
Two-year results: Al the end of this study, 62 patients continued treatment for a fur-
ther 18 months. Each of these patients continued to receive the dose I which they wers
randomized. Validation of the results of the 2 year treaiment period is ongoing. however,
the results from the continuation of reatment at both doses demonsirale that Rebif®
maintained its dose-dependent effct in reducing the relapse rate and the brain fesion
volume detected by T, weight MRI scans compared to the observation period, which
comoborates te findings of the longer, placebo-controlled study.

Condyloma acuminatum: The results from four double-blind, placebo-controlied
sludies, including 349 patients (aged 17-62), each reveal that Rebif®, when injected
infralesionally at a dose of 367 meg (IMIU)esion 3 times pr week for 3 weeks, s effi-
cacious in the treatment of condyloma acuminatum in men and women. This efficay is
evidenced by both the induction of compiete disappearance of lesions as well as the
reduction in the area of lesions. The majority of Ireated patients in these studies had
recurrent warts that had failed previous treatments. The number of kesions treated per
patient was between 3 and 8, & staled in the summary table below

INDICATIONS AND CLINICAL USE

Multiple Sclerosis: Rebit® (interferon beta-1a) i indicated for the ireatment of relaps-
ing-remitting multiple sclerosis in patients with an EDSS between 0 and 5.0,
to reduce the number and severity of clinical exacerbations, slow the progression of
physical disability, reduce the requirement for steroids, and reduce the number of hospi-
talizations for treatment of multiple sclerosis. The efficacy has been confirmed by T, -Gd
enhanced and T, (burden of disease) MRI evaluations. Evidence of efficacy beyond 2
years is nol known since the primary evidence of efficacy derives from 2-year irials
Condyloma acuminatum: Rebif” 15 best suited for the patient who has less than nine
lesions, and who has failed several prior ineatments. In te case of patients with nine or
more lesions, if the first Rebit* trsatment i successhul, the remaining lesions could be
treated with 2 second course of Rebif® therapy. Rebit* should also be considered for fhe
{reatment of condyloma acuminatum in patients for whom the side-effects from other
treatments, €.9., scarring, are of concern. While not all patients who were treated with
Rebit* attained a complete response, patients whose lesions dacreased in size and had
4t least a partial response may have also benefitied from treaiment because lesion
shrinkage may facilitate subsequent management with olher iherapies, as has been
reparted with IFN-gipha
CONTRAINDICATIONS: Rebif* (Interferon beta-1a) is contraindicated in patients with
2 known hypersensitivity k0 natural or recombinant interferon beta, albumin (human), or
any other component of te lormukation

WARNINGS: Rebit” (Interteron beta-1a) should be used under the supenvision of a

physician

Relapsing-Aemilting Multiple Sclerosis: Depression and sucidal ideation are
known 1o occur al an increasad irequency in the mulliple sclerosis population, The use
of Rebif* has not been associated with an increase in the incidence andior severity of
depression, or with an increased incidence of suicide attempts or suicide. In the relaps-
ing-remitting multiple sclerasis study, 2 similas incidence of depression was 5een in the
placebo-treated group and in the two Rebif* patient groups. Nevertheless, patients with
depression should be closely monitored for signs of significant worsening of depression
of suicidal ideation. The first injection should be performed under the supervision of an
approgeiately qualified health care professional

Condyloma: All injections should be administered by 3 qualfied health care profes-
sional,

PRECAUTIONS

General: Patients should be informed of the most common adverse events associated
with inferteron beta administration, including symploms of the fiu-like syndrome (see
Adverse Reactions), These symptoms fend to be most promenent 4t the initiation of therapy
and decrease in frequency and severity with continued treatment.

Based on the results of clinical frials of Rebif® in MS, in which more than 500 patients
were randomized 1o drug treatment, there s no indicalion of an increased risk of seizure
disorder with Rebit* therapy. However, since seizures have been reported with other
interferon therapies, caution should be exercised when administering interferon-beta- 12
to patients with pre-existing seizwres disorder. For patients without a pre-existing
seizure disorder who develop seizures during therapy. an etiologic basis should be
established and appropriate anti-convulsant therapy instituted prior to considering
tesuming treatment with Rebif®. The etfect of Rebif® administration on the medical
management of patients with seizure disordes i unknawn.

Serum neutralising antibodies against Rebif* (interferon beta-1a) may develop. The pre-
cese incidence and chinical significance of antibodies s as yet uncertain (see ADVERSE
REACTIONS)

Hypersensitivity teactions, both local and systemic, have developed during therapy with
Rebif*

Intralesional injections can be painful to some patients treated for condyloma acuminata.
I such cases an anaesthetic cream such as lidocaine-prilocaing can be used.

Pregnancy and Lactation: Rebif™ should not be administered in case of pragnancy
and lactation There are no studies of interferon beta-1a in pregnant women. At high


https://doi.org/10.1017/S0317167100050290

005es in monkeys, abortilacien! eflects were observed with other interterons. Fertile
women receiving Rebif® should take appropriate contraceptive measures. Patients plan-
ning for pregnancy and those becoming pregnant should be informed of the potential
hazards of interterons to the foetus and Rebif® should be discontinued. It is not known
whether Rebil® is excreted in human milk. Bacause of the potential for serious adverse
reactions in nursing infants, a decision should be made either 1o discontinue nursing or
1o discontinug Rebif* therapy,

Pediatric use: There is no experience with Rebif® in children under 16 years of age
with muttiple sclerosis or condyloma and therefore Rebit* should not be used in this

population

Patients with Special Diseases and Conditions: Caution should be used and
close monitoring considered when administering Rebit™ to palients with severe tenal and
hepatic tailure, patients with severe myelosuppression, and depressive patients,

Drug Interaction: No formal drug interaction studies have been conducted with Rebit®
in humans. Interferons have been reported to reduce the activity of hepatic cytochrome
p50-gependent enzymes in humans and animals. Caution should be exercised when
administering Rebif* in combination with medicinal products thal have a narrow
therapeutic index and are largely dependent on the hepalic cytochrome p4S0 system for
Clearance, &0, antiepileptics and some classes of antidepressants. The interaction of
Rebit* with corticosteroids or ACTH has not been studied systematically, Clinical
studies indicate that multiple sclerosis patients can receive Rebif* and corticosteroids o
ACTH during retapses. Rebif* should not be mixed with other drugs in the same syringe.
Laboralory Tests

Relapsing-Remitting Multiple Sclerosis: Laboraiory abnommalites are associated
with the use of interferons. Therefore, in addition to those laboratory tests normally
required for monitoring patients with multipte sclerosis, complete and differential white
blood cell counts, platelet counts and blood chemistries, including liver and thyroid
funiction tests are recommended during Rebit® theragy. These tests shouid be perdormed
al months 1, 3 and 6, and every 6 months thereafter

Condyloma acuminata: Same as retapsing-remitting multiple sclerosis but tend not
10 be a5 severe because of dose and length of reatment
Information to be provided to the patient: Flu-ike symploms (lever, headache.
chills, muscle aches) are nol uncommon following initiation of therapy with Rebif*
Acetaminophen may be used for relief of fiu-like symploms. Patients should contact
Iheir physician or pharmacist il they experience any undesirable effects: Depression may
occur in patients with relapsing-remitting multiple sclerosis and may occur while
patients are taking Rebif*, Patients shouid be asked o contact theit physician shouid
they feel depressed. Patients should be advised not to stop or modity their treatment
unless instructed by their physician. Instruction on seif-injection technique and proce-
dures: patients reated for relapsing-remitting mulliple sclerosis should be instructed in
the use of aseptic technique when administering Rebif*. Appropriate instruction for
reconstitution of Rebif* and sell-injection showld be given including careful review of the
Rebit* patient leafiet. The first injection should be performed under Ihe supervision of an
appropriately qualified healthcare professional. Injection sites should be rotated at each
injection. Injections may be given prior 1o bedtime as this may lessen the perception ol
side effects. Patients should be cautioned agains! the 1e-use of nesdles or Syringes and
instructed in safe disposal procedures. A puncture resistant containes for disposal of used
needies and syringes should be supplied fo the patient along with instructions for safe
disposal of full containers. In the controllsd MS trial reported injection site reactions
wer commaonly reparted by patients al one oc more times during therapy. In general,
they did not require discontinuation of therapy, but the nature and severity of all reported
reactions should be carefully assessed. Pabent understanding and use of aseptic sell-
injection technique and procedures should be periodically re-evaluated

ADVERSE REACTIONS

Multiple Sclerosis: As with other interleron preparations, fu-like symptoms are not
uncommon. The use of Interferon beta may cause flu-like syndrome, asthenia, pyrexia,
chills, arthralgia, myalgia, headache. and injection site reactions.

Less frequent adverse reactions include cold sotes, stuffy nose, ligh! headedness,
mucosal irritation, haematological disorders (levkopenia, lymphopenia, granulocytope-
nia), and alterations in fiver function lests such as elevated SGOT and SGPT, These
efiects are usually mild and reversible. Tachyphylaxis with respect to most Side-efiects is
well recognized. Fever and flu-like symptoms can be treated with acetaminophen
Depending on the severity and persisience of the side-effects, the dose may be lowered
of temporarily interrupted, al the discretion of the physician. Mos! injection site reac-
tions are mild fo moderate. Rare cases of skin ulceration/necrosis at the site of injection
have been reported with long term treatment The most frequently reported adverse
events and the most common laboratory abnormalities observed during the placeba-con-
trolled study in relapsing-remiting multipke sclerosis (560 patients, 2 years treatment) are
presented in the table below for patients on placebo and Rebif® (Inerderon beta-1a), The
frequencies are patients who reported this event at least once during the Shudy, as a per-
centage of the botal number of patients, by study-arm

Adverse Events
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In addition to the above listed adverse events, the following events have been
experienced less Irequently, in one or both of the relapsing- runmmg nmlhmescietosas
studies: asthenia, fluid retention, anorexia, gastroenteritis, h

negus injection. This dose is efective in the majority of patients to delay progression ol
the disease. Patients with a higher degree of disability (an EDSS of 4.0 or higher) may
Tequire a dose of 44 mcg (12 ML) 3x/week

Treatment should be initiated under supervision of a physician experienced in the
treatment of the disease, When firs! starting treatment with Rebif™, in order 1o allow
tachyphylaxis to develop thus reducing adverse events, it is recommended that 20% of
the total dose be administered during the initial 2 weeks of therapy. 50% of total dose be
administered in week 3 and 4. and the full dose from the lifth week omwards

Al the present time, it i not known for how long patients should be treated. Salety and
efficacy with Rebif* have been demonstraled loliowing 2 years of reatment. Theredore, il
is recommended that patients should be evaluated after 2 years of treatment with Rebit®
aﬂadausm!mlonqeuamiwbemdemwmmwmsuswmuwm

Pnpmllu ol Solution: Lyophilized formulation (Relapsing-Remitting
Multiple Scleresis): Reconstitute the contents of a vial of Rebif” with 0.5 mL of the
accompanying sterile diluent (see table below lor diluent volume and resulting
concentration). The reconstituted solution should be used immedialely

11 meg (3 MIL)
44 meg (12 MIL)

Preparation of the solution: liquid formulation: The lquid formulation in a
pre-filled syringe is ready for use, These syringes are graduated to facilitate therapy
initiation. The pre-filled syringes contain 22 mcg and 44 meg of Rebit® respectively. The
pee-filled Syringes are ready for subcutaneous use only

CONDYLOMA ACUMINATUM: The recommended posology is 3 67 meg (1MUY per
lesion theee times per week for 3 weeks. The ded route of is
intra~ o peri-lesional. The pre-filled syringes are nol 1o be used for this indication
Preparation of Solution: Lyophilized formulation (Condyloma acuminatum)
Reconstitute the contents of 2 vial of Rebit® in sterile diluent in order 1o obtain 3 final
concentration of 3.7 mog per 0.1 ml slution. The reconstituted solution should be used
immediately

Nosmiral
=

11.meg (3 MIL) 37 ey (10 M)

aftections, dental aboess or extraction. stomatilis, glossilis, sleepiness, anxiety,

44 mey (12 MUY 37 meg (10 MLy

irritability, contusion, lymphadenopathy, weight gain, bone fracture, dyspnoea, cold
so0es, fissure at the angle of the mouth, menstrual disorders, cystitis. vaginitis.

Immunogenicity: Antibodies to IFN-beta were tested in all patients pre-entry. and
al Monihs 6, 12, 18 and 24. The results of testing for the presence of neulralizing
antibodies (NAD) are shown below

Percentage of patients positive for neutralizing antibodies
L% ]
Due to concem about the potential impact of neutralizing antibody formation on efficacy,

exacerbation counts (primary endpaint) were analysed according to patients’ neutraliz-
ing antibody status. Over the 2 years of the study, there was no trend 1o a higher exacer-

COMPOSITION

Lyophilized formulation: Each 3 mL wial of sterile lyophilized powder contains
Interferon beta-1a, albumin (human). mannitol and sodium acetate, as indicated in the
table below. Acetic acid and sodium hydroxide are used 1o adjust the pH

Sodium acetate
0.2 mg
Bimg

interteion beta-1a
11 meg (3 MIL) 5 my
44 meg (12 MIL) Smy

Febif® (Interferon beta-1a) is supplied with a 2 mL diluent ampoule containing 2 mL of
0.9% NaCl in Waler for injection. No preservatives are present

Liquid formulation

The liquid f is supplied in syringes containing 0.5 ml of solution. Each

bation rate in the neutralizing antibody-positive groups compared 1o the lizing
antibody-negative groups. There is no clear indication that the development of serum
neutralizing antibodies affected either safety or efficacy in either of the Rebif® groups.

syringe containg Interferon beta-1a, albumin (human), mannitol and 0.01 M sodium
acelate buffer, as indicated in the fable below, The solution does nol contain
presenvatives.

Interteron beta-1a 0.01 M Sodium acetate bufter
22 meg (6 MI) Wimg sxmsm
44 meg (12 MIL) Wamg a4 08 ml

STABILITY AND STORAGE RECOMMENDATIONS

Lyophilized formulation: Refer 1o the dale indicated on he tabels for the expiry date.

Rebit* {Interferon beta-1a) lyophilized product should be stored at 2-8°C

Liquid formulation: Refer o the date indicated on the kabets for the expiry date

Rebif* liquid in a pre-filled syringe should be stored af 2-8°C. Rebif® syringes may be
stored for a limited period at room temperature (up 10 25°C), but not more than 1 month
Do nol Ireeze:

RECONSTITUTED SOLUTIONS

Lyophilized formulation: Lyophilized Rebil* should be recanstituted with 0.9 %

NaCl in Water for Injection (supplied in 2 mL neutral glass ampoules containing 2.0

mL). The reconstituted solution should be administered immediately. Although not

recommended, it may be used later during the day of reconstitution if stored in a

reir:ue:aluf (2-8°C). Do not treeze. The reconstituted solution may have a yellow
louration which is a normal product characteristic.
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Other adverss events were expenienced by less than 5% of the patients, and inchaded eye
pain, skin disoeder, rhinitis, bronchitis, coughing, diarhoea, abdominal pain, postural
hypotension, palpitation, vasodilatation, rectal disorder, lymphocytosis, thrombocytope-
ia, delirium, somnolence, joint pain, joint stifiness, lightheadedness, paraesthesia dis-

tal, disorientation, irritability, sleeplessness, lethargy, bruise, purpura, sweating
increased, shortness of breath, upper respiraiory tracl infection, tachycardia. llushing.
wrethral pain, infection, chest pain, lymphadenopathy, PBI increased, arthealgia, dizzi-

ness, Nervousness, tremor, abnormal vision, vulvovaginal disease, bakanites, penis dis-
ease, lestis disease, uretfits, infection urinary Iracl, vaginitis, leukopenia, herpes sim-
plex, pruitis, rash mac pap, skin neoplasia, rash.

Immunogenicity: The delermination of the presence of antibodies to human IFN-beta
was performed in all 4 studies. A total of lour patients had anti beta-interferon

Forummhold mmhmmsummmnmm
10 placebo.

The adverse events experienced during the study are listed below, by WHOART System
Organ Class. The most comman amongst the injection site reactions was in the form of
mild erythema, The majoriy of the ofher injection site reactions were also mild in the 2
Rebif* groups. Necrosis was reporied in 8 patients ireated with Rebif®. Two of these
patients were in the 66 mcg weekly and six in the 132 mog weekdy groups. All patients
completed the planned Ireatment period, with only 1 requiring temporary dose reduc-
tions and another patient stopping treatment for 2 weeks. Those that required ireatment,
received antibiotics.

https://doi.org/10.1017/50317167100050290 Published online by Cambridge University Press

anlibodies al pre-entry, and & other patients had al least a positive result for total binding
antibodies al some point during the study. Antibodies were ol low titer, and none of the
antibodies were neutralizing to human IFN-beta biological activity
SYMPTOMS AND TREATMENT OF OVERDOSAGE
No case of overdose has thus far been described. However, in case of overdosage,
patients should be hospitalised lor observation and approgriate sugportive treatment
should be given,
DOSAGE AND ADMINISTRATION:

IIULTPLESR!.EHDSIS The recommended posalogy of
Rebif* (Interferon beta-1a) is 22 mog (6MIU) given three times per week by subcuta-

A-21
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PARENTERAL PRODUCTS

See “Pregaration of Solution” for table of reconstittion
AVAILABILITY OF DOSAGE FORM

Rebit* (Inerferon beta-1a) is available in two strengths (11 meg (3MIU), and 44 meg
(12MIU) per vial), as a lyophilized sterile powder, It is accompanied by dilent (0.9%
NaCl in Water for Injection) in 2 mL ampoules. Both Iyophilized strengths are supplied
in cartons of 1 vial of drug and 1 x 2 mL ampoule of diluent, 3 vials of drug and 3 x 2
miL ampoules of diluent, and 12 vials of drug and 12 x 2 mL ampoules of diluent

Rebi® is also available as a fiquid formulation, in prefilied Syringes ready for use. Two
package strengths are available: 22 meg (BMIUVD.S mL and 44 meg (I2MIUYDS mL
The pre-filled syringes are supplied as single units, 3-packs and 12-packs. The pre-
filled syringes are ready for subcutaneous use only.

The route of administration for Relapsing-Remitting Multiple Sclerosis is subcutaneous .
The route of administration for condyloma acuminatum is intra- and peri-kesional
References: 1. The PRISMS (Prevention of Relapses and Disability by Interteron Beta-
1a in Multiple Sclerosis) Study Group. Randomised double-blind placebo-controlled
study of interteron B-12 in relapsing/remitting multipie scleross. Lancet, 1998,352
1498-504. 2 Rebif* Product Monograph, June 8. 2001. Serano Canada Inc. 3. IMS
Canada: Canadian Compuscript March 2002, Canadian Drugstore and Hospital Audit
Febwym
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Intertéron bits-1a

Rebif

19 g {3 MUL), 44 pg (12 MU de poudre fyophlisée pour inpection
22 g (B MUIVOSmL, 44 g (12 MUND.S mi. e formatation kguide pout injection

CLASSIFICATION THERAPEUTIQUE

Immunomodyfatewr

MODES D'ACTION ET PHARMACOLOGIE CLINIQUE

Description Rebit® interléron béta-ta) est un produi de glycoproléine stesile purifise,
Tabiiqué selon des fechniques JADMN recombinant et lormud pour Bre ingctd Le prncige
achl g2 Rebit® est produt par des cellutes ovariennss de hamster chinols ayant tad [ obyet
(Tune racombanazson genétique L inferiéron (IFN) bita- 13 est une giycopratéine frés puritiee
i comprend 166 acides aminés e don! 2 poids moléculaie approximati est de 22 500
dalfons: W compie un iragment de gluoide & laison-N fcé 3 [Asn-80. semblatie & finter-
Réron béla humain naturel

Lactvité spécifique de Rebd® est demvrcen 0,27 milkion dundés infernatianales (MUIMug
dinterféron béta-13 On obtient |a mesurte uniaite &n comparant Factivite
antivirale du produl @ un #talon NIH interre naturel d'IFN-B-h obfeau
de hibtoblastes humains (BILS 11) qui ont 412 AMalonnes par comp # [éraion

Effel sur la pathologie de 13 sclérose umalum par IRM
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Besain ge comicothérapse La proportion de patients 2yant nécessité une corhtothérapie
pour e tradement de i SCiérose en plagues (indications autres que ta SEP eachees) étai
plus glevé dans e placebo (plus de 50 %) que dans [un ou Faulre des 2 groupes
Betaf® (3 peu prés 40 % dans chaque groupe)

Hospitaiisations dues 4 13 scibrose en plaques - Le nombre moyen des hospidalisations

dIFN-0-h naturel NI {68 23-002-531)

Géneralites  Les intertérons farment une famille de proténes naturalles dont fa

masse moléculaire vane de 15 000 3 21 000 dalions Trois grandes

classes dinerigrons onl été wdenliies - aipha. béta o gamma Les actvités biologigues

tespectives e (interféron bMa, Dinterdéron aipha e finteddéron gamema se chevauchent

mass demeurent distinctes

Liméeriéeon bita-13 agit par [infermédiaine d2 divels mecanismes

* Immunomadulation par induction de composantes de membranes celliares du com-
plexe majeut dhustocompatitidite (CMH), € -3-d . ant:génes de CMH de classe |
accrorssement en acinee de cellules fupuses radureiles o ntibdion de |expression
danbgénes o CMH de classe |l déclenchee par 11FN-y, ainsi gu une réduction Soutenue
s riveau Ou tacteur de nécrose des fumeurs

« Eftet antivieal par induchion de proféines comme 13 syninétase-2-5-ol

Aabies 3 fa sciérose en plaques observées dans les groupes oe traement recevant
Rebit* 3 raison de 66 ou d2 132 pgfsemaine 3 &6 réduit de 21 % ef de 48 % respective-

ment, pa rappon aux hospialisations dans le groupe
Cohorte de aux valeurs initiales sur 'échelle EDSS
valeurs initiales > 3.5)
3 et d autres anaiyses dans bz but détudier l'etficacité de Rebit® augrs de popuia-
lioes mandestant des prédiciers de résultals adverses ef potentiellement exposees 3 un
pius hau risque de progression de Nnvalidee Le princepal prédicleur examing &ad une
valeur EDSS initiale 3.5 Les patients de cefte coharie accusent un degré plus margué din-
valicité el sont davantage vulnérables 3 1@ progression g lewr matadie que ceus dont la
waleur EDSS est moins déevée - Des éudes ge [Mistorigue naturelle manirent que les pafients
0nt 1 valiur EDSS se siue dans Nntervalle de 4,0 2 5.0 demewtent mains longtemps 4 ce
v 9 vareurs ESS qu'h [un des miveau moindees Sinvalidne
Le tradement aux del posologies de Rebs!® a ey pout etiet de réduirs significatvement fe

nONIDIE Moyen 2 poussées volulives par patient comparativement au placeba La progres-
sunoelarrmmoe cgn:eﬁm%ﬁmmwmmm #ant do-
ifhcul

#iapTh
« Effet antipeoliléran! par actoité cylosfatique directe et inditecte pas & stimulation
& 13 répanse wmmunitaire anldumonai
Le mécanisme daction dé Rebil* dans la Sciémse en plagues remitlante est louburs
Al ¢uge
Sciérose en plaques (SEP) rémittente
On a mend deux éudes essentielies, incluant au ot 628 patients. ahn d évaker [innocuiké
#f leflicacité de Rebil™ acministré par voie Sous-Cutanée fiois fois par semaine 4 ges
pabents attents de scibrose en plagues rémilients. Les msultats mdsiguent que Retit” et
apte & moditier T'évolubion naturefle de (3 sclérase en plagues temiftente. Lgthcatité du
médrament 3 ¢ demontre en fonclion Be trot spects pricipack g2 oite malade, st
Iétat ofimvaleié (patients coés de 02 5 sur Féchelle EDSS), s poussées volutives o Je
fardeau emposé par 12 maladie e son activilé obsenvée g IRM (imager par 1esonance
magnétique
ETUDE PRISMS
Dans [élude de phus grande envergute. 560 pabents en toul ayant tegy uh diagnastic de
seigrose en plagues remitlente, cliniquement oy bidlogipuement avérée, cotée de 0 2 5 s
Vichetie EDSS ot dont bes anlécedents de 13 maladia remontaient 2u MmOINS 3 un 30 avanl
Ipur enlrée dans ('étude, husent recrutes ef répanis 3y hasard en hons groupes recevant
respectivement un placebo, 22 19 {6 MUI) de Rebif* pu 44 ug (12 MUI) 82 Bebd* dans un
rappor 8 111 Envitan 90 % des palents ont poursaia leur raisement pendant L3 duree
entiése de cofie Hude de deux ans o ket peu de patients se sond relings ds Fétude en rason
de 1éachans mdesiraties
Les prncipad critéees dinclusion 4 | éude laent |es suivants
 aniécedents dau mains 2 poussées aigués pendar les 2 années precédant e recrutement
(ans Fétude
* 3ucun frademen général anténieur par interiérons:
* aucune comicothérapie m frasement par ACTH dans les 2 mois précedant 2 recrutement
dans Féude
* Jucuné poussée dvolutive dans ies B semaines précedant be recrutement dans [#ude
Les patients: etaend évalués 3 inlenvailes 08 3 mais. durant les PoUSSERS & 08 CONCErT #vec
des examens par IAM Chague patent 3 fad |abyet d examers B imifEus de k2 densié ges
protons crimens/pandéees en T, (PD/T2), puis & 1ous fes sic moes durant [Bude. Un spus-
groupe d pahents a kit | obet dexamens IRM PDT2 ef pondéeés en T, (T1) aves marquage
des sions au gadolmium (Gd) un mois avant b Sbut du traitemiend, au debul du trate-
menl, purs mensuellement jusaud concurence 025 9 premeers mois 02 rasement Pami
£85 SUPS, un aulre S0US-gioupe 08 39 patients 3 condini de 5& prider aus examens 1AM
mersuets du débul 3 [ in de 1 périoge de tratement de 24 mas
Cette #tude a démonié que Redt® 4 1 dose hebdomadaire totale 8¢ 66 qu de 132 19
2 rocuré une amehioralion sigriticative des Irois aspects pancipaux de fa malage, sout
1a Iréquence des poussées evolutives, | actite pathalogique e le tardeay imposé par la
maladié 1l que mesuré par ks examens dIRM & 13 progression o2 Tét dinvalgee De
plus, [éfue 2 démanire [eficacde de Rebit™ 4 ralendlr 1a progression de | incapacits chez les
patients ayan! une cobe 02 4.0 ou plus sw [échelie EDSS En qutre, ke 2 donné

nmlwemmremiﬁwamumﬂmwmmwnwm
Ecoulée avant quion ne puisse confiemet |3 survenge dun nouvel episode de progression ge
I3 malade, wsuummwﬁmamwwwmmmm
Retut* ont influe signiicatvement sur le pourcentage de variation dapes les valews ini-
s g ardeau imposé par (3 maladie obsend lors ges examens IRM chez 3 cohorte aux
valeyrs EDSS dlevées, tandss que ﬂmmmredemwwm“ﬂmw—
|manndwmwmm&m‘l acdives dans cefie population Dans cethe

0 patients dont |invakidite a & étabhe, les résultars en terme defficacié m“mr que i
dose hebdomadain de 132 (g exerce un effel mangué sur 13 progression de lnvalidas o
sur f pathgiogre sous-jacente 0¢ fa makadie

Effel sur les poussées volutives cohorte aux valeurs EDSS dlevies)
P: dethicacite

| Mhee moyen da poussees tvoities

umu '\ndlﬂbll'lls A ayan] manitesté
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Valewr de p*(Rebi” vs placebo)

Résultats de I'étude de deux ans : A 3 I de cofte #luge, 62 patients o0 poursin
e vaitement pendant une péncde suppiémentaire d& 18 mois Chatun de ces patients 2
conbinu® o feceviir 13 005e dqul Iui avad &2 afiribuse 30 hasard La valdation des résultats
¢ 12 période de traitement de 2 ans 58 poUMSUT 1UUNS. A s résutats oblenus @8 B
continuité du traitement au, deux concentrations a permis o étabéir que Retf™ mambent son
eftet proporhonnel & la dose adminisitée quant 3 la réduction du taux de ratitve &
du volume de Mesions blectées au cerveau par e Diars dexamens [AM pondérés en T

comx nl & 1a période d ce Qui corrobare les résustats o6 [étude dé plus
longue durée avec conlrdie par placebo
Condylome acumind : Le5 résullats de quatie #udes, chacune menes &n doulie insy &

coniriiies conlre placeba, inchuant 349 patients {agbs de 17 - 62 ans), 1évéient gue Rebit
es! efficace dans Je Iradement gy condylome acuming, cher les hammes aussi ben que cher
es lemmes, lorsqu'l est injecté par voue inlakésionelle 4 la dose de 367 pg {1 MUILesan 3
fois par semaine pendant 3 semaines L'induction de 13 despattion compiéte des Woians
insi que-Ea réduction de fa taille des Wsans ont it for de letticacité du aitement La
majords des patients tradts dans ke cadee 0 ces Sudes présentaent des verrues radwaniss
Qui avaient nésisté aux Jutres trailements Le nombne de lsions Iradies par patiend Stait entre
348, comme illusiié dar b tableay ci-oint
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INDICATIONS ET USAGE CLINIOUE
Sclérose en plagues : Retit® (mieriron bita-13) est mdiqué pouw le iratement de (3

Modbie log-inéare
Vievalidite d'um point sur |'échelle EDSS (cohorte sus valeurs EDSS élevies)
| Groupe de traement wde | D 0 apparion de t progression |

[T —
Imlnw | 7% 0" i o attwney ] - 1

“excly bes patents ches lesquets l maladie n'accusan Sucune Progresson lorsqu'on les 3
petthas e vk Guran be Sum

wﬂmmpm-mmmm

Rebit® Rebif*
B 3 132 pg/sem
Fastieau de ia malade - % mbdum oe vanabon | 2 49
Farteau de 1 malice - % MOYEN 0¢ varaton 138 o7
Valtut de p° (Retil” vs placebo) POl = 00207

“Anatyse te [ vamance - rangs.

Valeur de p*

r\‘lm

Tigw & une dimenution des besoins en conicasiéngides pour iraiter i scirose en plaques ¢f
& raison de 132 g par semasne, Reb™ 3 rédunt I nombire de séjours 8 Mdpital anbuaties
413 scittose en plagues

L résultats s un an e radement etaent également signieats
ﬂlﬂwh“ﬁhmlﬂﬂlﬁlﬂﬂlmlﬂ
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"Aralyse de 13 vanance - rangs

ETUDE SELON LE MODELE CROISE

Lautre Sude 3 &2 réglisée selon le modéle ouverl el cromé o les examens IRM Hasen|
effectuds & Iinsu Les 68 patients recrutés, dges de 15 2 45 ans, etaient alleinis
de SEP rémitente clniguement ou biologiguement avérée depuis 10 ans au mazimim
Les principaux cotéres dinchusion 3 |etuoe éhaient les suwvants

» minimu de 2 récidives pendant les 2 demieres années

® cole EDSS entre 1 ¢4 5 )

» aucuné coricofhérapie ni lraiiement de it admanish ¢ gammap
fines dans les 3 miss préoedant [dude

* gé.::uu;rrmm L] Qurand es & mes peécedant

 atisence dAg HBs et danticarps anti-VIH
Une Yoss recrutes. les pahents Sont demewrss S0us observalion clinique pendart & mois et
ont L3l 'obyet d de leur #lat gique et dautres ifes. e dune
wmlm vigriante des poussées Ensyde. les patients ont ete répantis au hasard dans fun
Eﬂmpesneuirtemlmn recevair S0 11 ug {3 MUI) (n = 35) o 33 g (9 MUI
1n 33) de Rebi™, auto-administré par vose sous-cutande frois fois par semave La dose
hebdomadasre totale se chiftrait donc & 33 ou 99 ug
Comparaison des six mois d'observation aux six mois de Iraitement
Le fraslerment avec Rett”, aux deux posologes admincsinees dans ie Cagve de cefte 4ude 3
pencue gne raucion. Signitcatnve 3y point de we sttt de lactité ge 12 SEP dans
le cerveau observe pa: TRM 2ingi que 0u taun g8 recidives cliny nu% par ragpor aux
wodes Ce mogéle 0 it également refléte
fi2r des mesuses aﬁnlllqnnel-es réalicses par IRM. Dans les ezamens pondénis en T
effectugs deuk i par N6, on 3 mis en fvidence ue 1aduchon du nombre mayen d&
ncivelles lesinns el du nombre moyen de I8sions cromssanies

A-22

sciérose en plaques rémitiente cher des patients dont [a cote EDSS se sdue entre (12150, 3tn
e régduire e nomive e L gravité des poussbes évolubives clinigues. de ralentir & progression
des états dwahdile physigues. @ de réduire bes besoms de comicoihéaaie & & nombve de
Sh0urs & Mdpital pout e tradement de & sclérose en plagues Son eficacité 2 &4 confirmes
u moyen devaluations IRM en T, marquées 2u Gd ot dévaiuations IRM en T, {tardeay
(mpash pa lamma (n né (hspase pas e preuves deMicacité sur des pénodes de plus de
2 475 Drasue fes ¢ primaifes deflicacie Bédudes de 2ans
Condylome acuminé : Rebif* comoent prélirablement 2u atent e présente maing g2
neut 1Esions & chez qui phessewrs Iradements andérieurs ont dégd échoud Dans e cas oss
patsents ateints de neul Iésions du phus. 5 le premies baitement avec Rebif® st une réussite
Ies Iésions qui restent pourraend fa:re ['obiet dun deuxieme traitement avec Rebil” . On
devrait 3ussi envisager Rebuf™ pour tradler ke condylome acumané cher les patients pour gui
I efiets dautres . comme {3 producton g8 ceainces. son! inguib-
fants Tandis qué les pabins tratbs avec Risbet® nont s 1ous présenté une réponse com-
e, ceux chez Ul Fétendue des isions 2 deminue ef qui ont ey 1oul 2y MONS UNE 1Epanse
parhedle peuvent aussi avoe béndhcad du trademend. car i3 diminution des 1#sions pourrait
{avoriser i prise en chaige sobséguents de [ maladie avec daules traitaments, comme on
|3 rapponte gans 1 cas de [TFN-alpha

COMNTRE-INDICATIONS

Reut* (nterberon béta-1a) st contie-indiqué cher Jes palients ayant une hypersensinifité
conne 2 Ninterteson bita naturel oy recombinant 3 | albumine {humaine} ou & nimpone quel
aulre composant g £ tarmutation

MISES EN GARDE

Rebif* (interteron béta-13) deviai Btre ulilise S0uS ka Survlance dun megacin

Sclérose en plaques rémittente

On st que i popieiation attente da sclérose en plagues £51 phus Souvert Sutie 4 13 dépres-
SION e aux des Swidares Litilisation de Rebit' n'a pas #te assoce 4 une hawse de
Irequence efou de 3 pravié de 13 dépressan, m 4 une augmentation des tentalives 0 -
£ie 0u des sutes Dans 1 ude st 13 Solérose en plagues rémitionte, on 3 obsené une
frequence de dépression semblable dans le groupe de palients sous placebo ef les deux
Qroupes 0 patients sous Retrd®  Neanmioshs. les patients souMrand de dépression devraient
Al surveiles de pres au cas o0 s 085 Signies dagy o
Ieyr 43t cégiresst ou Oes ibdes Suiodaines

La premure imection devias Eiee donnde sous W sunisllance diun professonnel de L saté
Fyant les quatications requises

Toukes s injections Oevraient €72 GonNees par un pofessionne te 2 Sante quak
PRECAUTIONS

Géntralilés

Les patients deviaserd Hre renseignbs Sl 1S rtachons moesiables s plus couramment
assiciees & |admuthstration de | itertéron bl y compes les symgitmes de fype reeudo-
qrippal (vosr REACTIONS INDESIRABLES) Ces symptimes ont lendance 3 e pluys pronar.
85 20 debu! du Tradement e & diminies en Iréquence ef en Qravité Aprés quelquss mais de
Iraitement

L5 résultats des Sludes clinques sur 13 scibiose en plagues dans lesqosfies Rebit® 2 84
ulifese, ces udks comprenant plus de 500 patients tratés avec Retel” | non indsgué aucune
augrentation des rsques davolt (e comalsion lors dy fraikement avec Rebd' Ceper u:a'-
de telies comyisions ont et sigraiées lors de Tratement aver daulres mferérons. s,
la prudence est de frguews 51un patient avec des ankoadents oe comaision est Clﬂsﬂ'l{
pout brafement aves Rebdt”. Pour ies patients dont les antichdents médicaux nindiguent pas
de convulsion, el Qu deveioppent dés comvulsvins pendant le Iraitement, yne Shioige
desetar Bre dablie o le fradement avec des anli-comuisants appropties devead fre astaure
avard 06 comemender e tradement avec Rebil”  Letet de [administiation de Riebit” chg les
patierts avec des problémes ge cofvulsion est mcontia

Des articorps negtralvsants seaques contre Retnl™ {Infertieon bita- 13) peuvent se deyelop-
per La Irbquence exacte of Nmpontance Chigue des &nbicorps demeyrent incertaine (vou
REACTIONS INDESIRABLES)

Des reactions diwpersensdditd autant IS Que SySemagues. se Sont develappéss durant
ie traitesmeent aves Retit*
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Les ingctions (njrai dles pouvant §awerer ches certams pahents irasdés
oyt e condyiome, on pewt e cas &chéand, avin 1ecours & une créme anesthésigue lelle 3

Retif® ne deveait pas e administré aux lemmes encgintes Qu aux métes Qui 3iladent || ny
2 pas ey déude sur Tuilisation de Cinteriéron bita- 1a cher les temmes enceintes. A des
02525 Hlevées chez les 5imges, on 3 ohrservé des efiets abortits avec daulres interkérons Les
femmes susceptibles de deveni enceintes qui prennent Rebaf® daivent utilser une méthode
efficace de contraceplion. Les patientes qui plandient une Qrossesse e ceties qui deviennent
enceinles. devigient &re renseigndes sur Jes dangers Que fes mterlérons pourraient représen-
11 pout e fostus e elles devraient cesser de prendre Rebif® On ignate Si Retif® st excrété
dans e Lait matemed humain En raison dy risque deftets indésuables graves chez ies nour-
1153005, O doit racommander aux patientes g cesser [altaitement ou dinferromgre e traite-
ment

Pédiatrie

Aucune expinence a6 acquise avec Rebif chez les enfants 3985 de moins de 16 ans qui
serasent atteints o sclose en plagues ou de condylome e, par conséquent, Rebif® ne
eviad pas Mre llisé chez cetie population

Patients atieints de maladies el d'élats particuliers

(On devrait taite preyve de prudence et de wigilance forsquion administre Rebi™ aux patients
#teints duné grave insulfisance ténale ou hépatique, aux patients qui manilestent une
Myiodépression grave e aux patients dépressils.

Interaction

Les inlmchons entre Rebit® ef d'autres médicaments n'ont pas M8 évaluds chez les
humairs. On @ rapporté que les inferiérons rédursaient {activitd des enzymes hépatiques
ol 13 synihése 0épend du cytochrome PAS0 chez les humains ef les animaux. On devrait
faire preyve de prudence lorsgu'on administre Rebif® en association avec des médicaments 4
ingex oit dont ka clairance repose largement sur e systéme hipatique du
:mcnrnrm P450, p ex., les antiépileptiques ef cartaines classes d'antidépressaurs
Uindaraction de Rebif® avec les corticostéroides ou TACTH n'a pas fait fobet dune uge
systématique Les &udes cliniques indiquent que les patients qui onl a sciérose en plagues
peuvent recevoir Rebit® of des corticostéroides ou de TACTH pendant les récidives. Rebir®
mmg&:m&ﬁmMMmMW

Schérose en plagues (SEP) rémittents | Les anomalies observies lors danalyses
toie Sont assocdes 3 utilisation des intertérons hmmwmmm
mwmmmwuummmnmw
plagues, on recommande de peocéder 4 la numération giobulaire # 3 formuls
leucocytaire, 12 numération plaquettaire el les analyses de ka chimie sanquing, y compris les
éomrummhmmmnm . pendant e Iraitement avec
Rebif®. Ces analyses devraient Bre faites aprés 1 mois, mois et 6 mos de raitament, & 3
1ous les 6 moss par L3 sufe

Condylome scumind : Comme pour c& qui conceme |3 5ciérose en plagues (SEP) rémit-
fente, mais lend 3 ne pas Bre aussi sévie ol 3 La dose ef 4 L durée du Iradement

Renseignements 4 donner aux patients

Ii West pas rare d'observer des (fiéwre, céphalée, frissons,
douleurs musculaires) au débul du traitement avec Rebif® On peut prendre de |'ackta-
mingphéne pour soulager les sympiimes Les patients devraient commy-

La gépression est susceplible de s produire chez les patients atleints de stlérose en
plagues rémiftente e pourran Survenit alors que les pabients prennent Rebif® Il taut aviser
2t patients 0 COMMUAIUEr aver un Médecn §1s se sentent égrimés.

On devra conssifler aux patients de ne pas nterrompee ni modifier leur raitement 3 mains
en racevoir 13 dinective de leur médecin
IWN&&W&&MU&MH}B&N les patients qui ran\'ent

Les ditférences obserwtes pout les effels en caractéres (ras staent significatrves au point ge
wuE statistique. comparativement au

Les effets ingésirables éprouves durant [Stude son! Enumésés ci-dessous daprés les classes
ge systéme organique établies IOMS (TRIOMS ou, en anglais. WHOART), Parmi fes
téactions au point dinjection, fa plus courantz prenait 12 forme dun érythéme peu grave La
maj0rité des autres réactions au point dinjection asent e ravees dans les deus
proupes recevant Rebif® On 2 fait éat de nécrose chez 8 patients tradés avec Rebit”. dont
deux dans Je groupe recevant 66 pg/semaine et les six autres, dans |e groupe recevan!
132 pg/semaine. Tous les patients ot terminé la période prévue de traitement {un dentre
el uniguement ayant requrs Lne réguction lemporaire g8 1 dose &t un autre, (Tntermuption
mw pendant 2 semaings. Ceux qui ont tequis un Iraitement ont tegy une
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Nombis de patents

Enniusmmirdwrama énumérds ci-dessus. les effets ci-gessous onl &6 signalés
mains dans l'une ou les deux $udes sur a scléqose en plagues remitents

un traitement pour 13 sciérose en plaques rémitlente devraient recevoir des
Iutilsation dune technique aseptique lors de Fadministration de Rebif® || et m:e
ingtruire fes patients sur [ reconsifulion de Aebit® ef auto-injection, e o passer aften-

devrait faire une rotation des paints diniection en chanpeant de Site & chaque injection. On
peut taire les injections & Meure du coucher pour tenter damoindnr & perception des effsts
secondaires. |l Gut avertit les patients o2 ne pas réuliliser les aiquilies ef ks Seringues, o les
instruire su 12 fagon déliminer ces instiuments en foute sécurité. Un contenant résrstant 4 la
ponction servant 3 [ mise au rebut des aigulies et des senngues ulilisées devrait Bre lourni
au patient, avec des instructions sur Melimenation sre des contenants pleins

Dans T#ude contrdiée sut (2 SEP, les patients ont courammant
point dinjection au mains une I0is au cours du Iraitement. En pénéral, ils nonl pas ey
bessin dabandonner e raitament, mais (| importe dévaluer soigeusement i3 natute &
ravité de outes les réactions signates. | faudrail rédvaluer périndiquement le patient sur

ngwmm Techniques et méthodes aseptigues auto-injection

{:mamuammmwarmmn I nest pas rare dobserver 0es symg-
Hivmes pseudo-gnppau. L titisation de Finteriéron bia peut provoquer  Syndiome pseudo-
Orippal. asthénee, pyrexie, bssons, athraigie. myalgie, céphaiées ef reactons au point din-
jecton Ona phus rarement obsenve : boutans de fivre, congestion nasale, sensation de téte
ibghre, jrritation ces muqueuses, troubles hématologegues (keucopénie, lymphacylopénie,
granuiocytopénie) e atérations: des analyses de ia fonction hépatique telles que SGOT &
SGPT éevés. Les effets sont habiselk o tes La tachyphylarie pat tag-
port & la plupart des etiets secondaires e8! been reconnue: La figvie of les sympld

Ces effes sonl Jes sunvants: asthénie, 14ention aqueuse. anofexie, gaslig-entérte, pyoss,
atfections du paradonte. abcks dentaire ou axtraction, stomatite, plossite

SYMPTOMES ET TRAITEMENT DU sunnosm

Jusqu présent. o '3 rapponé Aucun cas g2 surdosage Cependant. én cas de

ieg patents devraient Mre hospdaisis 3n guon ausse lﬁqardersmabwmma Iu.u'
adrrancsirer Ie traibement dappount Zppropné

POSOLOGIE ET ADMINISTRATION

Sclérose en plaques remillente : L2 posologie recommandés de Rebil®
(enderteron béta-1a) est de 22 pg (6 MUI) adminisies rois lois par semaing par ingechion
sous-cutanée Cette dose est efficace cher fa magoeie des patients pour falenhi fa pr

sion de la matadie. Les pabents alteints dun nveau plus levé détal dinvalidié (cole

de 4.0 ou plus; poutraant 3w besgin Gune dose 8 44 g (12 MUI) 3 toss/semaine

Le fratement deviait debuter Sous 13 Supenision dun MaGECn IGMOU au lraifement de cette
matadie Lorsqu'on amorce initialement |e (raitement avec Rebif® il est racommandé de
Lavoreser la constitulion e (3 fachyphylaxe, pour 2ins: réduite kes effets indésirables, en
admunistrant 20 % oe b dose Iolale pendant Jes 2 premares semadnes de raiement, 50 %
o k3 dose Iotale pendart les semanes 3 of 4; e 12 dose enfiére 3 partir de [ cinquitme
Semaing,

Actusliement, on 1 pas encore Sabl quetle devia Mre (a durde du Iradement. On 2 démon-
tré (innocuite et Felficacts de Rebil® pendant un Iritement de 2 ans. Par conséquent, on
tecommands dévaluer ka5 patients aprés 2 ans oo ratement avec Rebd® La décison de
poursurE davastage e tratement deviast Mre prise en lonction de chaque cas individuel par

i meédecn traitant

Préparation de whﬂm hrl'nllillll Iyophilisée

(sclérose en plaques rémi

Heconstitues ie contany dun Lv..d Je Rebit® avic 0.5 mL 8y deluant stésile inclus (voir &
{ableau ci-gessous pour e volume de diluant e 13 concentration résuflante). La sohution

tituée dod #re administrs
'llluu'nm
Concentration
L nominalaiml
g 13 ase 2 5 W)
g 192 U (110 g 4 WU

Préparation de la solution : formulation liquide

La formutation Houide en senngues prérempties est peéte 3 Tadmanisirabion. Ces seringues
sont graduées alin que le traitement sont plus facile & entreprendre. Les seringues
peéremplies conteennent 22 10 ef 44 (s de Rebd™ respectivement. Les seringues préremplies
son préfes @ fagminrsiration par Vi Sous-Cutande uniquement

Condylome acuminé :
ummmmmsarwuMunwmmmuwwm
3 semaines On recommande par voie

Ne pas utibser Ewnwma pout celte indication

Préparation de a sol < formulation condylome acuming)
Reconstituer e conteny dun Kacon de Reni®™ dans un diluant sénie 0 fagon 3 oblenir une
conceritration fieaie de 3.7 up par 0.1 mi de solution. L2 solubon recanshiuée dod Mre
adminstrée immédiatement

Tablsso de ivocatiivtion

11 g 13 M)
4 g (17 MUY

COMPOSITION

Formulation Iyophilisée : Chiague flacon de 3 iml, de poudre stérile lyophilisée contient
de [intestienn D8ta-1a de Falbumine (numaing). du mannitol e de I'acéate o2 sodwim,
comme indiqué dans le tabledy Ci-gessous Lacide acktique o |hydroyde de sodium
servent d ajuster @ pH

Nxiété, uritabing. confusion, lymphadénopathie, gain pondéral. fracture osseuse, dyspnde,
boutons de fitvre, fissure 3u coin de L bouthe, nubles menstruels, cystite, vaginile
Immunogénicité  Tous les patients ont é¢ testés pour la présence d'anticorps 4
T1FN-Bta avant leur inscreption @ Iétude e ale mais B 12 18 o0 24 Les résultals sut 12
présence d anlicorDs neufralisants sonl (lusirés C-gessous

Pourcentage de patients ayant des anticorps nelralisants

En raison dinguatudes quant 3 limpact sventuel de 13 formadion o articorps neutralsants sur
Vefficacité, on a anaiysé ke Génombrement des poussées (résultat primaire) en tenant comyple
de la présence danticorps neutralisants cher les pahients. Pendant (3 durée de [etude de 2
ans, 1 nly @ pas eu de tendance vers un taux Suphrieur de poussées dans les grougies qul
avaien| des anficorps neutralisants, comparafivement dux groupes Gui navaient pas danti-
corps neutratisants. On na pas dindications précises que b constitution danticorps newtral
rsants sériques ait pu influer Sur innocuité ou Teffhcacié cher fun ou lautre des groupes gui
recevaient Rebit®

PR
do-grippaux peuvert #re trailés aver de FacMammophéne. Selon 1a gravité & la persistance
e ehtels secondaites, on peul dimnugr 13 dose oy interrompre temporaitement e traite-
ment, 3 la discrion du médecin. La plupant des réactions au point dnjéction éaent din-
fensité légére & modérde On & rapporté de rares cas dulcération 0% au point
dinjection lors d'un fradement prolongé. Au tableau ci-dessous figurent les réactions
Indésirabies signalées ie pius irequemment ainst Gue les anomalees de laboratowe observies
e plus souvent chet s patients sous placebo ou Rebil® (infertérch béta- 1a) durant [étude
contrbide contre piacebo sur 13 Sciérose en plagues rématente (aitement de 2 ans complant
560 patients) Les Iréquences représertent les patients qui onl tait éat de a réacion au
mains une ks au cours de 'dtude, comme pourcentage du nombire todal de pafients, par
volet détude

11 g 1

g (12 M)

Retif* (Infertéron béta-1a) est présenté ave une ampoule de 2 mL de diuant rentermant
2 ml dieau pour injection contenant 0,9 % NaCl Aucun agent de consanvation n'est présent
Formulation liquide : La formulation liquide est lautnie dans des seringues contenant
0.5 mL de sotution Chagque seringue contient de [interléron béta-1a, de Valbumine
(mueaine). du mannéfol of du tampen dacktate de sodium 0,01 M, comme ndiqué dans
g 1ableay craessous. La solution ne confien! pas de présanvateur

|Intertérun béta-12

Il'wn!IlUr

g {17 S|

STABILITE ET RECOMMANDATIONS CONCERNANT LA CONSERVATION
Formulation : Consulter 2 date de pésemption qui ligure sur |'ehguetie du
produd. Conserver Retil” |lnrﬂ1mn bta-1a) sous lorme Iyophilisée & une températule

Condylome acumind compese entee 2 & BT
EPets indairables ley ehez les traités pour Ie condylome acuming Formutation liquide ; Consutler la date de péremplion qui higure sur [étiquette du
':ﬁm Emsail | Fssw? | Essaid progul Rebif® sous fonmé hguide en siringues préremplies 3 une lampéraiure
Tt e 3 .-_-&ﬂ__-_-.e_ compeese entee 2 ¢l B0 Les sennguss de Ribif® peuvent 8tre conservées 4 & lempérature de
mm; > N W0 Jge_ lapebce (jusQu 3 25°C) pour une période limithe 1 excedant pas un mois. Ne pas congeler
:Ez—-ﬁ-‘—. - SOLUTIONS RECONSTITUEES
o -22% | BEW | Formulation tyophilisae : Reb™ lyuphilsh ol fre reconstiud avec de [eau pout -
T 8% S - }mmmos\mwmwmmmmmmmmwm
r —”—i— —— = 0mi) La solution reconsiitue doit & ad i Bien quion ne e
2 —%;—EE recomimande pas, 1 Soiution peul B admunvsiée plus ard e jour méime de a reconsiy-
= s - E fion, 5 ef o1 conservis 3 réfngératet (entre 2 ot BC) Ne pas congeler. La solution
" 2 - | wew | pourtad prenare une ieinte jgune. caractirshgue normale du produl
= — Formulation liquide : L2 formulation liguide en seringues prétemplies es! préte 3
— ——‘—-—-ELE' agminisirabon
. ¥ 1% PRODUITS PARENTERAUX
§ » - ji: Vioar le tablecns o reconsiution sous « Preparation e  solubion =
s B - - PRESENTATION DES FORMES POSOLOGIOUES
= 2 = Rebet* {Interiéron bita- 1) est o e deux concentrations (Hacons de 11 g (3 MUI) et do
L3 . 44 g (12 MUT), sous forme ge poudre sterle yopfhiliste 1f st accompagné dun dikuan!
Appareil digesht - -
- j____..% (e pour snjection conenant 0.9% NaCl en ampoules de 2 ml. Chacune des deux concen-
Apparel ETTSETE ralioas du produl Iyophilist est présentés en boles da 1 flacon de médhcament et de |
locomoteur s Y13 - = ampoule de 2 ml de dituant, 3 Racons de medicament o de 3 ampoules de 2 mi de diliant
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inale, ditatalion, trouble recta, lymphocyt
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purpura. sudonfication accrue. essoutliement, infection des vaies respiraloires haules
tachycardie, bnuﬂee vasomoleice, douleur uréirate, infection. douleur 1horacigue,
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Immunagénicité - On 3 electué la déermination de 13 présance danbicorps anti-IFN-6
humain dans chacune des 4 dtudes. En loul, qualre patients avaien! des anticorps
anti-irtariéron béta lors oe Nexamen précédant Tinscription et 6 autres patients avaient recy
2u moing un resultal positit quant aux anticorps liants totayx 3 un certain moment de Fétude
Les anticors etaient de faible hire et aucun oes anticarps ne neutralisad Tacivité bologigue
de [TFN-B humain
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IMITRE X"

SUMATRIPTAN SUCCINATE
SUMATRIPTAN NASAL SPRAY

\ 2

25mg, 50mg and 100 mq Tablet )
6 mg Subcutaneous Injection and Autoinjector
5 mg and 20 mg Nasal Spray

APEUTI IFICATION
Migraine Therapy
PHARMAGOLOGIC CLASSIFICATION

5-HT; Receptor Agonist

INDICATIQNS AND CLINICAL USES

IMITREX (sumatriptan succinate/sumatriptan) is indicated for the acute
treaiment of migraing attacks with or without awra.

IMITREX s not for use in the management of hemiplegic, basilar, or ophthal-
moplegic migraine (see CONTRAINDICATIONS). Safety and efficacy have not
been established for cluster headache which is present in an older, predomi-
nantly male population.

CONTRAINDICATIONS
IMITREX (sumatriptan succinate/sumatriptan) is contraindicated in
patients with history, symptoms, or signs of ischemic cardiac,
cerebrovascular, or peripheral vascular syndromes, valvular heart
disease or cardiac arrhythmias (especially tachycardias). In
addition, patients with other significant underlying cardiovascular
diseases (e. g., atherosclerotic disease, congenital heart disease)
should not receive IMITREX. Ischemic carmac syndromes include,
but are not limited to, angina pectoris of any type (e.g., stable
angina of effort and vasospashc forms of angina such as the
Prmzmetal s vanant) aII forms of myocardlal infarction, and silent
my mclude but are
not limited to, strokes of any type as well as transient ischemic
attacks (TIAs). P disease includes, but is not
limited tos )lsl:hemlc bowel disease, or Raynaud's syndrome (see

WARNI
Because IMITREX may increase blood pressure, it is contra-
indicated in patients with uncontrolled or severe hypertension.
Concurrent administration of MAO inhibitors or use within 2 weeks
of discontinuation of MAQ inhibitor therapy is contraindicated (see
ACTIONS AND CLINICAL PHARMACOLOGY and PRECAUTIONS:
DRUG INTERACTIONS).
Ergot-containing drups have been reporied to cause prolonged
vasospastic reactions. Because IMITREX may also cause coronary
vasospasm and these effecis may be additive, the use of IMITREX
within 24 hours before or after treatment with other 5-HT, receptor
agonists, or ergotamine-containing drugs or their derivatives reg.
dmyr roergotamine, methysergide) is contraindicated.
IMITREX should not be administered to patients with severe hepatic
mpairment.

rTREX is contraindicated in patients with hemiplegic, basilar, or
ophmalmnpleglc mlgralne
IMITREX i

d in i with hyp itivity to
sumalnplan or any of the mgredlenls of the formulations.

IMITREX Injection should not be given intravenously because of its
potential o cavse coronary vasospasm.

WARNINGS
IMITREX ﬂsumalrlplan suceinate/sumatriptan) should only be used
where aclear dlagnosm of mig! has been

Risk_of Myocardial Ischemia and/or Infarction and Other Adverse
Cardiag Events: IMITREX has been associated with fransient chest
and/or neck pain and lightness which may resemble angina
pectoris. In rare cases, the symploms have been identified as
being the likely result of coronary vasospasm or myocardial
ischemia. Rare cases of serious coronary evenis or arrhythmia
have occurred following use of IMITREX. IMITREX should not be
given to patients who have documented ischemic or vasospastic
coronary artery disease (CAD) (see CONTRAINDICATIONS). It is
strongly recommended that IMITREX not be given to patients in
wham unrecognized CAD is predicted by the presence of risk factars

g hypertension, hypercholesterolemia, smoking, obesity,
dla etes, strong family history of CAD, female who is surgically or
physmlnglcally postmenopausal, or male who is over 40 years of
age) unless a cardiovascular evaluation provides satisfactory
clinical gvidence that the patient is reasonably free of coronary
artery and ischemic myocardial disease or other significant
underlying cardiovascuiar disease. The sensitivity of cardiac
dlagnnstic procedures to detect cardiovascular disease or predis-
position to coronary ariery vasospasm is unknown. if, during the
cardiovascular evaluation, the patient's medical hlstory or electro-
cardiographic i i reveal fi of, or
consistent with, coronary artery vasospasm or myucardlal
Eschleotwsa, IMITREX should not be administered (see CONTRAINDI-

ATl .

For patients with risk factors predictive of CAD, who are considered
to have a satisfactory cardiovascular evaluation, the first dose of
IMITREX should he admlmslered in the semng of a physician's office
or similar medically staffed and equi facility. B cardiac
ischemia can occur in the absence of clinical symptoms, consid-
sration should be given to obtaining electrocardiograms in patients
with risk factors during the interval immediately following IMITREX
adminisiration on the first occasion of use. However, an absence of
drug-induced cardiovascular effects on the occasion of the initial
dose does not preclude the possibility of such effects occurring with
subsequent administrations.
Intermittent long term users of IMITREX wha have or acquire risk factors
predictive of CAD, as described above, should receive periodic interval
cardiovascular evaluations over the course of treatment.
If symptoms consistent with angina occur after the use of IMITREX,

{¥ avaluation should be carried out o look for ischemic changes.
le Systematic approach described above is intended o reduce the
likelihood that patients with unrecognized cardiovascular disease
will be inadvertently exposed to IMI A
Cardiac Evenis and Fatalities Associated with 5-HT, Agonists:
IMITREX can cause coronary artery vasospasm. Serious adverse cardiac events,
including acute m;/\ocardia! infarction, life threatening disturbances of cardiac
fhythm, and death have been reported within a few hours following the adminis-
tration of 5-HT, agonists. Considering the extent of use of 5-HT, agonists in
patients with migraine, the incidence of these events is extremely low. The fact
that some of these events have occurred in patients with no prior cardiac disease
history and with documented absence of CAD, and the close proximity of the
events to IMITREX use support the conclusion that some of these cases were
caused by the drug. In many cases, however, where there has been known
underlying coronary artery disease, the relationship is uncertain.
Premarketing Experience With IMITREX: Of 6348 patients with migraine
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who participated in premarketing controlled and uncontrolled clinical triais of
oral IMITREX, two experienced clinical adverse events shortly after receiving oral
IMITREX that may have reflected coronary vasospasm. Neither of these adverse
events was associated with a serious clinical cutcome
Among the more than 1900 patients with migraine who participated in premar-
keting controlled clinical trials of subcutaneous IMITREX, there were eight
patients who sustained clinical events during or shortly after receiving IMITREX
that may have reflected coronary artery vasospasm. Six of these eight patients
had ECG changes consistent with transient ischemia, but without
accompanying clinical symptoms or signs. Of these eight patients, four had
gither findings suggestive of CAD or risk factors predictive of CAD prior to
study enrollment.
Among approximately 4,000 patients with migraine who participated in premar-
keting controlled and uncontrolled clinical trials of IMITREX nasal spray, one
patient experienced an asymptomatic subendocardial infarction possibly
ubsequent 10 a coronary vasospastic event,
Postmarketing Experience With IMITREX: Serious cardiovascular
events, some resulting in death, have been reported in assoclation with the use
of IMITREX Injection or IMITREX Tablets. The uncontrolled nature of postmar-
kefing surveiliance, however, makes it impossible to determine definitively the
proportion of the reported cases that were actually caused by IMITREX or to
reliably assess causation in individual cases. On clinical grounds, the longer
the latency between the administration of IMITREX and the onset of the clinical
event, the less likely the association is to be causative. Accordingly, interest has
focused on events beginning within 1 hour of the administration of IMITREX.
Cardiac events that have been observed to have onset within 1 hour of IMITREX
administration include: coronary artery vasospasm, fransient ischemia,
myocardial infarction, ventricular tachycardia and ventricular fibrillation,
cardiac arrest, and death.
Some of these events occurred in patients who had no findings of CAD and
appear to represent consequences of coronary artery vasospasm. However,
among reports from the USA of serious cardiac events occurring within 1 hour
of IMITREX administration, almost all of the patients had risk factors predictive
of CAD and the presence of significant underlying CAD was established in most
ases (see GONTRAINDICATIONS)
Cerebrovascular Events and Fatalities with 5-HT, Agonists: Cerebral
hemorrhage, subarachnoid hemorrhage, stroke, and other cerebrovascular
events have been reported in patients treated with oral or subcutaneous
IMITREX, and some have resulted in fatalities. The relationship of IMITREX to
these events is uncertain. In a number of cases, it appears possible that the
cerebrovascular events were primary, IMITREX having been administered in the
incorrect beliel that the symptoms experienced were a consequence of migraine
when they were not. IMITREX should not be administered if the headache being
experienced is atypical for the patient. t should also be noted that patients with
migraine may be at_increased risk of certain cerebrovascular events (e.g.,
stroke, hemorrhage, TIA). 1f a patient does not respond to the first dose, the
opportunity should be taken to review the diagnosis before a second dose is
given
Special Cardiovascular Pharmacology Studies: In subjects (n=10) with
suspected caronary artery disease undergoing angiography, a 5-HT, agonist at a
subcutaneous dose of 1.5mg produced an 8% increase in aortic blood pressure,
an 18% increase in pulmonary artery blood pressure, and an 8% increase in
systemic vascular resistance. In addition, mild chest pain o tightness was reported
by four subjects. Clinically significant increases in blood pressure were
experienced by three of the subjects (two of whom also had chest pain/discomfort).
Diagnostic angiogram results revealed that § subjects had normal coronary
arteries and 1 nad insignificant coronary artery disease,
In an additional study with this same drug, migraine patients (n=35) free of
cardiovascular disease were subjected to assessments of myocardial perfusion
by positron emission tomography while receiving a subcutaneous 1.5 mg dose
in the absence of a migraine attack. Reduced coronary vasodilatory reserve
{~10%), increase in coronary resistance (~20%), and decrease in hyperemic
myocardial blood flow (~10%) were noted. The relevance of these finding to the
use of the recommended oral doses of this 5-HT, agonist is not known.
Similar studies have not been done with IMITREX. However, owing to the
common pharmacodynamic actions of 5-HT; agonists, the possibility of cardio-
vascular effects of the nature described above should be considered for any
agent of this pharmacological class.
Hypersensmvny Rare  hypersensitivity _{anaphylaxis/anaphylactoid)
reactions may occur in patients receiving 5-HT; agonists such as IMITREX.
Such reactions can be life threatening or fatal. In general, hypersensitivity
Teactions fo drugs are more likely to ocowr in individuals with a history of
sensitivity to multiple allergens {see CONTRAINDICATIONS). Owing to the
possibility of cross-reactive hypersensitivity reactions, IMITREX should not be
used in patients having a history of hypersensitivity to chemically-refated 5-HT,
receptor agonists. There have bieen reparts of patients with known typersensi-
tivity to sulphonamides exhibiting an allergic reaction following administration
of IMITREX. Reactions ranged from cutaneous hypersensitivity to anaphylaxis.
Other Vasospasm Related Events: 5-HT, agonists may cause vasospastic
reactions other than coronary artery vasospasm. Extensive post-market
experience has shown the use of IMITREX to be associated with rare
occurrences of peripheral vascular ischemia and colonic ischemia with
abdominal pain and bloody diarrhea.
Increase in Blood Pressure: Significant elevation in blood pressure,
inciuding hypertensive crisis, has been reported on rare occasions in patients
with and without a history of hypertension. IMITREX is contraindicated in
patients with uncontrolied or severe hypertension {see CONTRAINDICATIONS)
PRECAUTION:
Cluster Headache: There is insufficient information on the efficacy and safety
of IMITREX (sumatriptan succinate/sumatriptan) in the treatment of cluster
headache, which is present in an older, predominantly male population. The
need for prolonged use and the demand for repeated medication in this
condition renders the dosing information inapplicable for cluster headache.
Cardiovascular: Discomfort in the chest, neck, throat and jaw
(including pain, pressure, heaviness and tightness) has been
reported aiter administration of IMITREX. Because 5-HT, agonists
may cause coronary artery vasospasm, patients who experience
signs or symptoms suggestive of angina foliowing IMITREX should
be evaluated for the presence of CAD or a predisposition o variant
angina hefore receiving additional doses, and should be monitored
electrocardiographically if dosing is resumed and similar
symptoms recur. Simifarly, patients who experience other
symptoms or signs suggestive of decreased arterial flow, such as
ischemic howel syndrome or Raynaud's syadrome faflowing
IMITREX should be evaluated for atherosclerosis or predlspnsmnn
to vasospasm (see CONTRAINDICATIONS AND WARNINGS).
Neurological Conditions: Care should be taken to exciude other potentially
serious neurologic conditions before treating headache in patients not
previously diagnosed with migraine headache or who experience a headache
that is atypical for them. There have been rare reports where patients received 5-HT,
agonists for severe headaches that were subsequently shown to have been secondary
to an evolving neurologic lesion. For newly diagnosed patients or patients presenting
with alypical symploms, the diagnosis of migraine should be reconsidered if no
response is seen after the first dose of IMITREX
Seizures: Caution should be observed if IMITREX is to be used in patients with a
history of epilepsy or structural brain lesions which lower the convulsion threshold
Psychomotor Impairment: Patients should be cautioned that drowsiness
may occur as a result of treatment with IMITREX. They should be advised not
to perform skilled tasks (e.g. driving or operating machinery} it drowsiness
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Renal Impairment: The effects of renal impairment on the efficacy and safety
of IMITREX have not been evaluated. Therefore IMITREX is not recommended
in this patient population.

Hepatic Impairment: The effect of hepatic impairment on the sfficacy and
safety of IMITREX has not been evaluated, however, the pharmacokinetic profile
of sumatriptan in patients with moderate! hepatic impairment shows that these
patients, following an oral dose of 50 mg, have much higher plasma
sumatriptan concentrations than healthy subjects (Tablg 2). Therefore, an oral
dose of 25 mg may be considered in patients with hepatic impairment.

Tahle 2: Pharmacokinetic Parameters After Gral Administration of
IMITREX 50 mg to Healthy Volunteers and Moderately Hepaticaily
Impaired Patients

* Statistically significant
The pharmacokinetic parameters of & mg subcutaneous sumatriptan do not

Parameter Mean Ratio 90% €' p-valug
(hepatic impaired/healthy)
n=8
AYCe= 181% 130 t0 252% 0.009"
Cmax 176% 12910 240% 0.007

differ statistically between normal volunteers and moderately hepatically
impaired subjects. However, sumatriptan should not be administered to patients
with severe hepatic impairment (see GONTRAINDICATIONS)

Drug Interactions: Single dose pharmacokinetic drug interaction studies
have not shown evidence of interactions with propranolol, flunarizine, pizotifen
or alcohol. Mult |ple dose Interaction studies have not been performed. The
pharmacokinetics of sumalriptan nasal spray were unaltered when preceded by
a single clinical dose of the nasal decongestant xylometazotine {Otrivin®*).
Ergot-Containing Drugs: Ergot-containing drugs have been reported to cause
prolonged vasospastic reactions. Because there is a theoretical basis for these
elfects being additive, ergot-containing or ergot-type medications (like
dihydroergotamine or methysergide) are contraindicated within 24 howrs of
IMITREX administration (see CONTRAINDICATIONS).

MAQ Inhibitors. In studies conducted in a limited nuraber of patients, MAQ
inhibitors reduce sumatriptan clearance, significantly mcreasm systemic
exposure. Therefore, the use of IMITREX in patients receivin inhibitors
is contraindicated (see CONTRAINDIGATIONS, and ACTION: AND CLINICAL
PHARMACOLOGY)

Other Serotonergic Drugs: Rare postmarketing reports describe patients with
weakness, hyperreflexia, and incoordination following the combined use of a
selective serotonin reuptake inhibitor (SSRI) and 5-HT, agonists, If concomitant
treatment with IMITREX and an SSRI (e.g., fluoxetine, fluvoxaming, paroxetine,
sertraling), tricychic antidepressant, or oiner drug with serotonergic activity is
clinically warranted, appropriate observation of the patient for acute and long-
ferm adverse events is advised

Oiher 5-HT, agonists: The administration of IMITREX with other 5-HT, agonists
has not been evaluated in migraine patients. As an increased tisk of coronary
vasospasm is a theoretical possibility with co-administration of
5-HT, agonists, use of these drugs within 24 hours of each other is
contraindicated.

Drug/L.aboratory Test Interactions: IMTREX are not known to interfere
with commonly employed clinical laboratory tests.

Use in Elderly (>65 years)[: Experience of the use of IMITREX in patients
aged over 65 years is limited. Therefore the use of IMITREX in patients over 65
years is not recommended.

Use in Children (<18 years). The safety and efficacy of IMITREX in children
has not been established and its use in this age group is not recommended.
Use in Pregnancy: Reproduction studies, performed in rats, have not
revealed any evidence of impaired fertility, teratogenicity, or post-natal
development due to IMITREX. Repraduction studies, performed in rabbits by
the oral route, have shown increased incidence of variations in cervico-thoracic
blood vessel configuration in the foetuses. These effects were only seen at the
highest dose tested, which affected weight gain in the dams, and at which blood
levels were in excess of 50 times those seen in humans after therapeutic doses
A direct association with MITREX treatment is considered unlikely but cannot
be excluded. Therefore, the use of IMITREX is not recommended in pregnancy.
In a rat fertility study, oral doses of IMITREX resulting in plasma levels approxi-
mately 150 times those seen in humans after a 6 mg subcutaneous dose and
approximately 200 times those seen in humans after a 100 mg oral dose were
associated with a reduction in the success of insemination. This effect did not
oceur during a subcutaneous study where maximum plasma levels aehieved
approximately 100 times those in humans by the subcutaneous route and approx-
imately 150 times those in wumans by the oral route.

To monitor maternal-foetal outcomes of pregnant women exposed to
sumatriptan, a Pregnancy Registry has been established. Physicians are
encouraged to register patients by calling 1-800-722-9292, ext 39441.
Lactation: Sumatriptan is excreted in human breast milk. Therefore, caution is
advised when administering IMITREX to nursing women. Infant exposure can
be minimized by avmdm%breast feeding for 24 hours after treatment
Binding to Meianin Containing Tissues: In rats treated wwh a single
subcutaneous dose (0.5 mg/kg) or oral dose (2 mg/kg) of radiolabeled
sumatriptan, the e\ummahon half life of radioactivity from the eye was 15 and 23
days, respectively, suggesting that sumatriptan and/ar its metabolites bind to
the mefanin of the eye. Because there could be an accumulation in melanin rich
tissues over time, this raises the possibility that sumatriptan could cause
toxicity in these tissues after extended use. However, no effects on the refina
related to treatment with sumatriptan were noted in any of the oral or
suhcutaneous toxicity studies. Althaugh no systematic monitaring of ophthal-
mologic function was undertaken in clinical trials, and no specific recommen-
dations for ophthalmologic monitoring are offered, prescribers should be aware
of the possibility of long term ophthalmologic effects.

Laboratory Tests: No specific laboratory tests are recommended for
monitoring patients prior to and/or after treatment with IMITREX.

ADVERSE REACTIONS

Serious cardiac events, including some that have been fatal, have
occurred following the use of 5-HT, agonists. These events are
extremely rare and most have been reported in patients with risk
factors predictive of CAD. Events reported have included coronary
artery vasospasm, transient myocardial ischemia, myocardial
infarction, ventricular tach&cardla and vemm:ular fibrillation (see
CONTRAINDICATIONS, WARNINGS, and PRECAUTIONS).

Experience in Controlled Clinical Trials with IMITREX

Typical 5-HT, Agonist Adverse Reactions; As with other 5-HT, agonists,
IMITREX (sumatriptan succinate/sumatriptan) has been associated with
sensations of heaviness, pressure, tighiness or pain which may be intense
These may occur in any part of the body including the chest, throat, neck, jaw
and upper fimb.

Acute Safety: In placebo-controlled migraine trials, 7,668 patients received at
least one dase of IMITREX (3095 oral, 1432 subcutaneous, 3141 intranasal).
The following tables (Tables 3-5) list adverse events occurring in these trials at
an incidence of 1% or more in any of the IMITREX dose groups and that
occurred at a higher incidence than in the placebo groups.

Tassessed by aminopyrine breath test (>0.2-0.4 scaling units).
2Traemark of Giba Seli Medication
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Table 3: Treatment-Emergent Adverse Events in Oral
Placebo-Controlled Clinical Trials Reported by at
Least 1% of Patients with Migraine

Table 5: Treatment-Emergent Adverse Events in Intranasal
Placebo-Controlled Clinical Trials Reported by at Least
1% of Patients with Migraine

* Nasal Signs & Symptoms 07% 14% 08% 10%
o _Throat & Tonsil Symptoms 0.6% NR__ 04% 2.3%

Respiratory
* Viral Infection 03% 11% 01% 10%
Non-Site Specific
* Limb Sensations* 04% 11%  04% 15%
®  Sensations”

(body region unspecified) “45% 57% 80% 9.0%
*  Malaise/Fatigue 51%  37% 26% 95%
* Swealing 04% 06% 06% 16%

“The term "sensations” encompasses adverse events described as pain &
discomfort, pressure, heaviness, constriction, tightness, heat/burning
sensation, paresthesia, numbness, tingling, and strange sensations
**Includes patients receiving up to 3 doses of 100mg

NR = Not Reported

Table 4: Treatment-Emergent Ad Events in Sub
Placebo-Controlled Clinical Trials Reported by at
Least 1% of Patients with Migraine

Placebo _ IMITREX6m
Number of Patients 615 1432
Number of Migrane Aftacks Treated 742 2540
Symptoms of Potentially Cardiac Origin
e Chest Sensations” 1.6% 5.7%
®  Neck/Throat/Jaw Sensations* 1.3% 12.0%
*  Upper Limb Sensations* 2.0% 6.8%
Neurological
®  Head/Face Sensations* 3.7% 16.6%
e Dizziness 3.7% 7.9%
e Headache 0.7% 34%
*__ Drowsiness 18% 2.9%
Gastrointestinal
e Nausea 58% 9.4%
o Hyposalivation 2.8% 3.3%
Musculoskeletal
®  Muscle Atrophy Weakness & Tiredness NR 1.7%
Ear / Nose and Throat
*  Throat & Tonsil Symptoms 0.3% 1.0%
Respiratory
¢ Breathing Disorders 08% 1.3%
Non-Site Specitic
®  Sensations” (body region unspecified) 15.9% 33.0%
*  Injection Site Reactions 10.4% 24.7%
*  Limb Sensations* 15% 6.0%
e Malaise/Fatigue 2.3% 47%
*  Sweating 1.1% 1.7%
*  Trunk Symploms” 0.5% 1.4%

“The term "sensations” encompasses adverse events described as pain &
discomfort, pressure, heaviness, constriction, tightness, heat/burning
sensation, paresthesia, numbness, tingling, and strange sensations

number increases to 82% by 2 hours.
If the migraine headache refurns, or if a patient has a partial response to the
initial dose, the dose may be repeated after 1 hour. Not more than 12mg (two

0f the 3630 patients treated with IMITREX Nasal Spray in clinical trials, there
was one report of a coronary vasospasm related to IMITREX administration.
Minor disturbances of liver function tests have occasionally been observed with
sumatriptan treatment. There is no evidence that clinically significant
abnormalities occurred more frequently with sumatriptan than with placebo.
Patients treated with IMITREX rarely exhibit visual disorders like flickering and
diplopia. Additionally cases of nystagmus, scotoma and reduced vision have
been observed. Very rarely a transient loss of vision has been reported.
However, visual disorders may also occur during a migraine attack itself.

DOSAGE AND ADMINISTRATION

General:

IMITREX (sumatriptan succinate/sumatriptan) is indicated for the
acute treatment of migraine headache with or without aura.
Sumatriptan should not be used prophylactically. Sumatriptan may
be given orally, subcutaneously or as a nasal spray. The safety of
treating an average of more than four headaches in a 30 day period
has not been established.

In selecting the appropriate formulation for individual patients, consideration
should be given to the patient's preference for formulation and the patient's
requirement for rapid onset of relief. Significant relief begins about 10-15
minutes following subcutaneous injection, 15 minutes following intranasal
administration and 30 minutes following oral administration

In addition to relieving the pain of migraine, sumatriptan (all formulations) has
also been shown to be effective in relieving associated symptoms of migraine
(nausea, vomiting, phonophobia, photophobia). Sumatriptan is equally
effective when administered at any stage of a migraine attack. Long term (12-24
months) clinical studies with maximum recommended doses of sumatriptan
indicate that there is no evidence of the development of tachyphylaxis, or
medication-induced {rebound) headache

Tablets:

The minimal effective single adu't dose of IMITREX Tablets is 25mg. The
maximum recommended single dose is 100 mg.

The optimal dose is a single 50mg tablet. However, depending on individual
patient's needs and response to treatment, some patients may require 100mg.
Clinical frials have shown that approximately 50 - 75% of patients have
headache relief within two hours after oral dosing with 100mg, and that a further
15 - 25% have headache relief by 4 hours. Comparator studies have shown
similar efficacy rates with the 50mg and 100mg tablets. There is evidence that
doses of 50 and 100mg may provide greater effect than 25mg.

If the migraine headache returns, or if a patient has a partial response to the
initial dose, the dose may be repeated after 2 hours. Not more than 200mg
should be taken in any 24 hour period.

If a patient does not respond to the first dose of IMITREX Tablets, a second dose
should not be taken for the same attack, as it Is unlikely to be of clinical benefit.
IMITREX may be taken to treat subsequent migraine attacks.

The tablet should be swallowed whole with water, not crushed, chewed or split.
Hepatic Impairment: In patients with mild or moderate hepatic impairment,
plasma sumatriptan concentrations up to two times those seen in healthy
subjects have been observed. Therefore, a 25 mg dose (Single tablet) may be
considerad in these patients (see PRECAUTIONS). Sumatriptan should not be
ac%(ﬂ)ﬁlss)md to patients with severe hepatic impairment (see CONTRAINDI-

Injection:

IMITREX injection should be injected subcutaneously {on the outside of the
thigh) using an autoinjector.

The recommended adult dose of sumariptan is a single 6 mg subcutaneous
injection.

Clinical trials have shown that approximately 70-72% of patients have
headache relief within one hour after a single subcutaneous injection. This
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6mg injections) should be taken in any 24 hour period.
Placebo IMITREX IMITREX ‘MWHE}E Placebo ‘MS‘TREX H‘QHREX \MHREZ( If a patient does not respond to the first dose of IMITREX Injection, a second
_ 2smg  50mg 100mg _ mg  10mg 20mg dose should nol be taken for the same attack, as il is unlikely to be of clinical
Number of Patients 690 351 723 201 Number of Patients M 496 1007 1638 benefit. IMITREX may be taken for subsequent attacks
Number of Migraine Number of Migraine Administration during migraine aura prior 1o other symptoms occurring may
Altacks Treated 1187 945 1889 14750 Aftacks Treated 1047 933 1434 2070 not prevent the development of a headache. '
Symptoms of Potentially Symptoms of Polentially Patients should be advised to read the patient instruction leaflet regarding the
" L . e safe disposal of syringes and needles.
Cardiac Origin Cardiac Origin Nasal Spray:
¢ Chest Sensations” 06% 23% 28% 32% © Chest Sensations™ 03% 10% 07% 0.6% The minimal effective single adult dose of sumatriptan nasal spray is 5mg. The
® Neck/Throat/Jaw Sensations™  1.4%  23%  35% 52% ® Neck/Throat/Jaw Sensations™  12%  06% 16% 2.3% maximurm recommendzd single dose is 20mg.
«  Upper Limb Sensations* 12%  14%  25%  36% Neurological If the migraine headache returns, or if a patient has a partial response to the
» _Palpitations 06% 03%  10%  1.1% * Head/Face Sensations* 08% 14%  24% 24% | M@ ddggﬁéktggigoasﬁy may b gfegfgée“ after 2 ours. Not more than 40mg
Neurological ) » Dizziness 12%  16%  15%  12% Ifa patient does not respond to the first dose of IMITREX Nasal Spray, a second
* Head/Face Sensalions” 13%  23% 25% 47% * Headache 07% 14% 09% 08% dose should not be taken for the same attack, as it is nlikely to be of clinical
* Dizziness 25%  31%  33% 62% * Migraine 26% 32% 24% 18% benefit. IMITREX may be taken for subsequent attacks.
* Headache 33% 40% 22%  3.3% Gastrointestinal P\‘acfebo-;:ongo\led %!mical trials revealed the to\lor/mg incidence of hdeadacr;e
o o o o relief, defined as a decrease in migraine severity from severe or moderate to
s Venigo 0'62/" HU/" HU/" 1'OZ/D : Uaugi_a ‘0‘40;“ ﬁ %;’ ggz;“ ggzﬁ’ mild or no pain, within 2 hours after treatment with intranasal sumatriptan at
s Drowsiness 16%  11%  12%  21% omiting 76% b b 6.8% doses of 5, 10 or 20mg (see Table 6 below).
o Tremor 04% 09% 04% 11% Ear, Nose & Throat
Gastrointestinal * Sensitivity to Noise 31%  44% 25% 15% TABLE 6. Percentage of patients with headache relief at 2 hours
* Nausea 58% 28% 44% 11.0% * Nasal Signs & Symptoms 13%  30% 16% 18% Study | Placebo (n)] 5mg (n) |10 mg  (n) |20 mg (0]
e Hyposalivation 1.2% 14%  11%  12% * Infections 0.9% 18% 13% 05% 359 v " o o
« Vomiling 29% 43% 1%  44% | | Upper Respiaory nflammation 05%  10%  06% Q7% | [SuovTe] S U0) |67y (42) | 6% (9) | 8% (0
o Gastrointestinal Discomfort » Thioat & Tonsil Symptoms 08% 02% 10% 07% Study2e] 42% (31) | 45% (33) | 66%< (35) [ 74%¥  {39)
& Pain 14%  11%  08% 20% Non-Site Specific Study 3 | 25%  (63) |49%v (122) | 46% (115) | 64%¥ T (119)
. gbgominal Discomfort 05 w04 - . (st)en(jsation§* - 18% 24% 27% 24% Study 4 | 25% (151) N 0%~ (288) | 5% 1 (202)
ain 3% 4% 2% ody region unspecifiet 5 7 = o
«_Diarthea 09% 03% 06% 11%| |eMaliselFatigue 13%  18% 13% gy | [SudyO )% (199) |Adhy (297) | Se%t (2%9) | 0% T (268
Musculoskeletal o Descriptions of odorortaste  1.8%  153% 202% 208% Study 8+[ 35% (100) - 54%: (106) | 63%+  (202)
* Musculoskeletal Pain 07% 23% 04% 14% “The term *sensations' encompasses adverse events described as pain & Study 7¢] 29% (112) - 43% (109) | 62%y  (215)
*  Muscle Pain 03% 09% 01% 10% discomfort, pressure, heaviness, constriction, tightness, heat/burning ! ] . .
o Muscle Atrophy Weakness sensation, paresthesia, numbness, tingling, and strange sensafions. Headache rel\e_l]was defined as a decrease in headache severity from severe or
& Tiredness NR 0% 04% 14% |  “Includes patients receiving up lo 3 doses of 20mg moderate to o d O0O0C. o rece
Ear. Nose & Throat - - IMITREX is generally well tolerated. Most of the events were transient in nature "= fotal number of patients who received treatment
ar, Nose & Thr and resolved within 45 minutes of subculaneous administration and within 2~ * COmparisons between sumatriptan doses not conducted )
¢ Infections 06% 06% 11% 14% hours of oral or intranasal administration * p<0.05 versus placebo 1 p<0.05 versus lower sumatriptan doses

4np<0.05 vs 5mg - not evaluated

As shown in the table above, optimal rates of headache relief were seen with the
20my dose. Single doses above 20mg should not be used due to limited safety
data and lack of increased efficacy refative to the 20mg single dose.

Within the range of 5-20 mg, an increase in dose was not associated with any
significant increase in the incidence or severity of adverse events other than
taste disturbance (See ADVERSE REACTIONS)

The nasal spray should be administered into one nostril ondy. The device is a
ready to use single dose unit and must not be primed before administration.
Patients shouid be advised to read the patient instruction leaflet regarding the
use of the nasal spray device before administration.

AVAILABILITY OF DOSAGE FORMS

IMITREX Tablets 100 mg are pink film-coated tablets available in blister packs
containing 6 tablets. Four blister packs are placed in a cardboard carton.
IMITREX Tablets 50 mg are white film-coated tablets available in blister packs
containing 6 tablets. Four blister packs are placed in a carton

IMITREX Tablets 25 mg are white film-coated tablets available in blister packs
containing 6 tablets. Four blister packs are placed in a carton

Each tablet contains 100 mg, 50 mg, or 25 mg sumatriptan (base) as the
succinate salt.

IMITREX {njection is available in pre-filled syringes containing 6 mg of
sumatriptan base, as the succinate salt, in an isotonic solution (total volume =
0.5 mL). Syringes are placed in a tamper-evident carrying/disposal case. Two
pre-filled syringes plus an autoinjector are packed in a patient starter kit. A refill
pack is available containing 2 X 2 pre-filted syringes in a carton.

IMITREX Injection is also available to physicians or hospitals in a single dose
vial (total volume = 0.5 mL) containing 6 mg of sumatriptan base, as the
succinate salt. There are 5 vials per carton.

IMITREX Nasal Spray 5 mg and 20 mg are each supplied in boxes of 6 nasal
spray devices (3 X 2 devices). Each unit dose spray supplies 5 and 20 mg.
respectively, of sumatriptan (base) as the hemisulphate salt

Product Monograph available to physicians and pharmacists upon
request.

Plgase contact Glaxo Wellcome Inc., 7333 Mississauga Road N, Mississauga,
Ontario, L5N 6L4

Imitrex* {sumatriptan succinate/sumatriptan nasal spray) is a registered
trademark of Glaxo Group Limited, Glaxo Wellcome Inc. licensed use. The
appearance, namely colour, shape and size of the IMITREX™ Nasal Spray device
is a trademark of Glaxo Group Limited, Glaxo Wellcome Inc., licensed use

References: 1. Product Monograph of "IMITREX"* (sumatriptan
succinate/ sumatriptan); GlaxoSmithKiine Inc. July 5, 2001. 2. Cad
R, McNeal S, 0'Quinn S, Putman G. Effect of early intervention wit
sumatriptan on migraine pain: Retrospective analyses of data from
three clinical trials. Clinical Therapeutics 2000;22(9):1035-1048.

@GlaxoSmithKline

GlaxoSmithKline
7333 Mississauga Road North “‘"_“"'
Mississauga, Ontario L5N 6L4 PAEr (RgB)
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BRIEF PRESCRIBING INFORMATION
CONSULT FULL PRODUCT MONOGRAPH FOR COMPLETE PRESCRIBING INFORMATION

“Topamax

topiramate
25, 100 and 200 mg Tablets and
15 and 25 mg Sprinkle Capsules
Antiepileptic

\ LIN SE
TOPAMAX {topiromate) is indicated as udjunctive therapy for the management of patients (adults and chidren two vears and older) with epilepsy who are not
safsfactorty controlled with convantional therapy. There is lmited information on the use of tapiramate in monatherapy ot this time.
CONT ICAT)
TOPAMAX (topiramate) s conaindicated in patients with o history of hypersensitvty %o any components of this product.
WARNINGS
Antiepileptic drugs, including TOPAMAX (topiramate), should be withdrawn gradually to minimize the potentiol of increased seizure frequency. In adult linicel
trals, dosages werg decreased by 100 mg,/day af weekly intervals.
Centrol Nervous System Effects Adverse events most often assocated with the use of TOPAMAX were central nervous system-elated. In adult, the
most significant of these can be clossified into hwo general categories: 1) psychomotor slowing: difficulty with concentretion and speech or language problems,
in particulor, wordHinding dificulies and i) somnolence or fatique.
Additional nonspecific (NS effects occasionally observed with topiramate os add-on therapy indude dizziness or imbalance, confusion, memory problems, and
avacathation of mead dishwbances (8.g. ittty and degressian).
These events were generally mild to moderate, and generally accurred early in theropy. While the incidence of psychomotor slowing does not appear fo be dose
related, both language problems and difiulty with concentration or oitention increased in frequency with increasing dosage in the six double-blind trils,
suggesting that these events are dose reloted. (See ADVERSE REACTIONS.)
Acvte Myopia and Secondary Angle Closure Glavcoma A syndrome consisting of acute myepic assaciated with secondary angle closure gloucoma
has besn reported in patients receiving TOPAMAX, Symptoms indude acute onset of decreased visual acuity and/or ocular pain. Ophthalmologic findings con
include myopio, anterior chomber shallowing, ocular byperemia (redness) and increased infrooculor pressure. Mydriasis moy or may not e present. This
syndrome may be ossociated with supraciiary effusion resulfing in anterior isplacement of the lens and i, with secondory angle dosure glaucam. Symptoms
ypically occur within o few days to 1 month of iniiating TOPAMAX therapy. In contrast fo primary narrow angle glaucoma, which is rare under 40 years of age,
socondary angle closure glaucoma associated with fopiramate has been reporied in pediotiic patients os well as odults. The primary reatment to reverse
‘symptorns is discontivuation of TOPAMAX as vapidly es possible, accarding to the fudgement of the treating physician. Other measures, in conjunction with
discontinuation of TOPAMAX may be helpful (see PRECAUTIONS and Post-Marketing Adverse Reactions).
In all cases of acute visual bluring and/or painful /ed eyes), immediate cansultation with an ophthelmolagist i recommended.
Flovated introocular pressure of any efiology, f lft unreated, can lead to serious sequalae indluding permanent vision loss.
PRECAUTIONS
Eftects Related to Carbonic Anhydrase Inhibition Kidney Stones A total of 321,715 (1.5%) of patients exposed to TOPAMAX {topiramate) during
its development reported the occurrence of kidney stones, an incidence obout 10 fimes that expected in a similor, untreated population (M/F ratio: 27/1,092
male; 5/623 female). In the general population, risk factors for kidney stone formation include gender (male), ages between 2050 years, prior stong
formation, fomily histary of nephroltiasis, and hypercolciuia. Bused on logistic regression analysis of the clinical rial data, no comelotion between mean
topitamate dosoge, duration of topiramate therapy, or uge ond the accurrence of kidney stones was estoblished; of te risk factors eveluated, only gender (male)
showed g correlntion with the occurrence of kidney stones. In the pedinfic potients studied, there were 1o Kidney stones observed.
Carbonic onhydrase inhibitors, 8.g. acetozolamide, promote stone formtion by reducing urinary cittate excretion and by increasing urinary pH. Concomitant use
of TOPAMAX, a wack carbonic onhydrase inhibitor, with other carbonic anhydrase inhibiors may creote o physiological environment that increases the risk of
kidney stone formation, and should therefore be avoided.
Patiants, especially those with a predisposition to nephroithiasis, may have an increased risk of renal stone formation. Increased luid intake increses the winary
output, lowering the concentration of substances involved i stone formatian. Therefore, adequate hydration is recommended fo reduce this risk. None of the
ik foctors for nephrolithiosis con reliobly predict stone formation during TOPAMAX treatment.
Paresthesia Parssthesia, an effect associated with the use of other carbonic anhydrase inhibitors, appears to be o common effect of TOPAMAX.thercpy. These
ovents ware usually intermittent and mild, and not necessarily reloted to the dosage of topiramate.
Nutritionel Supplementation A dietary supplement or increcsed food intake may be considared if she pafient is losing weight while on this medicafion.
Welght Loss In Pedintrics Topiomets odministation i assoristed with weight loss i some children that generally occurs eary in thesapy. Of these pediamic
subjects teated in clinical s for of least a year who experienced weight loss, 96% showed a resumption of weight gain within the period fested. In 2-4 year
olds, the mean change in weight from baseline at 12 months (n=25) was +0.7 kg (range -1.1 t0 3.2); ot 24 months {r=14), the meon change was +2.2
range -1.1 1o 6.1, In 5-10 year olds, the mean changs in weight from baseline af 12 months (n=88) wos +0.7 kg {range -6.7 to 11.8); at 24 months
(n=67), the mean change was +3.3 (1unge 8.6 1o 20.0). Weight dewreases, usually ussociated with anorexi or appefite changes, were reported as adverse
events for 9% of topiramotereated pediatric patients. The long term affects of reduced weight gain in pediatric pafients s not known.
Adjystment of Dose in Renal Failure The major raute of elimination of unchanged topiramate and its metabolites is via the kidney. Renal eliminafion
is dapendent or rencl function and is independent of age. Pafients with impaired renol funcion (L < 70 ml/min/1.73mi) or with endistage renal disease
recaiving hemodialysis reatments mey toke 10 to 15 days to reach steadystate plasma concentations as compared to 4 to 8 doys in patients with normal
renol function. As with ol patients, he fitretion schedule shauld be guided by dlinical outcome (1. seizure control, avoidance of side effects) with the knowledge
that patients with knowe tenal impairment may vequire a longer fime fa taach steady<tate at each dose, (See DOSAGE AND ADMINISTRATION.)
Degreased Hepatic Function In hepotically impaired patients, topiramate should be administered with coution as the clearance of fopiramate was decreased
compared with normal subjects.
Information for Patients Adequate Hydration Patients, especially those with predisposing foctors, should be instructed to maintain an adequate flid infoke
in order 1o minimize the risk of ranal stone formation.
Fftects on Ablity to Drive and Use Machines Patiens shauld be wared about the potentiol for somnolence, dizziness, confusion, and dificulty concentrefing
ond advised not to drive or operate machinery until they hove gained suffiient experience on topiramate fo gouge whether it cdversely offects their mental
ond/of motor performants,
Acute Myopia and Sacondory Angle Closure Glgucoma Pafients tuking TOPAMAX should be told to immediately contact their doctor and/ar go to the
Emergancy Room if they,/their child experience (s) sudden worsening of vision, blurred vision or painful e eye(s).
Dryg Int Antiepileptic Drugs
Effocts of TOPAMAX on Other Antiepileptic Drugs Potential inferactions between fopiramate and standord AEDs were mecsured in controlled clinicol
pharmacokinefic studies in pafients with epilepsy. The oddifion of TOPAMAX to ather antiepileptic drugs (phenytoin, corbamazepine, valproic acid, phenobarbitl,
priridone) has no effect on their steady-state plasma concentrations, except in the accesional patient, where the addition of TOPAMAX fo phenytain may result
in an increase of plosma concentrofions of phenytoin.
The effact of topiromate on steady-state pharmocokinafics of phenytoin moy be related to the frequency of phenytoin dosing. A slight increase in steady-state
phenytoin plosma concentrafions was obsarved, primarily in pafients receiving phenytoin in two divided doses. The slight increase may be due to the safurable
noture of phenytoin pharmacakinetics and inhibition of phenytoin metabolism (CYPZCmugh).
The addition of TOPAMAX therapy to phenytoin should be quided by clinical outcome. In gensra!, as evidenced in clinical triaks, patients do no require dose
adiustments. Howaver, any patient on phenytoin shawing cinical signs or symptoms of toxicity should have phenytoin levels monitored.
Fffocts of Qther Antiepileptic Orugs on TOPAMAX Phenytoin and ping decrease the plosma ion of TOPAMAX. The additon or withdrowal of
phenytoin and,/or carbumazepine during adjunctive herapy with TOPAMAX may require adjestment of the dase of TOPAMAX. This should be done by fitofing
1o diicol effect. The oddition o withdrawal of valpraic ucid does not produce clinicolly signficant changes in plasma concentrations of TOPAMAX, and therefore,
does not warrant dosoge adjustment of TOPAMAX.
The effect of these interactions on plosma concentrations are summerized in Table 1:

fable 1
Drug Inferactions with TOPAMAX Therapy

AED AED TOPAMAX
Coodministered Concentration Concentration
Phenytoin o 159%
Carbomozepine (CBZ) o 140%
(BI epoxide™ © NS
Velproic ocid 1% 14y
Phenobarhital ) N
Primidone e NS

*

Is no¥ administered but is an active metabolite of corbamazeping

> Noeffect on plasma concentration (< 15% change)

** Plastma concentrafions increased 25% in some patients, generally those on a b.i.d. dosing regimen of phenytoin
d Plasma concentrafions decrease in individual patients

NS Not studied

AED  Antiepilaptic drug

Other Drug Interactions : Bigoxin In o singledose study, serum digaxin AUC decreased 12% dua to concomitant TOPAMAX administration. Muliple-dese studies
Have not heen performed. When TOPAMAX s odded o withdrawn in patients on digoxin therapy, careful attention should be given to the routine monitoring of
serum digoxin.
CNS Depressgnts: Concomitant administrotion of TOPAMAX topiramate and olcohial o other CNS depressont drugs has not been eveluated in clnical studies. It
is recommendes that TOPAMAX topiremate not be used concomitantly with alcohol or other CNS depressant drugs.
Oral Contraceptives: In o phamnacokinefic interaction study with oral contraceptives using o combination product contuining norethindrone plus ethiny! estriol,
TOPAMAX topiramate did not significantly affect the oral clearance of norethindrone. The serum levals of the estragenic companent decreased by 18%, 21%,
ond 30% at daly doses of 200, 400 cnd 800 my, respectively. Consequenty, the efficacy of low-dose (e.g. 20 yg) orol contruceptives may be reduced in this
situotion. Patients toking oral contracepfives shouid receive  preparotion containing not less than 50 x of strogen. Patients toking oral conhaceptives shouid
be asked to report any change in their bleeding patterns.
Qthers: Concomitunt use of TOPAMAX. tapiromate,  weak carbonic anhydrase inhibikar with other carbonic anhydrase inbibitrs, 6.9, acetazolomide, may create
o physiological environment that increses the risk of renal stone formation, and should therafore be avoided i passible.
Laboratory Tests There are no known interactions of TOPAWAX topiramate with commonly used laboratory fests.
Use in Prognancy and Lactation Like other cntiepleptic drugs, topiramate was terotogenic in mice, rats, ond robbits. I s, topiromate crosses the
placentol barier
There are no studies vsing TOPAMAX topiramate in pregnant women. However, TOPAMAX therapy should be used during pregnancy only if the potential benefit
outweighs the potentiol risk o the fetus.
Topiramate is excreted in the milk of lactating roks. 1t is not known i topiramate i axcreted in human milk. Since many drugs are excreted in human milk, and
because the potential for serious adverse reactions in nursing infonts fo TOPAMAX topiramata exists, the prescriber should decide whether to discontinue nursing
or discontinue the drug, teking into account the tisk / benefit ratio of the importonce of the drug to the mother ond the risks to the infant.
n postmarketing experience, <ases of hypospodias have been reported in male infants exposed imters o topiromate, with o without other anticonvelsants,
however, a causal relationship with topiromate has not been established.
The effect of TOPAMAX topiramate on lobour and delivery in humans is unknown.
Pediatric Use Safety and effectiveness in children under 2 years of age have ot been established.
Geriatric Use Thers s imited information in pafients over 65 years of age. The passibiity of agerassociated renal function cbnormalites should be considered
when using TOPAMAX topiramate.
Race ond Gender Effects Athough direct compurison studies of phammacokinetics have not been conducted, analyss of plosma concentraion datu from
dlinical efficacy trcls have shown that race and gender appear o have o eftect on the plasma deorance of topiromate, n addition, based on paoled analyses,
race and gender appear o have no effect on the efficacy of topiromate.
ADVERSE REACTIONS
Adults The most commonly observed odversa events assacioted with the adiunctive use of TOPAMAX topiramate o dosoges of 200 to 400 mg/day in
contrfled frialsin edults that wers seen ar greater frequency in fopiramate-reated patients and did not appeor to be dose reloted within his dasage range were:
somnolence, dizziness, atuxia, speech disorders and related speech problems, psychomotor slowing, nystagmus, and paresthesio (see Tble 2).
The most common dose-telated adverse events ot dosages of 200 to 1,000 mg/day were: nervousness, dificulty with concenration or attenfion, confusion,
depression, anorexic, lnguage problems, and mood prablems (see Table 3).
Table 2
Incidence of Treatment-Emergent Adverse Events in Plocebo-Controlled, Add-On Trials in ADULTS **
{Events that occurred in > 2% of topiramate-treated pafients and occurred more requently in fopiramate-treated than placebo-freated patients)

TOPAMAX Dosoge {myg,/doy)
Body System/ Plucebo 200400 600,000
Adverse Event (n=216) (n=113) (n=414)
Body a5 a Whole
Asthenia 14 80 EA|
Bock Pain 42 62 29
Chest Pain 28 44 24
Influenza-Like Symptoms 32 35 36
Leg Pain 23 35 36
Hot Flushes 1.9 27 &7
Nervous System
Dizziness 153 83 3
Aaxia 6.9 212 145
Speech Disorders/Reloted Speech Problems 2.3 168 14
Nystagmus 93 150 i
Pavesthesia LX) 15.0 19
Tremor 6.0 106 89
Longuoge Problems 05 6.2 104
Coardincfion Abnormal 1.9 53 34
Hypoaesthesia 09 27 1.2
Abnormal Gait 14 18 22
Gastrointestinal System
Houses 74 s 123
Dyspepsic 6.5 8.0 6.3
Abdoringl Pain 37 53 70
Constipation 23 53 34
Dry Mouth 0.9 27 39
Metabolic and Nutritional
Weight Decrense 28 71 128
Neuropsychicrtric
Somnalence 9.7 30 78
Psychomotor Slowing 23 16.8 208
Nervousness 74 159 193
Difficulty with Memory 31 124 145
Confusion 42 97 138
Depression 56 8.0 130
Dificulty with Concentration/Attenfion 1.4 8.0 145
Anorexia 37 53 123
Agitation 14 44 34
Mood Problems 19 35 92
Aggressive Reaction a5 2 29
Apathy 0 18 31
Depersonalizafion 0.9 18 217
Emofional Lability 09 18 27
Reproductive, Female {n=59) {n=24) {n=128)
Breast Pain, Female 17 8.3 0
Dysmenortheq 4.8 83 31
Menstrual Disorder 0 42 08
Reproductive, Male (n=157) (n=89) (n=286)
Prastatic Disorder 0.6 22
Respiratory System
Phoryrgiis 23 71 31
Rhinifis 69 71 63
Sinusitis 42 44 5.6
Dyspnea 0.9 18 24
Skin and Appendages
Pruritus 14 18 31
Vision
Diplopia 54 142 104
Vision Abnormal 2.8 142 101
White Celf and RES
Leukopenic 05 27 12

Pafients in these odd-on frials were eceiving 1 1o 2 cancomitont antiepileptic drugs in addition to TOPAMAX topiramote or plocebo.
Values represent the percentage of patients reporting a given adverse event. Pafients may have reported more than one adverse event during the study
ond con be included in more then ane adverse event category.
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Table 3
Incidence (%) of Dose-Related Adverse Events From Placebo-Controlled, Add-On Trials in ADULTS
TOPAMAX Dosage (mg/day)
Adverse Event Plocebo 200 400 400 —1,000
{n=216) {n=45) (n=48) (n=414)

Fatigue 134 1 1.8 297
Nervousness 14 133 1746 193
Difficulty with

Concentrafion/Attention 14 6.7 88 145
Confusion 42 89 103 138
Depression 56 89 74 130
Anorexia 37 44 59 123
Language problems 05 2.2 88 101
Anviety 6.0 22 29 10.4
Maod problems 19 0.0 59 92

[n six double-blind clinical tioks, 10.6% of subiects (n=113) ossigned to a fopiramate dosage of 200 to 400 mg/day in addition to their standard AED therapy
discontinued due to adverse events, compared fo 5.8% of subjects (n=69) receiving placebo. The percentage of subjects disconfinuing due fo adverse events
appegred to ncrease of dosages above 400 my/doy. Overall, approximately 17% of oll subjects (n=527) who received topiramate in the double-bling trcls
discontinued due 1o adverse evens, compated to 4% of the subjects (n=216) receiving placebo.
Pediotrics Adverse events ossocicted with the use of topitomate of dosages of 5 %o 9 mg/kg/doy in worldwide pediatric cliniol tioks that were seen
greater frequency in topilomote-teated patients wers; fofigue, somnolence, anorexia, nervousness, difficulty with concentrafion /attention, dffculty with
memory, aggressive reaction, and weight decrease.
Table 4 lists treatment-emergen? adverse events that occurred in at least 2% of childien treated with 5 to 9 mg/kg,/day topiramate in controlied tils that
were numerically more common than in pafients keted with placebo.
Table 4
Incidence (%) of Trestment-Emergent Adverse Events in Worldwide Pediatric Clinical Traks Experience (2-16 years of Age)™*
(Events that Occurred in 2% of Topiromate Yreated Patients and Occurred More Frequently in Topiromate-Treated Than Placebo-Tieated Pafients)

Body System/ Plocebo Topiromate
Adverse Event (N=101) (N=98)
Body as a Whole - General Disorders
Fafigue 5 163
Injury 129 143
Alergic Reaction 1 2
Central & Peripheral Nervous System Disorders
Gait Abnormal 5 8.2
Atoxio 2 [
Hyperkinesio 4 51
Dizziness 2 41
Speech Disorders /Related Speech Problems 2 41
Convulsions Aggravated 3 31
Hyporeflexio 0 2
Gastrointestinal System Disorders
Nausea 5 6.1
Saliva Increased 4 3]
Consfipation 4 5.1
Gastroenterits 2 Al
Metabolic and Nutritional Disorders
Weight Decrease 1 9.2
Thirst 1 2
Platelet, Bleeding, & Clotting Disorders
Purpura 4 82
Epistoxis 1 41
Nervous Disorders
Somnalence 158 55
Anorexia 149 85
Nervousness 8.9 143
Personality Disorder (Behavior Problems} 89 n2
Dificulty with Concentration/Attention 2 102
Aggressive Reaction 4 92
Insomnia 69 82
Mood Problems 69 11
Diffcolty with Memory NOS¢ 0 51
Emofional Lability 5 51
Confusion 3 41
Psychomator Slowing 2 3
Reproductive Disorders, Female
Levkorthe 00 23
Resistance Mechanism Disorders
Infection Viral 30 71
Infection 30 31
Respiratory System Disorders
Upper Respiratory Tract Infection 3.6 367
Preumonia 10 51
Skin and Appendages Disorders
Skin Disarder 20 kA
ANopecio 10 20
Dermatifis 00 22
Hyperrichosis 10 20
Rash Erythematous 00 20
Urinary System Disorders
Usinary Inconfinence 20 41
Vision Disorders
Eye Abnormality 10 20
Vision Abnormal 10 20
White Cell and RES Disorders
Leukopenia 00 20

* Patients in these odd-on trials were receiving 1 to 2 concomitant onfiepileptic drugs in addition to TOPAMAX topiramate or placebo.

> Values represent the percentage of potients reporting a given adverse event. Patients may have reported more than one odverse event during the study
and con be included in more than one adverse event category.

< Not Otherwise Specified

None of the pediatric patients who received topiramate adjunctive therapy at 5 to 9 mg,/kg/day in controlled dlinical rials discontinued

due to adverse events. In open extensions of the controlled clinical rials, approximately 9% of the 303 pediatric patients who received

topiramate at dosages up to 30 mg/kg/doy disconfinued due to adverse events. Adverse events associated with discontinuing theropy

included aggravated convulsions (2.3%), language problems (1.3%), and dificulty with concentration,/attention (1.3%).

In adult and pediatric patients, nephrolithiasis was reported rarely. Isolated coses of thromboembolic events hove olso been reported; o

causal association with the drug has not been established.

When the sofety experience of patients raceiving TOPAMAX topiromate os adjunctive therapy in both double-blind and opendabel ials

(1,446 odults and 303 children) wes analyzed, o similer pottern of adverse events emerged.

Post-Marketing Adver: The most frequently reported adverse events in spontaneous post-marketing reports on

topitamate indlude:

Psychiatric: somnolence or sedation, hallucination(s), depression, anorexia, aggressive reaction, psychosis, thinking abaormal,

Autonomic Nervous System: vomifing

Vision: vision abnomal {includes vision decreased, vision blumed, visuaf disturbance, visuel impaimnent, amblyopia); rorely reported: diplopie, gloucoma,
myapia, eye pain.

Gostrointestinal: nausea, diarrhea, abdominal pain, consfipation

Body as a Whole - General Disorders: fafigue

Urinary System: renal colculis

Skin and Appendages: rush

SYMPTOMS AND TREATMENT OF OVERDOSAGE

In ocute TOPAMAX topiramate overdose, if the ingestion is recent, the stomach should be emptied immediately by lovage or by induction of emesis.
Activated chorcoal hos not been show to adsorb topiromate in vifro. Therefore, its use in overdosage is not recommended. Treatment should be
appropriately supportive.

Hemodialysis is an effective means of remaving topiramate from the body. However, in the few cases of acute overdosoge reported, induding doses of
over 20 g in one individual, hemodialysis hos rot been necessary.

DOSAGE AND ADMINISTRATION

General TOPAMAX Tablefs or Sprinkle Capsules can be token without regard fo meals. Tablets should not be broken. TOPAMAX Sprinkle Capsules may be
swallowed whole or may be adrministered by carefully opening the capsule and sprinkling the entire contents an o small amount (teaspaon) of soft food. This
drug,/Food mixture should be swallowed immediately and not chewed. It should not be stored for future use. The sprinkle formulation is provided for those
patients who cannot swallow tablefs, ¢.g. pediatric ond the eldedy.

Adults (Age 17 years and older) It is recommended that TOPAMAX topiromate as adjunctive theropy be initoted at 50 mg,/day, Followed by fitraion as needed
and tolerated o on effective dose. At weekly infervals, the dose may be increased by 50 mg,/day and taken in two divided doses. Some patients may benefit
from lowe initof doses, e.g. 25 mg and /or a slowe titation schedule. Some patients may ochieve efficacy with once-doy dosing.

The recommended totol dolly mointenance dose is 200 mg-400 mg,/day in two divided doses. Doses above 400 mg,/day hove nof been shown to improve
responses ond have been ossocioted with o greater incidence of adverse events. The maximum recommended dose is 800 mg/doy. Doy doses obove
1,600 mg have not been studied.

Children (Ages 2-16 years) It is recommended that TOPAMAX topiramate as cdjunctive therapy be inifoted ot 25 mg (or less, bosed on a range of ) 1o
3 mg/kg/doy) nightly for the first week followed by fination s needed and tolerated 1o un effective dose. The dosoge should then be increased at 1- or
Daweek infervols by increments of 1 to 3 mg,/kg,/doy (odministered in two divided doses). Some pofients may benefitfrom lower nificl doses and /or o slower
titation schedule.

The recommended total dofy maintenance dose is approximately 5 to 9 mg,/kg,/day in two divided doses. Daily doses up to 30 mg,/kg//doy have boen studied
ond were generally welltolerated,

Geriatrics Sec PRECAUTIONS section.

Patients with Renal Impairment (n renaffy impaired subjects {treatinine dloaronce less then 70 m(/fin/1.73m’), ane-hal of She usual adult dose is
recommended. Such patients wil require a longer fime to reach steady<tate ot soch dose.

Patients Undergaing Hemodialysis Topiramate is cleored by hemadialysis of a rate thab is 4 to & fimes greater than o normal indviduol. Accordngly,
o prolonged period of dialysis may couse topiramate concentrtion to full below that requited to maintain on anfiseizure effect. To avaid ropid drops in topiramate
plasma concentration during hemadialysis o supplemental dose of topiramote may be required. The actual edjustment should take into account 1) the durotion
of dialysis, 2} the clearance rate of the dilysis system being used, and 3) the effective rencl clearance of topiramate in the patient being diolyzed.
Patients with Hepatic Disease In hepaficolly impaired patients, topiramote plasma cancentrations are incteased opproximately 30%. This moderate
increase i not considered 1o warront edjustment of the topiramote dosing regimen. Inifate fopiramate therapy with the same dose and regimen os for patients
with normal hepatic function. The dose fifration in these potients should be quided by clinical outcome, i.e. seizure conrol, ond avoidance of adverse effects.
Such patients will require a longer fime fo reach steady-state of each dose.

AVAILABILITY OF DOSAGE FORMS

TOPAMAX fopiramatg is available as embossed tablets in the following sirengths os described below:

25mg:  white, round, couted toblets containing 25 mg topiromate.

100 mg: yellow, round, coated tablets containing 100 mg tapiramate.

200 mg:  salmor-coloured, round, caoted fablets containing 200 mg topiramate.

TOPAMAX topiromate Sprinkle Capsules contain small white to offwhite spheres. The gelofin capsules are white and clear. They cre marked os folows:
15 mg:  “TOP" and "15 mg™ on the side.
25mg  "TOP* and "25 mg" on the side.

Sugplied: Bottes of 60 tablets witk desiccant.
Bottles of 60 capsules without desiccant.

TOPAMAX is ¢ Schedule F Drug.
Product Manograph aveilable to physicians ond pharmacists upon request.

JANSSEN-ORTHO Inc.

Jonssen-Orthe Inc.,Joronto, Ontario M3C IL9

Date of Issuance: September 2001
TXPIO1 10264

© 2007 IANSSEN-ORTHO tnc.
* Al trodemark rights used under license
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‘COPAXONE

glatiramer acetate injection

20 mg, single use vials and 20 mg/1.0 mL, pre-filled syringes for Subcutaneous injection
THERAPEUTIC CLASSIFICATION Immunomodulator
mwmnmmamcmv . " )
'gl!l-\fiﬂt'iceute mcbanl’fmneﬂyhmnmpolynm]sast Iyophilzed mixture
four oat ‘“‘""m acid, L-alanine, and with
mmwlmofum EME?EIO‘JNMDS;E L gharnic a0k, Ltyrosine and L-ysine with an

The mechanismis) by which acmtemmrudfmon Sclerosis (M5) is (are) not fully elucidated, However,
it is thought to act hy mudlymg immune aneues that are currently believed to be responsible for the
of MS. This of studies that have been camied out to explore the

pathogenesis of 'Jm;t-- phalomy Mlacmmﬂﬂwwuwm«upMasm
Studies w&m that specific T cells
1 in n witro upon its administration glati acetate specific supf are
mmmmmnwmmw

Because the immunological profile of glatiramer acetate remains to be fully elucidated, concems exist about its potential to alter
m«:mmmwmﬁus;

Pharmacokinetics: Results obtained volunteers) and animals

support the assumption 'lhi fraction dwwmmmm utaneously
uaﬁ«.mx%ﬁmnudg&mxm:mhm mxmemmm
inj either intact o 10 enter the lymphatic circulation, enabling it

to reach w mdmmr‘ gystemic cirg intact.
Clinical Studies: efficacy of COPAXONE" (glatiramer acetate for injection) was evaluated in two placebo-controlied

trials in s with Remitting MS (RR-MS). In a third placebo-controfied of glatiramer acetate on
MN%MWhMM&WdN@MWMWﬁMUMWMM
}wlﬂ

Thefntumma enter and was a doubbe-blind,

ﬁ‘udyTndlﬁnd&Rl}Mmscmmla randomized,
matched-pair, gmp placebo-controlled trial.” M5 were randomized to receive 20 mg/day
gunrmuﬂm{n—s}mplxebo(n:ﬁ;um promool- pmmmrrmumh

mmmmmmwzwmdwmmm relevant outcomes were
aholpoﬁed sdpmufmmcydm the trial, and the in the number of attacks compared to the rate
d:ttadmmdmwmmm this study (see Table 1) show that there was a statistically significant
eftect of glatiramer acetate on number

TABLE 1 - Trial BR-1: Efﬁucyl!zaﬂu

Glatiramer acetat Placebo
n=15 ; n=25 p-Value

INDICATIONS AND CLINICAL USE

For use in ambulatory patients with Relapsing-Remilting Multiple Sclerosis 1o reduce the frequency of relapses.
The safety and efficacy of COPAXONE® in chronic progressive MS have not been established.,
CONTRAINDICATIONS

COPAXONE" (glatiramer acetate for injection) is contraindicated in patients with known hypersensitivity to glatiramer acetate
of mannitol.

WARNINGS
The only rec ded route of ad of COPAXONE® (glatiramer acetate for injection) injection is the subcutaneous
route. COPAXONE Mmkmwwmm

Symptoms of ely 26% of COPAXONE* patients in the pre-marketing multicenter
controlied trial ( w10‘leul°zlm ) experienced at least one episode of what was described as transient

chest pain (see Chest Pain). While some of these episodes occurmed in the context of the Immediate
mmmm{mmmmms Immediate Post-Injection Reaction), many did not. The pathogenesis of
this Patients in lled clinical trials were free of cardiovascular problems (New York Heart
mumcmuwu}wmwmmmdwcom treatment for Multiple Sclerosis patients with

comorbid cardiovascutar disease are unknown,
COPAXONE" has been associated with an Immediate Post-injection Reaction consisting of a constellation of

symploms
mmmyamqmmmmdmammmmnmmmum
mmumm»(mmmms Immediate Post-Injection Reaction,

COPAXONE* has not been studied in patients with a history of severe id reactions, obstructive pulmonary

diseate of asthma, nor in unider treatment for either of these two latter ¢ Particular caution is therefore advised

regarding the use of ONE* in such patients.

Mawyhcl.udr!mnmmMb‘lﬂnLﬁniCOPAlOM'thﬂnrmedmnm(dHM)dmagh

post-marketing period. Some cases required with epinephrine and other app medical

PRECAUTIONS

General: Patients should be instructed in aseptic reconstitution and self-injecti to assure the safe administration

ucmwwmemmam}mmmm THE PA . The first injection should be
d under the of care professional. Patient mduwnmgmimo\‘

an qualified health
mu&mwwmm&mmm Patients should be cautioned against the
mdmﬂs«mﬂm&dmmmm A puncture-resistant container for disposal of used
huwdbrhwm?amdudﬁhmmdmhmmddum

apable i imune Responses: COPAXONE® ks an antigenic
mumnnm&mm mmmwhmmmt'mm
mdhnmhnunmnﬂ!uhmgﬁwdwmmmnhmpmﬂm
treatment with COPAXONE" may undermine the body’s defenses against and tumor
assessments of these risks have not been done. Wm&mmnmmmm
glatiramer acetate might result in untoward effects.
Glaﬁnnmxetm—rmtiwanﬁbodiﬂmfumedmpncl:ﬂyd patients exposed to daily treatment with the
recommended dose. Studies in both the rat and have suggested that immune complexes are deposited in the renal
glomeruli. Furthermore, in a controlled clinical trial of 125 RR-MS patients given glatiramer acetate 20 mg for 2 years, serum
lgGhnhmmdalleaslitn'mshaseﬁu‘RMJunMdpmutzimlhdmmdmmhunwud
treatment, however, 30% of patients still had IgG levels at least MMNVMNMMMM
baseline by 12 months. mm;mmwdhlgcmﬂm Mpredommmlydmelgmm No

% Relapse Free Patients 14/25 (56%) 7/25 (28%) 0.085
Mean Relapse Frequency 0.6/2 years 242 years 0.005

Reduction in Relapse Rate compared to pre-study 32 1.6 0.025
Median Time lo First Relapse (days) >700 150 0.03

% of Progression-Free* Patients 20/25 (80%) 13/25(52%)| 0.07

type antibodies could be detected in any of the 94 sera fested. b

admiristraion of amast any foreign substance and), therefore, tis fisk cannot be excluded.

Preclinical studses (o assess the deummxmenmemmdomtw%u

uwmwmhmdlo iramer acetate administered subcutaneously at dose levels of up to da)*nrm
un

XICOLOG! The relevance fi for humans
mna{%g;ymme{m \'W udmdmgau is unknown

* The primary efficacy measure for Trial | was the proportion of patients who were relapse free during the 2 year duration

of the trial (% Free). Analyses were based on the intent-to-treat lation.

* Progression a“nnremolatlusllpnmtmlheDSSthalpmuufurallmtl:mmuuwmonlM

Trial 1 (01-9001) was a multicenter double-blind, randomized, placebo-controlied trial, Two hundred and fifty-one gau-nu

with RR-MS were randomized to receive 20 myg/day glatiramer acetate (n=125) or phcebo{n:lzéj wbcuwmm

mdagnmedwﬂhilMSbystmdcnttna. had at least 2 exacerbations du
amhﬂamdmm&m&m&nmm &Duw%km[mss;a
mqmml 0 (rormal) to 10 (death due to MS). A score of 5 is defined as one at which a patient is still

aﬂtuh!myu.rl full daily activities are impaired due to disabeity, a score of 6 is defined as one at which the patient

s still ambulatory but requires assistance and a score of 7 on this scale means that the patient requires a wheelchair.

Patients were seen 3 months for 2 years, as well as within several days of a presumed exacerbation. In order for an

exacerbation to be confirmed, a blinded st had to document tive neurologic signs, as well as document the

euﬂm(edothercntm(eg the persistence of the lesion for at least 48 hours).

The protocol-specified wwmommmwﬂnmmnbudmhpw treatment. Table 2 shows results of

the analysis of primary as well as several secondary outcome measures at two years on the intent-to-treat population.

TABLE 2 - Core (24-month) Double-Blind Study: Effect on Relapse Rate

Interactions between COPAXONE* and other have nol been fully evaluated. Results from existing
Mmmmwwwﬂmmd(m with therapies commanly used in MS patients. This
includes the concurent use of corticosternids for up to 28 days. COPAXONE' has not been formally evaluated
cmmmmmmmummmmlmmmcdmormwrmm:emmmm
and were later treated with COPAXONE® within the framework of an open clinical trial did not report any serious of
unexpected adverse events thought to be related to treatment.
Use in Pregnancy: There are no adequate and well-controlled studies in pregnant women. No evidence of reproductive
wquminwmammwmocv Reproduction and Teratoloqgy). Because animal reproduction
studies are pot aiways predictive response, this dug should be used during pregnancy only i clearly needed. During
mmmcwowmm(mmmmmmmmmm One case was
mtaldmupnmdhmmmwmmmuwdwl 1.5 and 2
months after leaming they were pregnant; all delivered healthy babies.

Nursing Mothers: It is not known whether this is excreled in human milk. Because many drugs are excreted in human
mmamWMCWOM'MMh idered after careful ri and be used
caution

Use in Children: The safety and effectiveness of COPAXONE" have not been established in individuals below 18 years of age.
Use in the Elderly: COPAXONE" has not been studied in the elderly (65 years old).

* The primary efficacy measure for Trial Il was the number of relapses during treatment. Analyses were based on the
intent-to-treat population.

* Baseline adjusted mean.

Progression defined as an increase of at least | point on the EDSS that persists for at least 3 consecutive months.

The effects of glatiramer acetate on relapse severity were not evaluated in either trial.

Both studies showed a beneficial effect of glatiramer acetate on relapse rate, and on this basis glatiramer acetate i

considered effective.

The third study (9003) was a multi-national, multi-center, MR-monitored study. A total of 239 patients with RR-MS (119 on
tmxmmlmmptxehujmmmImmcmmwmhfmmnTndll{Smdym -9001) with
additional criteria that patients had to have at least one Gd-enhancing lesion on the screeni

treated initially in a nd manner for nine months, during which

Placebo
n=115

Glatiramer
acetate n=113 |

Outcome

| p-Value

1. [Medimsdlhe(wmlatiwwmerd‘ﬂ 12 17 0.0037

@ Use In Patients with fmpaired Renal Function: The pharmacokinetcs of COPAXONES in patiens with impired renl

Gh&-nfmm l’hﬁhﬁe function have not been determined.

n=125 n= p-Value ADVERSE REACTIONS

Mean No. of Relapses/2 years' 1.19 1.68 0.055 In the pre g chnical tiak, 900 individuals have received at east one dose of COPAXONE® (glatramer

% Relapse Free Patients 42/125 (34%) 34/126 (27%) 0.25 acetate for injection) in controlied and clinical trials, Total patient exposure to COPAXONE® in clinical trials

Median Time to First Relapse (days) 287 198 0.23 from 6 months (693 patients) to 2 years (306 patients), and to over 7 years (69 patients) at a dady dose of 20 mg.

% of Patients Progression Free 98/125 (78%) 957126 (75%) 0.48 incmlroledchlmmds.mmmmmmmmmmwwdmmWMch
Tanae in EDSS 0.0 02 0033 at 2 higher frequency than in placebo treated “ratlenu were: injection site reactions, vasodilation, chest pain,

Mean Change i - : : asthenia, infection, pain, nama‘mnlgua.mmy

Of a total of 844 patients who could be eval ;&m« ly 8% discontinued treatiment due o an adverse event.
The adwm events most commnnl}- associated with discontinuation  were: injection site reaction (6.5%),
urticaria, tachycardia, dizziness and tremor, Treatment
dmmtnuﬂmduetoammmtmmwimgmtobeml(dwCWONPuuliuMl
case of [fe-threatening serum sickness.
Immediate Post-Injection Reaction: Approximately 1%dek&hompmmuexpwdmCOMM"
pre-marketing studies reported a post-injection reaction injection of COPAXONE".
Symptoms experienced could include flushing, chest pamn, palpitations, anxiety, dyspnea, constriction of the throat and
urticaria. These 5 were invanably transient, self-limited, did not require specific treatment and in general, arose
several months mmdmmwwwmuwewﬂnﬁncmdu«mnmmm
wmmmmumwmmmmmcmm episodes are
d by an hamm.mdmgm&mepuodaumnlgmpmn
mmwmmnummnlninmhuormm !
specific syndrome is unknown. During the post mmmmmdmmm
symploms who received emergency medical care (see WARNINGS),
Chest Paln: Approximately 26% of glatiramer acetate patients in the multicenter pre. mmlmw(conwwto
I%dplmbopmnts}expemmadathmmwd:dnh&wdﬁuﬁedum pain. While some of these
episodes occurred in the context of the Immediate Post-Injection Reaction described above, many did not. The temporal
relationship of the chest pain to an injection of glatiamer acetate was not always known, although the pain was transient
(usually lasting only a few minutes), often unassociated with other symploms, and appeared to have no important clinical
sequelae. .‘-ompmnuexpemmdnmﬂmwuhemode and episodes usually began at least 1 month after the

The mean number of relapses in this 9-month study was 0.50 for the COPAXONE" group and 0.77 for the placebo group (p=0.0077).

Gd-Enhancing Lesions initiation of The p of this is unk There has | one episode of chest pain during
Secondary Endpob whmaftﬂlhirtc.wmpeﬁm “the ECG showed no evidence of ischemia, P mum\mmaw:
ascular disease (New Heart Association Class | or Ii); therefore, the risks associated with acetate
2 mglwmwdwn ! 1 R Westmen o Mok ks et wilh o Ckoveslr G e ko e WARNINCS: Symptoms o
T — - P ially Cardiac Origin).
] Meckans of the Cumulative Nomber of tew T2 Ledons 3 8 o0 Table 4 fsts the adverse experiences after up to 35 months of reatment (> 27-33 months: COPAXONE?, n=84; Placebo,
4. | Medians of the Cumulative C from Basefine 0.309 0 0.0248 n=75; > 33 months: COPAXONE®, nzll Placebo, n=24) in the pre-marketing multicenter placebo-controlled study
in volumes (mL) of T1 Gd-Enhancing Lesions (Trial 1) in relapsing-remitting Mﬂekhmwmmdmwmnmmwamﬂ patients who
5. | Medians of the Cumulative Change from Baseline 8.852 13.566 0.0229 recenved OPA!ONi‘u\datmimdeme&utwmatmz%mﬂwth&nhumdnmemwlm ebo patients
in volumes (ml) of T2 Lesions q of their causal relationship to treatment. No laboratory adverse experiences that met these criteria
6. | Medians of the Cumulative Change from Baseline 1.642 1.829 0.7311 e
in volurnes (mL) of T1 Hypointense Lesions w&mwmwﬁmmmmedmxmwmmnﬁuedeMmﬁgmd
medical practice, patient characteristics factors om those prevailed in clinical
7. | Proportion of T1 Gd-Enhancing Lesion-Free Patients 46.4% 2.2% 0.0653 il H , the ited fgures do Iﬁteprwrlbngphmmmthmmlor the rel

d&ugadmdmgfmtoﬂnadnmmndmemenhmm
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Frequent: Hype

ﬁaunn ilmarﬂ.\opmdagu Wh?am hu'ptucwu-r Wﬂﬁﬂmmﬂﬂmm&y*ﬂ

COPAXONE
n=125
impotence,
Adverse Experience nd , flank pain (ki
25 2 Whole engorgement, 5t breast pain, carcinoma cenvix in situ, fibrocystic hmrjui.u\.m:mm
“&2 priapism, , abnormal sexual function, and urethntis,
pmnns;lel’m 83 66.4 46 36.5 ‘Event Post and Not Previously Noted In Clinical Trials
Sm ;;’. 65;5 Tg ?;g Post-marketing experience has shown an adverse event profile similar to that presented above. of adverse reactions
in tion Site Pruit @ 384 5 40 occurring r lreatrnen! with COPAXONE" (glatiramer acetate for injection) not ment above, that have been
Flumsyndmn; i 3 104 i 270 recesved since market introduction and that may have or nol have causal relationship to the drug include the 1%
Injection Site Inflammation 3 %0 9 7 Body as ammkr?sm LE syndrome, m z;ktged abdomen, injection site h:rperunmmly, m,
Ef*mpi'" i; %g: fg 12§§ effusion, myocardial infarct, deep lhromhowm‘g coronary occlusion, congestive heart lmlurr ar&omma‘m
Ijection St Mas 3 24 10 79 e e gt ook qpp Ol o s A g
‘“I‘““" e 8 o 1 - Hemk and I.yrrp!'ntk Tiambogopena, hmphomadie reactn, e leskena Weioho and Muonss
Nm 1% 128 9 71 Hypercholesteremia, Musculoskeletal: Rheumatoid arthritis, generalized spasm. Nervous: Myelitis, meningitis, CNS neoplasm,
face 1 a8 2 18 cmh:wwrx{mmmmmma%m comvulsion, de ia, anxety, fool %
: % ; A speech disorder, vertigo, Respiratory: Puimonary em effusion, carcinoma nmuL
in _is:tte ik g :i 2 !02 Appendqei.ﬁerpﬁumpleg prufits, rash, utticaria. Spepdlf\luknm. Claucoma, nandn&h?mrm :
cﬁfm ¢ Hemortage ; y urine  ab y, ovaran carcinoma, nephrosis, kidney failure, breast cancinoma,
5 5 40 1 08 m carcinoma,
3 A . o5 SYMPTOMS AND TREA' F OVERDOSAGE
edi S e : 2 ! .5 Overdose with COPAYONE' hs been reported inthree patets. One patentinjected fou doses (80 mg toaf) of COPAYONE"
b H 54 5 o e Mol e e, oo st 28y okl e s e el et b
- 20 mg of COPAXONE* at one half hour intervals by ermor. Neither patient evidenc change in blood pressure, hean rate,
C"m‘ "‘I‘c"h:[m u 273 " n of Imwm Te follull_v';uﬂn several hours later produced no report of M expenences from either patient,
Palpitation 14 1.2 6 48 COPAXONE® should beprrscnbrdby(orfo&»mgmwmm with) chinicians who are expenienced in the diognosis and man-
Migraine 9 72 5 40 of Multiple
Syncape 8 64 4 32 gﬁ ded d?e afd(alﬂPAKONE' (glatiramer acetate for ingection or glatiramer acelate mjection) for the treatment of
is a daily injection ven subcutaneously.
Nausea 2 232 u 17.5 Rmu l‘o reconstitute |Iiaed COPAXONE" for injection, use a ;tenmn?nﬂge and adapter to transter 1.1 mlL
Vomiting 13 104 7 5.6 of the diluent supplnd. Sterile Water for Injection, into the COPAXONE® vial. Gently swirl the vial of COPAXONE* and et stand
Anorexia [3 48 3 24 at room temperature until the solid material is completely dissobved. inspect the reconstituted product visually and discard ot
Gastroenteritis 6 48 2 16 retum the product to the pharmacist before use if it contains particulate matter. Use within 8 hours after reconstitution
Oral Monifiasis 3 24 0 0 MhdeleLolH‘wWLmﬂoastrrksynnge Remaove the adapter, connect a 27-gauge needle and inject the solution
Tooth Caries 3 24 0 L] u-‘- Iy. Sites for self include arms, stomach (abdomen), buttocks, and thighs. A vialis suitable for single use
Hemic and Lymphatic mun; should be discarded (see INFORMATION FOR THE PATIENT: Reconstituted gfomﬂ
L i} 184 12 9.5 For the pre-filled syringe of COPAXONE®, please see the INFORMATION FOR THE PATIEN filled syringe for
Ecchymosis 15 12.0 12 95 instructions on the preparation and injection of COPAXONE®.
Peripheral Edema ] 12 7 56 Em“g'mmm_ s e
] 5 :g '1] 008 Chemical Name:  Glatiramer acetate is the acetate sall of synthetic polypeptides.
Skeletal ’ : Description: Glatiramer acetate is prepared by chemically react lhe xlmlcd denvatives of four amino acids:
Arthralgia 1 148 2 175 L-glutamic acid [I.-Glurr: alanine (L-Ala), l-{)‘m gvm (L-Lys) in a specified ratio. The
N molar fraction of each amino xndrescduerangesas du 0.129-0.153, L-Ala 0.392-0.462,
Hypeﬂons'}!ial " 352 37 294 LTy 008&0 100 and L-Lys 0.300-0374.
Tretiior 1 12 7 56 Structural Formula: Po‘;'[l. Glu™™, L-Ala™*, L-Tyr'* ", L-Lys™ "JonCH,CO.H (n=15-24)
tation 7 56 4 12 Molecular Weight: The aver, molecular loflhe ide is between 4,700 and 11,000 daltons, with at least 68
o s / 1 ) i ol the materl withn te e ge of 2 gy 500 10 22,50 gtons
brphiraal : a0 2 16 zﬁn Form: ite to g&mmmm
z - - i ﬁ in water, |nsolubk in xelone
hm“’ pH: prﬁulaﬂs%wfnolunonofqammracmemwa:emmlherangemss-stl
il 2 f%z 2; 206 Composition: COPAXONE (glatiramer acetate for injection) is a stenle, yophilized ch.q product, intended for subcutaneous
m 3 ]-: 3 g; injection fofiowing reconsttution with Stere Water for Injection. Each vial of yophilized drug product contains 20 mg
is 18 4 acetate, phus a 2 mg overage to allow for kosses in reconstitution and transfer, Ndﬂmgmmnuol Each vial of Sterile
Skin and Appendages ﬁmrfuin.eczmcmumsnmlasmmmm,ecuonphsau:smtwagemmmmmm
Sweating 15 162.0 10 ;g reconstitution and transfer.
f 8 4 4 . COPAXONE” ( acetate im}:;aun%-melﬂmgﬂﬂmlpm-fkds contaming a stenle solution equivalent
Skin Disorder 5 40 2 1.6 Mhl.he( ONE* reconstituted solution i.e., WMLMMKEWGN:TJ# mm;gmterkmtuhr ion).
Skin Nodule 4 32 1 08 and Storage Recommendations: Vials of lyophiized COPAXONE® should be stored under refrigeration (2° - 8°C).
Wart 3 24 (] 0 m be stored at room temperature (15° - 30°C) for up to 14 days. The vials of diluent (Sterlle Water for
Special Senses Inpe(lm] be stored at room temperature,
Ear Pain 15 120 12 9.5 syringes of COPAXONE" should be %mm(mmr-mmm
Eye Disorder 8 64 1 08 If cannot have ator storage, Fre—l' s)nngex of C E* can be stored at room temperature
U i uS‘ for up to one week. Do not store pre-filled syringes at room temperature for longer than one week. Note: this
Eﬁmz}r l;rgmy 20 16.0 17 135 Msm do ml expose lo hghl when not Om nil Each pre-filled syringe is for un%'[e use only
Vaginal Moniliasis 16 128 . 71 il ONEY, prior to injection, use 2 steri ter 1o
12 96 9 71 transfer the diluent supphd Sterile Water for In|e(mn. into the COPAXONE" vial. Gently swirl the vial COFAX £* and
Unintended Pregnancy 4 32 0 0 let stand at room temperature until the solid material is completely dissolved. Inspect the reconstituted product visually and
Impotence 3 24 0 0 dlxald of retum the :c’l :gl{;ﬂphamxnl if ﬂkcmmlparuwhﬁ ::Itcl Soon afterztf;e pmdu“wom tely
mL of t 0N into a stenle 5) emove | ef, connect a £l inject
Other events which occumed in at least 2% of but were present at equal or greater rates in the placebo included: I.hesohmonwbcm Amlussm:abielu‘mglemn%‘ﬁly unusedpmgutmtdbed 3 | The reconstituted
Body os asMndr Headache, injection site ecc a:(ldental injury, abdominal pam ic. rhinitis and malaise. solution should not be left than 8 hours at room temperalure.
&gmw em: Dyspepsia, e, flatulence, vomiting, gastrits, gingwiti, - » i i i for ki ;
2 abcess, and oy m MustuB-SicUa\' Myasthena and rnyalgu Nemn Sptem: Dunnm, ; inght Pmnttrlll Products: COPAXONE* should be reconstituted only with the provided diluent, Sterile Wa!e.r or Injection.
insomnia, | gait, amnesia, emotional lability, Vial Size Volume of Diuent Volume to be Nominal
[herrmm’s sign, abnormal thmlung, Mt(hmg, mphonl and sleep disorder. Respirat System: Pharyngitis, sinusitis, to be Added Injected Concentration per mlL
increased ¢ and laryngitis. Skin ond Appendoges: Acne, alopecia, and nail duorder. Senses: vision,
diplopia, am eye pain, conjunctivitis, tinnitus, taste perversion, and deafness. Urogenital uiwm Ui tract n!etA 2ml 1iml 1.0mlL 20 mg
tion, uri Juency, urinary inc unnary , dysuria, cystitl, M‘W‘MB ast pain,
Sl Gifferences. AVAILABILITY OF DOSAGE FORMS
mn:&“' "M"'mm“d;';mm""hd‘m%m S e I ""M‘fdnw & COPRXONE (gatiamer ceate for hecton) s supped a5 2 20 g dos o e hapized gtramer et wi
of the of patients with Multiple Sclerogs. n addition, the vast majority of patients trealed with COPAXONE were ~ Mannitol, use 2 mi amber vials. A separate vial, ¢ 11m {Sterile Water for Injection)
ple Klox, thie e pat plus 0.35 mL of diuent s included in the Sef lnna\dmtratm?amgeforea(hmldd COPIONE
betmnhag:mJt uﬁﬁWlnﬂqmwwamm&hﬂommamﬁh|mw Folaticamer acetate for jecton) is valable n c“z““ Rk of slerie Noohod i for ug.
s petonti o o polot Faspiting it irical g for COMXONE Clricaly Siiicant T dhnt (e Wt o i) o C ONE b sppled npacs o 3 s vl and  ocated  he Se Iyecion
; i s groups ministration
mum;‘mmmgm ving C) Nmﬂmmfmmmﬁmm%mm COPAXONE® (glatiramer acetate ingection) is a single-use 20 mg/1.0 miL pre-filled syringe containing a sterie solution equivalent
Other Adverse Events Observed During All Clinical Trials with the COPAXONE" reconstituted solution (e, 20 ghﬂrmxmmwrngnunmtulm\ttﬂkwdelhl
COPAXONE® has been administered to approximately 900 indiiduals during clinical trials, only some of which were placebo- maeflml COPAXONE wmmmﬁwmmu 30 single-use 20 mg/1.0 mL pre-filed glass syringes
wmdhd mmamm mdmwmmmwmndogdwm with 33 alcohol preps (swabs).

provide a meaningful estimate of the proportion of indnaduals having adverse Mmml of events were
mamwdmmwmwﬂmumtmm? i reported events that
mneduhumwgmmlymmmuummgmmmuﬂm those already listed in the previous
mmmmw informative, trivial events, and other events which occurred in at least 2% of treated patients and

were present at equal or ritﬁnlhpl-l:ebom
Events are further body system ¢ and i in order of d g frequency wsing the
following definitions: aamse events are malhmcoccumngunalml.flwmnu.mmr

events are trmotmmngm 1!100[0 1/1000 patients. Muawhdr Frequent.: Injection site edema, injection site atro-
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th abscess and injection site : Injection sit , injection site fibeosis, moon face, celluli-
4 gmmﬁmmmmtmuteMWmemampgmummwmmm
mmmksmm,amrmmmmmmm "Lwihypwnnonind\ramm
Digestive: Infrequent: Dry mouth Mmmmlmcmmﬁumww&.w
e qum h ge, hepatomegaly, increased appetite, melena, mouth ulceration, pancreas disordes,

rectal dicolouration and duodenal ulcr. Endocrine: Infrequent: Goter, hyper-
thyroidism, and urgency, oral moniliasis, tooth

caries, and ulcerative stomatitis. Hemic and Lymphatic: : Leukopenia, anemia, cyanosis, mnm hemateme-
si5, pancytopenia, and 3 and Infrequent: Weight loss, i
Cushing’s synd gout, at | healing, and

n burks, ey galn, e deordey Lhy.!t s, tendon pai Indtemyn;?ifulﬂmu Fequent
pain, pain, musc , m O ] pain, s: Freguent:
Abnormal dreams, emotional g alaxia, Ision, circumoral paresth d

lability, and stupor. Infrequent:
alization, hallucinations, hostility, hypokinesia, coma, concentration disorder, facial paralysis, decreased fibido, manic reac-
tion, memory impairment, myoclonus, neuralgia, paranoid reaction, paraplegia, paythuucdeprumnmumnlsmw
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(gabapentin}

(Gabapentin) 100 mg. 300 mg. 400 mg Capsules
600 mg and 800 mg Tablets
(Antiepileptic Agent)
INDICATIONS AND CLINICAL USE
Neurontin [gabapentn) & mdicaled as adunctve therapy for the management of pabents with eplepsy whi are not satistactonity controlied
try convention:d therapy,
CONTRAINDICATIONS
Neurontin (gabapentn) 15 contraindicated in pabents who have demonstrated hypersensitivity to the drug or to any of the
components of the formugaton
PRECAUTIONS
General Newontn 5ot eftective 1n the treatment of absence sequres and should therefore be used with
caution in patents who have mued seizure desorders that include absence seures
Tumorigenic Potential Gabapentin produced an increased incidence of acinar cell adentmas and Carcnomas in the pancreas of
maie rats, but not female rats of m mece, n oncogenic studies with doses of 2000 mg/kg which resulted in plasma concentrabions
14 times hugher than thosa occumng in humans 3t a dose of 2400 mag/day. The relevance of these pancreabic acinar cell tumours n
male rats b humans 15 unknown, parbcutarty since tumours of ductal rather than acinar cell ongin are the predominant form of
human pancreatic cancer
Drug Discontinuation As with ofher anbconvutsant agents. abrupt withdrawal 5 no! recommended because of the
possitedy of ncreased seure frequency. When i the pdgement of the clinican there © a need for dose reduchon,
[ o with medicabion, thes should be done gradually over a minimum of one week.
Occupational Hazards Patients with uncontiolied epdepsy should not dive of handie polentially dangerous machinery. Duning
clinical trais, the most common adverse reactons observed were somnolence, atina, fabgue and nystagmus. Patients should be
advesed 0 refram trom actbies requnng mental alertness of physical co-ordinaton unbd they are sure that Neuroatin does not afect
them adversely
Drug Interactions
wmmsmmmmmmmmmm

may be used in combination with other commonly used antiepileptic drugs without
concem for alteration of the plasma tions of in or the other antiepileptic drugs.
Gabapentin steady-state pharmacokmebcs are simidar lor healthy subjects and pabents with emlepsy receing
anbepleptc agents
Oral Contraceptives: Coadmmisiration of Newrontn with the oral contraceptive Noreston does nat mfiuence the steady-state
pharmacokinedcs of norethindrone of etharyl estradl
Antacids: Coadministraton of Newrontn with an alumeium and magnesium-based antacsd reduces

'Nsunomm'.g

POST-MARKETING EXPERIENCE

Post-marketing adverse events that may have no causal rel hip b0 gabap inchude sudden deaths, elevated ver
function tests, blood glucoss fuctuabons in pabents with diabetes, unnary incontinence, pancreatitis, erytheme multdorme and
Stevens- Johnson syndrome

SYMPTOMS AND TREATMENT OF OVERDOSAGE

Acute, ife-threatening fowcity has not been cbserved with Newrontin (gabapenting overdoses of up to 49 grams ingested al one ime.
In these cases. diznness, doubée wsion, shumed speech, deowsiness, lethargy and mild diarrhea wene observed. Al patients recovered
with supportve care.

Gabapentin can be remaoved by Athough has not been p

may be indicated by the patient’s clinical state of i pabents with ssyniicant renal impairment
Reduced absorption of gabapentin at higher doses may kmit drug al the time of g and, hence, reduce lamcty fom
overdoses. An oral lethal dose of gabapentin was not identfied in mece and rats gven doses as high as B000 mg/kg Signs of acute
Towicity in animaks inchuded ata, labouted breathing. phosss, hypoactity. or Bxciaton
DOSAGE AND ADMINISTRATION

Adults: In cincal tnals, the effective dosage range was 900 10 1800 mo/day. Theray may be itiated by administenng 300 mg thee
times a day (TIDj on Day 1. or by tirating the dose as described below (See TABLE 1), Thereafter, the dose can be mereased in thee
equally deded doses up 30 a chnically effectve and tolerated dose. Dosages o fo 2400 mg'day have been well toleratad in long-term,
open-abel chnical stuckes. Doses of 3600 meg/day have also been admevstersd ko a smalil number of patents for 2 retatvely sho t durton
and have been tolerated. Neuronbn & gven orally with of wiihout food

TABLE 1. Titration Schedule

n the few overdose cases reported, it

DOSE Day 1 Day 2 Day 3
900 mg/day 300 mg 0D 300 mg BID 300 mg TID
1200 mg/day 400 mg 0D 400 mg BID 400 mg TID

Diata from chmcal tnas suggest that doses gher than 1200 mg/day may have increased efficacy in some patients. however, higher

doses may aiso increase the incidence of adverse events (See ADVERSE REACTIONS)

Diaily maintenance doses shoukd be given in three equally divided doses (See TABLE 2), and the maximum time between doses in @

fhee times daily schedule should not exceed 12 hours. B 15 not necessary 1o monftor gabapentm plasma concentrations m order o

WWWFMHMMMMMWMMMMWMMM
i th concem for atterabion of plasma concentrabons of erther gabapentin o other antepdepte dnugs,

win

TABLE 2. Maintenance Dosage Schedule

y by
wwmwmmweummmsummdmmmeMs
ol recommended.

Probenecid: Renal excrebion of gabapentin is unaltered by probenecid.

Cimetidine: A shght decrease m renal excreton of gabapentin observed when it is coadministered with cimetiding 1S not expected
to be of chnical importance

Use in Pregnancy No ewdence of mpaed fertidy or hanm o the fetus due fo gabapentin administration was revealed in
reproduction studies n mice at doses up 10 62 imes, and in rats and rabbits at doses up o 31 times the human dose of 2400 mo/day
There are, however, no adequate and wedl-controfled Studes in pregnant women. Because animal reproducton studses are not
atways precsctive of human response, this drug should only be used duning pregnancy i the patential benefit to te mother justifies
the potential rsk to the fetus

Use in Lactation Gatapentin is excreted m human mdk. Because the effect on the nursing infant i unknown, caution should be
exercised when gabapentin s adminisiered 10 a nursing mother. Gabapentin should be wSed in nursing mothers only if the potental
benetl outwesghs the potential nsks.

Use in Children Systemabi stutes to establsh safety and eMficacy in children have not been pedormed. Data in 39 patients
between the ages of 12 and 18 years mcluded in the double-blind, placebo-controlied trias showed that gabapentin was supendr ko
placebo in reducing seizure frequency. Safety data showed that the incdence of adversa events in this group of patients were
simitar 10 those obsarved in older indmiduals.

Use in the Elderly Systematic studies i geraing pabients have nol been conducted. Adverse chnical events reported among
59 pabents over the age of 65 years treated with Newsontn did not differ from those reported for younger indenduals. The small
number of indnicuals evahated and the bmided durabion of exposure lmits the strength of any conclusions reached about the
méence of age, d any, on the kind and nodence of adverse events assocuated with the use of Newrontn. As Neurontin 15 ehminated
primardy by renal excretion, dosage adgstment may be required in eldery pabents because of decliming renal function (See DOSAGE
AND ADMINISTRATION)

Use in Renal Impairment Gabapentn clearance (5 markedly reduced in this patient populabon and dosage reducton s
necessary (See TABLE 3 1 DOSAGE AND ADMINISTRATION)

Laboratory Tests Chnical tnaks data do not indicate that routing g of chimcal & y for the
sale use of Neurontin. Neuronbn may be used m vath gther used drugs without concem for
afteration of the blood conc of gabag o other drugs. For unnary protein determination the sulfosahicylc
acd precipitabion procedure i recommended, as fase positve readngs wede reported with the Ames N-Multistix SG° dipsbck test.
when gabapentin or placebn was added to other anticonvutsan! drugs.

ADVERSE REACTIONS

Advyerse Events in Controlled Trials The most commonly observed adverse events associated with the use of Neuroatin in
combination with other antiepilepbc drugs. not: seen al an equivalent frequency i placebo-treated pabents, were somnolence,
dmness, atana, fabgue, nystagmus and remor. Among the treatment-emergent adverse events ocoumng in Neurontn- treated
patents, somnolence and ataxa appeared 1o extbd 2 posdive dose-response retationship. Patients treated with 1800 mg/day (n=54,
from one controlied study) expenenced appromalely a two-fold increase. as compared to patients on lower doses of 600 to 1200
mayday (n=489, from several confrolied studies). in e incidence of nystagmus (20 4%), remor (14.8%), rhinis {13%), peripheral
edema (7.4%). abnormal co-ordinabion, depression and myalgia (all at 5.6%). Adverse events were usually mild 10 moderate in
nfensiy, with 3 median tme to resolubon of 2 weeks, Since Neurontin was adminstered most often in with ofher
antiepieptc agents, it was nol possible to det vhich agentis) ady vents. Data from long-term, open,
uncontrodied stuches shows that Neurontin reatment does not result in any new of unusual adverse events

Withdrawal From Treatment Due to Adverse Events Appranmately 64% of the 543 patents whao recenved Neurontin i the
placebo-controied stuses withdrew due 1o ativerse events. In comgarison, approximately 4 5% of the 378 placebo-controlled
partcpants withdrew due 10 adverse events durng these studwes. The adverse events most commonly associated with withdrawal
were somnoience (1 2%). ataaa (0 8%). fatigue. nausea and/ior vomding and dizzness (all at 0.6%).

Treatment-Emergent Adverse Event Incidence In Placebo-Controlled Add-On Trials (Events in at Least 1% of
Neurontin Patients and Numerically More Frequent Than in the Placebo Group)

Neuronber' (n=543), Placebo’ (n = 378), Body As Whole: Fatigue (11.0% vs 5,0%), Weight Increase (2. 9% vs 1.6%), Back Pan
{1.8% vs 0 5%), Penpheral Edema (1.7% vs 0.5%). Cardiovascular: Vasoddatation (1 1% vs 0.3%). Digestive System: Dyspepsia
[2:2% vs 0.5%), Mouth or Theoat Dey (1. 7% vs 0.5%], G (1.5% vs 0.6%), Dental Al {1.5% vs 0.3%). Increased
Appetite (1.1% vs 0 8%). Hematologic and Lymphatic Systems: Leukopenia (1.1% vs 0.5%) Musculoskeletal System: Myalga
(2.0% vs 1 %), Fractute (1 1% vs 0.8%). Nervous System: Somnolence (19.3% vs B.7%), Duziness (17.1% vs 6.9%), Ataxia
12 5% vs 56%), Nystagmus (8.3% vs 4.0%), Tremor (6.8% vs 3 2%), Nervousness (2.4% vs 1.9%), Dysarthria (2 4% vs 0.5%),
Amnesia (2 2% vs 0.0%), Depresson (1.8% vs 1.8%), Thinkng Abnorrmal (1.7% va 1.3%), Twitching (1.3% vs 0.5%), Co-ordinabon
Abrormal (1.1% vs 0.3%). Respiratory System: Bhawtis (4.1% vs 3 7%). Pharyngits (2.8% vs 1.6%). Coughing (1 8% vs 1.3%)
Skin and Appendages: Abrasion (1.3% vs 0.0%). Pruntus (1.3% vs 05%) Urogenital System: Impotence (1.5% vs 1.1%)
Special Senses [hplopea (5.9% vs 1.9%), Ambivopia (4 2% vs 1.1%). Laboratory Deviations: WBC Decreased (1,1% vs 0.5%)
“Pius background anbepheptic drug therapy
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Total Daily Dose (mg/day) Schedule
900 300 mg TID
1200 400 mg TID
1800 2x300 mg TID or 600 mg TID
2400 2x400 myg TID or 800 mg TID

Dosage adustment in elderty patents due 1o decining renal uncton and in pabents with renal impasrment or undergomng hemod ialyss
& recommended as follows:

TABLE 3. Maintenance Dosage of Neurontin in Adults With Reduced Renal Function

Renal Function Total Daily Dose Dose Regimen
Creatinine Clearance (mo/day) (mg)
{mL/min)
60 1200 400 Thee Times a Day
3060 600 300 Twice  Day
15-30 300 300 Once a Day
<15 150 300 Once Daily Every Other Day
Hemodialysis* - 200-300¢
* Loading dose of 300 to 400 mg

* Mantenance dose of 200 to 300 mg Neurontin following each 4 hours of hemodialysis
Children Over 12 Years of Age

The dosage used in a kmited number of pabents in this age group was 900-1200 mg/day. Doses above 1200 mg/day
have: not been investigated

STABILITY AND STORAGE RECOMMENDATIONS

Capsules: Store at controlied room temperature, 15-30 C

Tablets: Store at controlied room temperature, 20-25 C.

AVAILABILITY OF DOSAGE FORMS

Neurontin (gabapentin) capsules and tablets are supphied as follows

100 mg capsules: 600 my tablets:
Hard gelatin CONI-SNAP® capsules with white opague White, elliptical, film-coated tablets with “Newrontin 600"
body and cap printed with PD” on one side and printed on one Side
“Neurontin/100 mg" on the other, -bottles of 100 tablets
-bottles of 100 capsules 800 mg tablets:
300 mg capsules: White, elptical, film-coated tablets with “Newrontn 800"
Hard gelatin CONI-SNAP® capsules with yellow opague printed on one side
body and cap printed with “PD" on one side and -botties of 100 tablets
“Neurontin/300 mg™ on the other, Full Preseribing On Request
-bottles of 100 capsules
400 mg capsules:
Hard gelatin CONI-SNAP* capsules with orange opague
body and cap prnted with “PD" on one side and
“Neurontin/a00 mg™ on the other.
-botties of 100 capsules
Life is our life's work
©2002
Plizer Canada Inc
Kirkland, Quebec
AT g w5
e * 1M Warner-Lambert Company
@ Plizer Canada Inc., licensee
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T;:mm (entacapone)

THERAPEUTIC CLASSIFICATION Adjunct to levodopa and DOC infibitor/ COMT-Irhibdor

COMTAN (entacapone) is a reversble, selective and mainly peripheraly
acting inhibitor of catechok-O-methyttransferase (COMT), COMTAN has no antiparkinsonsan efiect of its own and & designed
for concomitant administration with levodopa preparations.
COMT catalyzes the transfer f the methyl group of S-adenosy-L-mathionine o the phenokc group of substrates that contain
2 cathecol structure. Physiological substrates of COMT include dopa, catecholamines (dopaming, norepinephiing,
epinephring) and their hydraxylated metaboftes. In the presence of a decarboxytase inhibétor, COMT becomes thi major
enzyme which is responsible for the metabolism of levodopa to 3-methoxy-4-hydroxy---phenylalanine (3-OMD).
Tre mechanism of action of entacapone s befieved to be related to its ability to inhibit COMT and thereby alter the
plasma pharmacokinetics of levodopa. When administersd with levodopa and a dopa decarboxylase (DDC) inhibitor
(carbidopa or benserazide), entacapone decreases the degradation of levodopa in the peripheral tissues further by inhibiting
mmmammamnmmmmmmmmwmmmms
of levodopa. It is befleved that at a given f y of levodopa administration, these more sustained plasma levels of
WMHMMWMWMMWMMMMWWMWWM
of Parkinson's Disease. The higher levodopa levels akso lead to increased levodopa adversa effects, sometimes requiring
a decrease in the dose of kevodopa.
In animals, while entacapone enters the CNS to a minimal extent, it has been shown to inhibit central COMT activity, In
humans, entacapone inhibits tha COMT enzyme in peripheral tissues. The effects of entacapone on central COMT activity
in humans have not been studied.
PHARMACODYNAMICS
Effect of entacapone on erythrocyte COMT activity Studies in healthy volunteers and patients with Parkinson's
disease have shown thal entacapong dose-dependently and reversibly inhibits human enythrocyte COMT activity after
oral administration. Following single deses of 200 and 800 mg of entacapone, maximal inhibition of enthrocyte COMT activty
was 64% and 82%, respectively.
Etfect of entacapone on the ph kinetics of levodopa and its metabolites When 200 mg entacapone i
atministered together with levodopa/carbidona, it increases the area under the curve (AUC) of levodopa by approxmately
35% and the elimination hatl-ife of levodopa Is profonged from 1.3 h to 2.4 . In general, the average peak levodopa
plasma concentration and the time of its occumence (T, of 1 hour) are unaffected. The onset of effect occurs after the
first administration and is maintained during long-term treatment,
In a dose-response study in patients with Parkinson's disease, the maximal effect was obtained with a single dose of
200 mg entacapone. Doses of entacapone greater than 200 mg did not further improve the bioavailabity of levodopa,
Studies in healthy vol d in patients with P: 's disease show that dose-dapendently decreases
the formation of 3-OMD from levodopa. The chronic use of entacapone (200 mag, 3 to 10 times dally} in patients with
Parkinson's disease, decreases the ALIC of 3-OMD by 42 to 61%.
PHARMACOKINETICS AND METABOLISM OF ENTACAPONE Entacapone pharmacokinetics are linear over a dose
range of 5 to 200 mg. A shight non linearity in AUG was seen at doses greater than or equal to 400 mg in a single dose,
dose-response, study in patients with Parkinson’s disease. The pharmacakinetics of entacapone are independent of
levodopa/DDC coadministration,
Absorption There are larga intra- and interindvidual variations in the absorption of entacapone.
Entacapone is rapidly absorbed from the Gl tract, reaching peak cor {Cenas) In the plasma in approximatety one
hour. The drug has an extensive first-pass metabolism with bicavailabty of about 35% following oral administration of a
200 mg dose. G, after a single 200 mg dose of entacapone, is appromately 1.2 pg/ml. Food does not affect the
absorption of entacapone to any significant extent.
Distribution and protein binding The volume of distribution of entacapone al steady state after |.v. injection is small (20 L),
EnlacaumeuoesnotdslﬁluﬂawﬂewniolnmdxtomshmplwmpmmnbcrﬁmgBasedmmmasiudneslhe

plasma protein bnding of entacapone is 98% over th range of 0.4 to 50 pg/mL. Entacapone binds mainky
10 gerum albumin.
Metabolism/Elimination Entacapone undenge metabolism, mainky in the liver. The main metabolic pathway

of entacapone in humans is the isomerization to the cis-isomer, followed by direct gucuronidation of the parent and cis-
isormer; the glucuronide conjugate is inactive,
Theelrnnalmolmla:mmeoumsmanryb;nm-rmalnmtatx:ﬁcmﬁmllnsesmmadtha{mmmmdose
i3 excreted in feces, although this has not been confi i 10-20% i ted in urine. Only traces
of entacapone are found as unchanged drug in urine. Huemwumi%%iolthemmammdmumsm@aled
with glucuronic acid. Of the metabolites found in urine only about 1% have been formed through oxidation.

The total bodly clearance of entacapone, after i v. administration, is about 800 ml/min. It is eliminated with a short efimination
half-fife; the haif-life for B-phase being about 0.5 hours and for the y-phase about 2.5 hours, The B-phase is predominant,
and the y-phase accounts for approwimately 8% of the prasma-time-concentration curve (AUC) following i.v. administration,
Hepatic Impairment The matabolism of the drug i siowed in patients with mid to moderate (Child-Pugh grading Class
A and B) hepatic insufficiency caused by cimhatic disease, In these patients, the AUG and G, values were approximately
two-fold greater than those in demographically-matched healthy volunteers. As there is no cinical trial data to estabish a
safe and effective dosing regimen for hepatically impaired patients, entacapone should be not be administered to patients
with hepatic impairment {see CONTRAINDICATIONS),
Renal Impairment The pharmacokinetics of werg 1 in healthy and in patients with
moderately (Cl, 0.60 - 0.89 mL/sec/1.73 ) and severely (Cl, 0,20 - 0.44 mL/sec/t 73 mv) impaired renal function. After
asingle oral dose of 200 mg, the pharmacokinetics of entacapone were nat significantly changed in patients with moderate
to severe renal insufficiency.

Age, gender and race Entacapone pharma are indep of age. No formal gender studies have been
conducted. Racial representation in clinical trials was largely imited 1o Caucasians {there were only 4 blacks in one US trial
and no Asians in any of the cinical Irials); no conclusions can therefore be reached about the effect of entacapone on groups
Other than Caucasian.

Studies Assessing Potential Drug Interactions Effact of entacapone on the metabotsm of other drugs Protein binding:
Entacapone is highly pratein bound (98%). In wiro studies have shown that entacapone, at therapeutic concentrations,
does not displace drugs of which a large proportion is bound to plasma proteins (e.g, warfarin, salicyic acid, phenylbutazone,
and ciazepam), On the other hand, entacapone s not markedly displaced by any of these drugs at therapeutic concentrations.
CLINICAL TRIALS The effectiveness of COMTAN as an adjunct to levodopa/DDC therapy in the treatment of Parkinson's
disease was demonstrated in three separate 24-week randomized, placebo-controfied, double-blind, multicenter studies
in 676 patients with mikd to moderate Parkinson's disease (average Hoen and Yahr score: 1.5-3), In two of these studies
1Nord=c5mdyandNorlhmw: “SEESAW" Study), the patients’ disease was “fluctuating”, i.. was characterized by
& fods of *On” (periods with relatively good functioning] and "0 (penods of relatively poor functioning), despie
nplrnwn!e\maﬂwapy In the third trial (German-Austrian “CELOMEN" Study) patients were not required to have been
expeniencing fluctuations. mmlmmmmmmmmwmmmmcmmmmm
8.3 years and 86% were treated with other antiparki ion (dopamine agonists. selegiline, amantading,
anticholinergics} in addition to a levodopa/DDC inhibitor.

In the two studias in patients with Parkinson's disease with documented episodes of end-of-dose motor fluctuations
despite optimal levodopa therapy, patients were randomized 1o receve placebo {n=188) or 200 mg entacapane
{r=188) with each daily dose of levodopa/dopa decarboxytase inhibior (carbidopa or benserazide; average 4 to 6 doses
per day). The formal double-blind portion of both trials was 6 months. Patients recarded the time spent in the “On”
and “Off" states in home diaries periodically throughout the duration of the trial. In the Nordic Study the primary
outcome measure was the total mean time spent in the “On” state during an 18-hour diary recorded day, in the North
American "SEESAW" study, the primary outcome measure was the proportion of awake time spent over 24 hours in
the “On” state.

In addition to the primary outcome measure, as secondary measures, the amourt of time spent in the “Off state was
evaluated and patients were also evaluated in subparts of the Unified Parkinson's Disease Rating Scale (UPDRS), an
investigator's and patients' global assessment of clinical condition, a T-point subjective scale designed 1o assess global
functioning in Parkinson's Disaase and for change in daily levodopa/DDC dose. Results for the primary eficacy measum for
these two studies are shown in Tabie 1,

TABLE 1: Primary Outcome Measures: Hours of awake time “On” (Nordic Study); Percent of Awake time “On"
(North American “SEESAW" study).

Nordic
Placebo (n=86) | Entacapone [n=85)
Mean (= SD) Mean [+ 50) Difference
Baseline* 92+25 9322
WeekB24 | 94426 107222 | 1h20 min @3%) Ol 45min, th56mn |
North American “SEESAW"
Placebo : Entacapone
(n=102) (n=103) Difference
Baseling** 60.8 £ 14.0 60.0£152
Week 8-24*4 628+ 168 B6.8+145 4.5% {0 h 35 min) Class 0.93%, 7.97%
*daity ON time {f); tValues represant the average of weeks B, 16.and 24, by protocol-dafined outcome measure, ™ Propartion

ON time%; $Values represent the average of weeks 8, 16 and 24, by protocol-defined cutcome measure.

Effects on “On” time did not differ by age, weight, disease severity at baseline, levodopa dose and concurrent treatment
with dopaming agonists or selegiine.

Comesponding significant decreases in “Off” time were also noted. Change from baseline in hours of awake time "0f°
in the Nordic Study were: -1.3 hours for the entacapone group; O hours for the placebo group and in the North Ameican
"SEESAW" Study were: -1.2 hours for the entacapone group; -0.3 for the placebo group.

Withdrawal of entacapone: In the North Amencan "SEESAW™ Study, abrupt withdrawal of entacapons, without alteration
of the dose of kvodopa/cartdopa, resutted in significant worsening of fluctuations, compared to placebo. In some cases,
symptoms were slightly worse at bassling, but returned to approximatety baseline severity within two weeks following
levodopa dose increase on average by 80 my. In the Norde Sudy, similarly, a signdicant worsening of Parkinsonian
symiptoms were observed after entacapone withdrawal, as assessed two weeks after drug withdrawal. At this phase the
symiptoms were approxamately baseline severity folowing levodopa dose increase by about 50 mg.

In the third placebo controlied trial (Austrian-German “CELOMEN" Study), as in the other two triats, patients were randomized
to receive 200 myg entacapone or placebo with each dose of levodopasdopa decarboxylase inhibitor (up to 10 times dady).
The CELOMEN study was primarily designed as a safety trial, Measures of effectivengss in this study were the UPDRS
Parts |l and Il and total daiy “On" time {see Table 2).

TABLE 2:
Outcome Measures: UPDRS and Hours of awake time “On" {Austrian-German “CELOMEN" Study).
UPDRS ADL*
Placebo n=104) | Entacapone (n=131)
Mean (+ SD) Mean (+ S0) Difference
Baseling 120158 124481
Week 24 124+ 65 111263 -1.35 Chs -2.54 .16
UPDRS MOTOR*
Placebo Entacapone
{n=102) {n=190) Diffarence
Baseline 241121 249+129
Week 24 24.3+129 217 £12.1 -2.83Cks 495 011
Hours of Awake Time “On"
Placebo Entacapone
{n=114) Difference:
Baseing 0125 102+26
Week 24 106+30 118227 1.08 Cles 0.13, 208

*Tolal population; soore changs at endpoint. * poputation, with 5-10 doses.
INDICATIONS AND CLINICAL USE COMTAN (entacapone) is indicated as an adjunct to levodopa/carbidopa or
levodopasbenserazide preparations to treat patients with idiopathic Partanson's Disease who expenience the signs and
symptoms of end-of-dose “wearing-off” (see CLINICAL PHARMACOLOGY: Cirical Trials).
COMTAN's effectiveness has not been systematically evaluated in patients with idiopathic Parkinson's Disease who do not
experience end-of-dose “wearing-off",
Since COMTAN is to be used in combination with a levodopa/dogia-tecarboxylase inhibitor, the presceibing information
for levodopa/carbedopa and levodopa/benserazide are also applicable when COMTAN is added to the treatment regimen,
CONTRAINDICATIONS COMTAN {entacapone] is contraindicated in pabients with known hypersensitivity to entacapone
or o the excipients of the drug product.
COMTAN should nat be given concomitantly with non-selective monoamine oxidase (MAQ) inhibitors {e.g. phenelzine and
tranylcypromine). The combination of selective MAO-A and selective MAO-B inhibitors is equivalent to non-selective MAD-
inhibsition, therafore, they should not both ba given concomitantly with COMTAN and levodopa preparations, Non-selective
MAQ inhibitors must be discontinued at least two weeks prior to initiating therapy with entacapone.
Selactive MAO-B inhibiters should not be used at higher than recommended doses (e.9. selegeline 10 mg/day) when co-
administered with COMTAN (see PRECAUTIONS, Drug Interactions, Selegeing].
COMTAN s contraindicated in patients with a previous history of Neuroleptic Malignant Syndrome (NMS) andor non-
traumatic habdomyolysis.
COMTAN is contraindicated in patients with Ever impaiment,
COMTAN is contraindicated in patients with phecchromocytoma due to the increased nisk of hypertensive criss.
WARNINGS Drugs metabolized by Catechol-O-methyliransferase {COMT): When a single 400 mg dose of
entacapane was giver) together with intravenous isoprenalin (isc I and epinephring without coadmi
le\{mpafdupadeca'boxmsemrﬁlor1heowra]|mmaxma]d’mgesmrmmatedmgnﬂmmweabwt50%
and 80% higher than with placebo, for isoprenaline and ep
Thersfore, dugskmmmhemetabohaedby%ﬁsumasmmmd epneprme norepinepkinine, dopamine,
dobutaming, aipha-methyldopa, apomorphine, iscethenne and bitolterol should be administered with caution n patients
recening entacapone regardiess of the route of administration (ncluding inhalation), as their interaction may result in
increased heart rates, possibly amhythmias, and excessive changes in blood pressure,
Ventricular tachycardia was noted in a 32 year oid healthy male volunteer in an interaction study after epinephrine infusion
and oral entacapone administration, Treatment with propranclol was required. A causal relationship o entacapone
administration appears probable but cannot be attributed with certainty.
PRECAUTIONS Rhabdomyolysis secondary to severs dyskinesias or Neurcleptic Malignant Syndrome (NMS) has been
observed rarely in patients with Parkinson's disease.
NMS, including rhabdomyolysis and hyperthermia, is charactensed by motor symptoms {rigidity, myecionus, tremor),
mental status changes (e.g., agitation, confusion, coma), hyperthermia, autoncmic dysfunction (tachycardia, labde blood
pressure) and elevated serum creating phosphokinase (CPH) which may be a ot e of rhabdomyolysis, In indhvidual
cases, only some of these symploms and/or findings may be evident.
Neither NMS nor rhabdomyolysis have been reported in association with COMTAN (entacapone) treatment from controlied
trials in which entacapone was discontinued abruptly. Since the introduction into the market, a rare number of cases with
some similar signs arvd symptoms have been reported n association with COMTAN treatment, Nevertheless, because NMS
has been reported rarely in Parkinson's disease patients when other dopaminergic medications were withdrawn abruptly,
prescribers should exercise caution when discontinuing COMTAN treatment. When considered necessary, withdrawal
should proceed slowly, and if signs and/or symptoms occur despite a slow withdrawal of entacapone, an increase in
levodepa dosage may be necessary. .
COMTAN enhances the effects of levodopa. Therefore, 10 reduce levodopa-related dopamingrgic adverse effects, e.g.
dyskinesias, nausea, vomiting and halucinations, it may be necessary to adjust the levodopa dosage within the first days
1o first weeks following the inftiation of COMTAN treatment.
mmrmmmmeﬁmmemmmmmmmasmmlomm
or levodopa/benserazide The wamings and precautions given for levodopa/carbidopa and levodopa/benserazide
treatment should therefore be taken into account when COMTAN is used,
1f COMTAN treatment is discontinued, it is necessary to adjust the dosing of other parkinsonian treatments, especially
levodopa, to achieve a sufficient level of control of the parkinsonian symptoms (see DOSAGE AND ADMINISTRATION).
Orthostatic Hypotension/Syncope COMTAN may aggravate levodopa-induced orthostatic hypotension. COMTAN
should be given with caution to patients who are treated with drugs which may cause orthostatic hypotension. In controbed
clinical trials approximately 1.2% of patients who received 200 mg COMTAN and 0.8% of patients treated with placebo
reported at least one episode of syncope. Reponts of syncope were generally more frequent in patients in both treatment
groups who had an episode of documented hypotension.
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Diarrhea In clinical trials, diarthea was reported as an adverse event in 60 of 603 (10.0%) and 16 of 400 (4.0%) of patients
treated with 200 mg COMTAN and placebo, respectively. in patients treated with COMTAN diarrhea was generally mild
1o moderate in severity (8.6%) but was reported as severe in 1.3%. Diarhea resulted in withdrawal in 10 of 603 (1.7%) patients
{1.2% with mild to moderate diarthea and 0.3% with severe diarrhea). Diarrhea generally resolved after discontinuation of
COMTAN, Two patients with diarrhea required hospitalization. Typically, diarrhea presents within 4 10 12 weeks after
entacapone is started, but it may appear as early as the first week and as late as many months after the initiation of treatment.
Dyskinesia COMTAN may potentiate the dopaminergic side effects of levodopa and may cause and/or exacerbate
preexisting dyskinesia. Although decreasing the dose of levodopa may ameliorate this side effect, many patients in
controlled trials continued to experience frequent dyskinesias despite a reduction in their dose of levodopa. The rates of
withdrawal for dyskinesia were 1.5% and 0.8% for 200 mg COMTAN and placebo, respectively.

Hallucinations Dopaminergic therapy in Parkinson’s disease patients has been assoclated with hallucinations. In clinical
trials, haflucinations developed in approximately 4% of patients treated with 200 g COMTAN or placebo. Hallucinations
led to drug discontinuation and premature withdrawal from clinical trials in 0.8% and 0% of patients treated with 200 mg
COMTAN and placebo, respectively. Hallucinations led to hospitalization in 1.0% and 0.3% of patients in the 200 mg
COMTAN and placebo groups, respectively.

Hyperpyrexia and Confusion Cases of a symptom complex resembling the neuroleptic malignant syndrome characterized
by elevated temperature, muscular rigidity, altered consciousness, and elevated CPK have been reported in association
with the rapid dose reduction or withdrawal of ather dopaminergic drugs. Several cases with similar signs and symptoms
have been reported in association with COMTAN therapy, although no information about dose manipulation is available
The complicated nature of these cases makes it difficuit to determine what role, if any, COMTAN may have played in their
pathogenesis. No cases have been reported following abrupt withdrawal or dose reduction of entacapone treatment
during clinical studies.

Prescribers should exercise caution when discontinuing entacapone treatment. When considered necessary, withdrawal
should proceed slowly, If a decision is made to discontinue treatment with COMTAN, recommendations include monitoring
the patient closely and adjusting other dopaminergic treatments as needed. This syndrome shoulid be considered in the
differential diagnosis for any patient who develops a high fever or severe rigidity. Tapering COMTAN has not been
systematically evaluated. X

Fibrotic Complications Cases of retraperitoneal fiorosis, pulmonary infiltrates, pleural effusion, and pleural thickening have
been reported in some patients treated with ergot derived dopaminergic agents. These complications may resolve when
the drug is discontinued, but complete resolution does not always occur. Although these adverse events are believed to
be related to the ergoline structure of these compounds, it is unknown whether other, non-ergot derived drugs (e.g.,
entacapone} that increase dopaminergic activity can cause them. It should be noted that the expected incidence of fibrotic
complications is so low that even if entacapone caused these complications at rates similar to those attributable to other
dopaminergic therapies, it is uniikely that it would have been detected in a cohort of the size exposed to entacapone. Four
cases of pulmonary fibrosis were reported during clinical development of entacapene; three of these patients were also
treated with pergolide and one with bromocriptine. The duration of treatment with entacapone ranged from 7 to 17 months.
Renal Toxicity In a 1-year toxicity study, entacapone (plasma exposure 20 times that in humans receiving the maximum
recommended daly dose of 1600 mg) caused anincreased incidence in male rats of nephrotoxicity that was characterized
by regenerative tubules, thickening of basement membranes, infiltration of mononuclear cefls and tubular protein casts.
These effects were not associated with changes in clinical chemistry parameters, and there is no established method for
monitoring for the possible cccurrence of these lesions in humans. Although this toxicity could represent a species-specific
effect, there is not yet evidence that this is so.

Hepatic Findings Three comparative nonclinical toxicological studies were conducted in rats with special emphasis on
liver toxicity. Rats were treated with entacapone or tolcapone (another COMT inhibitor) at oral doses ranging from
200 mg/kg/day to 800 mgrkg/day from 810 15 days. In rats treated with entacapone no microscopic findings were noted
in liver at any of the doses tested (plasma exposure at the highest dose of 600 mg/kg/day comesponds to 26 times that
in humans receiving the maximum recommended daily dose of 1600 mg). In contrast, rats treated with tolcapone showed
signs of hepetotoxicity (centrilobular hypertrophy, necrasis, vacuolation) on histopathological examination at doses of
400 mg/kg/day and 600 mg/kg/day (plasma exposure at 500 mg/kg/day corresponds to 26 times that in humans at the
maximum recommended daily dose of 600 mg).

The relevance of these findings to man is unknown.

Urine Discolouration COMTAN may cause a harmless intensification in the color of the patient's urine to brownish-
orange.

Special Populations Hepatic impairment (see CONTRAINDICATIONS)

Renal impairment The pharmacokinetics of entacapone were not significantly changed in patients with moderate to severe
renal insufficiency and there is no need for dose adjustment (see PHARMACOKINETICS AND METABOLISM OF COMTAN).
There is no experience with entacapone in patients receiving dialysis.

Carcinogenesis Two-year carcinogenicity studies have been conducted in the mouse at dosages up to 600 mgrkg/day
and in the rat at dosages up to 400 mg/kg/day. In the rat, the onfy drug-related finding was an increased incidence of renal
tubular adenomas and carcinomas noted in males at doses of 400 mg/kg/day. Plasma exposures (AUC) associated with
this dose were approximately 20 times higher than estimated plasma exposures of humans receiving the maximum
recommended dally dose of entacapone (8 x 200 mg = 1600 mg). In the mouse study, there was a high incidence of
premature mortality in animals receiving the highest dose of entacapone (600 mg/kg/day, corresponding to 2 times the
maximum recommended human dose on a mg/m? basis). Thus, the mouse study does not allow adequate assessment
of carcinogenicity. Atthough no treatment related tumors were observed in animals receiving lower doses, the carcinogenic
potential of entacapone has not been fully evaluated.

The carcinogenic potential of COMTAN in combination with levodopa/DDC has not been studied.

Mutagenesis Entacapone was mutagenic and clastogenic in the in vitro mouse lymphoma/thymidine kinase assay in the
presence and absence of metabolic activation, and was clastogenic in cultured human fymphocytes in the presence of
metabolic activation. Entacapone, either alone or in combination with Sinemet, was not clastogenic in the in vivo mouse
micronucleus test or mutagenic in the bacterial reverse mutaticn assay (Ames test).

Pragnancy There are no studies or clinical experience of the use of COMTAN in pregnant women. Use of COMTAN in
women of child-bearing potential requires that the anticipated benefits of the drug be weighed against possible hazards
to mother and child.

Reproduction studies have been performed in rats and rabbits at doses up to 1000 mg/kg/day and 300 mg/kg/day,
respectivaly, of entacapone. Increased incidence of fetal variations were evident in litters from rats treated at the highest
dose in the absence of ovart maternal toxicity. The maternal piasma drug exposure (AUC) assoclated with this dose was
approximately 34 times the estimated plasma exposure in humans receiving the maximal recommended dose of & x
200 mg (1600 mg/day). Increased frequencies of abortion and late/total resorptions and decreased fetal weights were
observed in litters of rabbits treated with matemotoxic doses of 100 mg/kg/day {plasma AUC 0.4 times those in humans
receiving the maximal recommended daily dose} or greater. There was no evidence of teratogenicity in these studies.
However, when entacapone was administered to female rats prior to mating and during early gestation, an increased
incidence of fetal eye anomalies (macrophthalmia, microphthalmia, anophthalmia) was observed in litters of dams treated
with doses of 160 mg/kg/day (plasma AUCs 7 times those in humans receiving the maximal recommended daity dose)
or greater, in the absence of maternal toxicity. Administration of up to 700 mg/kg/day (plasma AUCs 28 times those in humans
receiving the maximal recommended daily dose) to female rats during the later part of gestation and throughout lactation
produced no evidence of developmental impairments in the offspring.

Entacapone is always given concomitantly with levodopa/carbidopa, which is known to cause visceral and skeletal
malformations in rabbits. The teratogenic potential of entacapone with levodopa/carbidopa was not assessed in animals.
No effect on fertility was observed in male and female rats treated with up to 700 mg/kg/day of COMTAN (exposure
achieved approximately 28 times higher than that in man after the maximum recommended daily dose of 8 x 200 mg/day).
Nursing mothers Studies in rats have shown that entacapone is excreted in milk, It is not known whether entacapone
is excreted in human milk. Since the safety of COMTAN in infants is unknown, women should not breast-feed during
treatment with COMTAN.

Pediatric Use The safety and efficacy of COMTAN in pediatric patients has not been established and use in patients below
the age of 18 is not reccmmended.

[o] jonal Hazards: Psych Performance COMTAN together with levodopa may cause dizziness and
symplomatic orihostatism. Patients snould be cautioned about operating machinery, including automobiles, until they are
reasonably certain that the drug treatment does not affect them adversely.

Drug Interactions Protein binding Entacapone is highly protein bound (38%). in vitro studies have shown that entacapone,
at therapeutic concentrations, does not displace drugs of which a large propartion is bound to plasma proteins (e.g.
warfarin, salicylic acid, phenylbutazone and diazepam). Entacapone is not markedly displaced by any of these drugs at
therapeutic concentrations (see ACTIONS AND CLINICAL PHARMACOLOGY).

Drugs bolized by the Catechol-O-methylt {COMT): scc WARNINGS.

Non-selective MAO inhibitors: See CONTRAINDICATIONS.,

Selegiline In two muttiple-dose interaction studies in patients with Parkinson's disease, no interactions between COMTAN
and selegiine (10 mg) were cbserved in the presence of coadministered levodopa/dopa decarboxylase inhibitor. More than
400 parkinsonian patients in phase 2 and 3 studies used selegiing in combination with ertacapone and levodopa/CDC
inhibitor without any apparent interactions (also see CONTRAINDICATIONS).

The experience on the clinical use of COMTAN with several drugs including, tricyclic antidepressants, noradrenaline
reuptake inhibitors {desipramine, maprotiline and venlafaxine) and catechal-structured drugs that are metabalized by
COMT is limited. Therefore, patients shouid be carefully monitored when COMTAN is administered in combination with
these drugs (see CONTRAINDICATIONS and WARNINGS).

No interaction of COMTAN with carbidopa were observed with the recommended dosage regimen; however, high single
doses (in excess of 400 mg of COMTAN) may decrease the bioavailability of carbidopa.

Pharmacokinetic interaction studies with benserazide have not been conducted.

COMTAN increases the bioavailability of levodopa from standard levodopa/benserazide preparations 5-10% more than
from standard levodopa/carbidopa preparations. Consequiently, undesirable dopaminergic effects may be more frequert
when entacapone is added to levodopa/benserazide treatment. A larger reduction of the levodopa dose may be required
when COMTAN treatment is initiated in patients receiving levodopa/benserazide (see DOSAGE and ADMINISTRATION).
As most COMTAN excretion is via the bile, caution should be exercised when drugs known to interfere with biliary excretion,
glucuronidation, and intestinal beta-glucuronidase are given concurrently with COMTAN. These include probenicid,
cholestyraming, and some antibiotics (e.g. erythromycin, rifampicin, ampicilin and chloramphenicol).

Imipramine In a single-dose study in healthy volunteers, no interactions between COMTAN and imipramine were observed
in the absence of coadministration of levodopa/dopa decarboxylase inhibitor.

Hormone levels: Levodopa is known to depress prolactin secretion and increase growth hormone levels, Treatment with
COMTAN coadministered with levodopa/dopa decarboxylase inhibitor does not change these effects.

Laboratory Tests COMTAN is a chelator of iron. The impact of entacapone on the body's iron stores is unknown; however,
atendency towards decreased serum iron concentrations was noted in a clinical trial. In a controlled clinical study serum
ferritin levels (as marker of iron deficiency and subclinical anemia) were not changed with entacapene compared to placebo
after one year of treatment and there was no difference in the rates of anemia or decreased hemoglobin levels.

The laboratory tests required during extended levodopa therapy should be nommally conducted also during COMTAN treatment.
ADVERSE REACTIONS A total of 1450 patients with Parkinson’s Disease received COMTAN {entacapone) during the
pre-marketing clinical trials. Approximately 14% of the 603 patients given entacapone in the double-blind placebo-controlled
trials discontinued treatment due to adverse events compared to 9% of the 400 patients who received placebo. The most
frequent causes of discontinuation in decreasing order for COMTAN vs placebo are: psychiatric reasons (2% vs 1%),
diarrhea (2% vs 0%), dyskinesia/hyperkinesia (2% vs 1%), nausea (2% vs 1%), abdominal pain {1% vs 0%), and aggravation
of Parkinson's Disease symptoms (1% vs 1%).

Incidence of Adverse Events in Placebo Controlled Trials The most frequently observed adverse events reported with
COMTAN were dyskinesias/hyperkinesia (29%/10%}, nausea (14%), abnormal urine (intensification of the color of urine,
13%), diarthea {10%j, dizziness (10%) and abdominal pain (3%). Dyskinesia, nausea and abdominal pain, may be mare
common with higher doses (> 1400 mg/day) than with lower doses of COMTAN.

Adverse events related to the treatment with COMTAN are usually mild to moderate in severity, leading only rarely to
discontinuation of the treatment.

Table 3
Ad events, ir of causal ip to study drug, occurring in 2 1% of COMTAN patients
during controlled Phase 3 studies.
Adverse Events COMTAN {n=603} Placebo {n=400)
by body system % of patients % of patients
Autonomic Nervous System Disorders
Hypotension postural 43 40
Body As A Whole - General Disorders
Fatigue 6.1 35
Pain 6.0 45
Back pain 50 30
Sweating increased 36 3.0
Asthenia 1.8 1.3
Weight decrease 1.7 05
Fever 13 05
Syncope 1.0 0.8
Central & Peripheral Nervous System Disorders
Dyskinesia 252 148
Hyperkinesia 95 50
Hypokinesia 86 75
Dizziness 75 6.0
Ataxia 1.2 05
Speech disorder 1.2 0.8
Gastrointestinal System Disorders
Nausea 13.8 75
Diarrhea 100 40
Abdominal pain 8.1 45
Constipation 63 43
Vomiting 40 1.0
Mouth dry 30 0.3
Dyspepsia 23 08
Flatulence 15 03
Anorexia 15 1.3
Gastrointestinal disorders 1.0 0.3
Gastritis 1.0 0.3
Musculoskeletal System Disorders
Arthraigia 18 15
Platelet, Bleeding & Clotting Disorders
Purpura 1.5 0.8
Psychiatric Disorders
Hallucinations 41 40
Paroniria 22 1.8
Anxiety 20 13
Agitation 1.7 0.3
Confusion 17 15
Somnolence 1.7 03
Amnesia 13 08
Sleep disorder 1.2 0.8
Reproductive Disorders, Male
Prostatic disorder 10 03
Resistance Mechanism Disorders
Infection bacterial 1.3 0.0
Respiratory System Disorders
Dyspnoea 27 1.3
Bronchitis 1.2 1.0
Skin And Appendages Disorders
Rash 356 30
Special Senses Other; Disorders
Taste perversion 1.0 0.3
Urinary System Disorders
Uring abnormal 95 00
Cystitis 1.2 0.5
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Adverse Events reported in <1% of patients treated with COMTAN in Phase 3 trials:
Body As A Whole - General Disorders: maaise, hot flushes, lemperature changed sensation, aspirahon, oedema

hypotons;

ey,

mms,mmm gastroenm ‘oesophagitis, 1ooth disorder, saliva increased, dysphagia, faeces
discolourad, dverticultis, change in bowe! habds, faecal sbnomalty;

Heart Rate And Rhythm Disorders: extrasystokes, bradycartia, bunde branch block, fritation atral;
wamwwm‘mm cholefithiasis, blinubinasmia, cholangilis;

phasgl albalne fr

Musculoskeletal System Disorders: bursitis, arthritis, tendinitis.

Myo-, Endo-, Pericardial & Valve Disorders: angina pectoris:

m;mammmmmm

Wmmmm

Reproductive Disorders, Male: mpotence, saxual function abnarmial
Resistance Mechanism Disorders: herpes smplex;

Respiratory System Disorders: preumona, phanmglis, snusits,

Secondary Terms - Events: nficted sjury,

Skin And Appendages Disorders: pruritus, skin disorder, dermatilis, eczema, dammatitis fungal

memmmm

Urinary System Disorders: urnary ia, alb dysuria, nocturia, renal pan;

Vascular (Extracardiac) Disorders:, skin coid ;sarrmy claudicabon ntermittent,

Vision Disorders: diplopia. conunctiitis, cataract, photopsia:

White Cell & Res Disorders: leucopena.

The following adverse events were reported only once but are i clinically

abnomal, hepatic enzymes increased (> 3 times ULN], cholecystitis and abiergic reaction

Laboratory Findings Sight decreases n hemoglobin, endhrocyte count and hematocrit have been repored dunng

mrmmlhmmmyWWWmormmmw

tract. During long-term treatment (6 months) with a cnically sy decrease in o has been

observed in 1.5% of patients.

Post-intraduction Reports \Voluntary reports of adverse events that have been received since market infroduchon that

am not ksted above, and that may or may not be causally related 1o the drug mclude the following: erythematous or

macidopapular rash and umicaria. Rare (>1/10.000 and < 1/10004 reports of clnically sgnificant increases in iver enzymes.

hmebemreomed

o delusion, b

hepatic unclion

SYM Al COMTAN i dose:
anmmmemeTmemem(wmalmmummnmmmmt
1he metacdsm of endogenous and catechols, No cases of either accidental or intentiona! overdose have
been reported with COMTAN, The highest single dose of entacapone adminstared o humans was 800 mg, resulting in
a plasma concenfration of 14,1 pg/mL. The highest daily dose gen 1o man in clinical studies has been 2400 mg per day
{400 mg six times daily, n = 15 patients with Parkinson's Disease) for 14 days and 800 mg fid for 7 days in 8 healthy
wolunteers. At this daly dose, the peak plasma concentrabions of entacapone averaged 2.0 pg/mL (at 45 min, companadg
1o 1.0 and 1.2 pymL with 200 mg entacapons at 45 mn), Abdominal pain and loose stools were the most commonly
observed adverse events during this study
Symptoms The acute towcity of COMTAN 1 low, LDk in rats and mice s > 2000 mg/kg, Signs of acute toxioty in anmals
inciuded ploerection, hypoactity. salivation and crange-yelow urine. Respiratory dfficulty, ataxia or tonic comulsions
were reported in the late stage of the tnwcity reaction. In these studies, the lethal concentrations of entacapone in plasma
were 80-130 pg/mL. The highest indi P ol COMTAN man wass 14,1 g/ following
an B00 mg singe dose.
of overdoss: b B genaral suppOrve Cane & ndicated. Management s symplomatic;
Msmmwmsommmmmwmmmmmaymmm
vith dialysss ,wwwwmmm
sMMMMWWMMagﬁmemmmdmmlmnﬂm
the slmination of COMTAN by d g the P dcowmmermmmmofme
respiratory and circulatory systems should be carefuly observed and
mmmmmmamwmmmmmmmmmmmm

w“" inistration COMTAN hasno effect of ts own and therefore should aways
mutaneously wilh each levodop P de dose. The efficacy of COMTAN
asma@mllownmledm e ons has not b richad

inhibitor p
OO&HANsManmmummmud mmmmnmmmom
mmp The mcnmmnclad dusa of COMTAN is one 200 mg tablet administered concomitantly with each
" pa of aoseumoamesuahﬂswmfdayl

B i the by and therelone the central effects of levodopa, it may be necessary 10 adiust
:mﬂcsageoﬂmdopadumgmemﬂdaysmmksmenmmmemmnudm to reduce levodopa-related
[+ 8.9, dy . Nausea, vomiting and hallucinations. In some cases, it may be necessary to
mmmmoﬂmpawabounom This can be achieved through either reducing the dose of the
levodopa preparation dsall, or by extending the interval between doses, accorting to the clinical condiion of the patient.
In clinical trias, the majority of patients requined a decrease in daity levodopa dose if thew dadly dose of levodopa had been
greater than or equal to BOO mg, or if patients had moderate or severe dyskinesias before begnning treatment. The
average reduction in dadly levodopa dose for patients in clinical trials requinng levodopa dosa reduction was about 25%
rmmmammmmmeMWMamm

COMTAN y of levodops fro ions sightty (5-10%) more
than f d ok mmmmmmmmmmoawm
preparations may Wawmmmmmmmmsmm
mmwmmﬁmcﬂonAsMsmdnuinsdmaWBsMawmdeosmg

benot be to patients with hepats
tsaaommmmmns.l
Patients with Impaired Renal Function No dosa acustment of COMTAN & nacassary in patients with maderale o severe
renal insuficiency. There is no expenence with COMTAN in patients receiving Gialysis therapy.
Mmmwsmnmmmm

of COMTAN Rapid wi or abrupt reduction n the COMTAN dose could lead 1o emargenca of
signax!s,rmmm. chisease (see Chnical F gy, Clinical Trials} and may lead t hyperpyrexda and
confusion, @ sympiom comgplax o) ptic maignant ,‘— * (560 PRECAUTIONS, Hyperpyrexia and
Confusion). Thes shoukd be consk inthe ial chagnoss for any patient who develops high fever or

mngldty nnmsmmmmlmmm patients should be monitored closaly and other
shouid be ady . Athough tapening COMTAN has not been systemabically evaluated,

1t seems prudent fo withdraw patients skowly  the decsion to discontinue freatment is made.

PHARMACEUTICAL INFORMATION

Drug Substance Structural Formula:
Common Name: entacapone
Chemical Name: (E]-u-Cyano-N N-thethyl-3 (4]
4-difvydrony-S-nitrocnnamamide

Empirical Formula: Gyt N:0; HO XN SN eH
Molecular Weight: 305 28
Description: Entacapone is a yelow or greenish yellow, N
non-ygroSCopK: powde, I & practically nsoluble in waler HO
and in acidic aqueous medam, but shghtly soluble in

ganic soivents. The pKa vale 45 The
partiten coefficient in 1-octanol/phosphate buller pH 7.4
i5 0.25. s malting pomit is approximately 163°C.
WWTﬁNmmhmmmszmmmlmmmeﬁ The non-

Core:

NO,

medcinal nge e sodum, vegetable o, magr stearale, mannitoi,
microcrystaling ceflulosn.
cu._ﬁq: ghoarol B5%, hydk it celulose, staarate, potysorbate BO, red ion owide, sucross,
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AVAILABILITY OF DOSAGE FORMS COMTAN (entacapone) 200 mg is & brownish-orange, unscored, oval-shaped film-

with “COMTAN" o e, COMTAN e n bostles of 30, 60, 100 and 500 tablets.

Product monograph is available upon request
‘Comian 15 a registered trademark. U) NOVARTIS dwmmgml:
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“EXELON

(rivastigmine)

(Rivastigmine as the Hydrogen Tartrate Salt)
Capsules - 1.5 mg, 3 mg, 4.5 mg, 6 mg

PHARMACOLOGICAL CLASSIFICATION
Cholinesterase Inhibitor

INDICATIONS AND CLINICAL USE

EXELON (rivastigmine as the hydrogen tartrate salt) is
indicated for the symptomatic treatment of patients with mild
to moderate dementia of the Alzheimer type. EXELON has not
been studied in controlled clinical trials for longer than
6 months. EXELON capsules should only be prescribed by (or
following consultation with) clinicians who are experienced in
the diagnosis and management of Alzheimer Disease.

CONTRAINDICATIONS
EXELON (rivastigmine as the hydrogen tartrate salt) is
contraindicated in patients with known hypersensitivity to

rivastigmine, other carbamate derivatives or other
components of the formulation.
WARNINGS

Anesthesia: EXELON (rivastigmine as the hydrogen tartrate
salt) as a cholinesterase inhibitor, is likely to exaggerate
succinylcholine-type muscle relaxation during anesthesia.

Neurological Conditions: Seizures: In placebo controlled
clinical trials with EXELON cases of seizures were reported.
Cholinomimetics are believed to have some potential to cause
generalized convulsions. However, seizure activity also may be
a manifestation of Alzheimer Disease. The risk/benefit of
EXELON treatment for patients with a history of seizure
disorder must therefore be carefully evaluated. EXELON has
not been studied in patients with moderately severe or severe
Alzheimer Disease, non-Alzheimer dementias or individuals
with Parkinsonian features. The efficacy and safety of EXELON
in these patient populations is unknown.

Pulmonary Conditions: Like other cholinomimetic drugs,
EXELON should be used with care in patients with a history of
asthma or obstructive pulmonary disease. No experience is
available in treating patients with these conditions.

Cardiovascular Conditions: Because of their pharmacological
action, cholinomimetics may have vagotonic effects on heart
rate (e.g., bradycardia). The potential for this action may be
particularly important to patients with “sick sinus syndrome” or
other supraventricular cardiac conduction conditions. In clinical
trials patients with serious cardiovascular disease were
excluded. Caution should therefore be exercised in treating
patients with active coronary artery disease or congestive heart
failure. Syncopal episodes have been reported in association
with the use of EXELON. It is recommended that EXELON not be
used in patients with cardiac conduction abnormalities (except
for right bundle branch block) including “sick sinus syndrome”
and those with unexplained syncopal episodes.

Gastrointestinal Conditions: Through their primary action,
cholinesterase inhibitors may be expected to increase gastric
acid secretion due to increased cholinergic activity. Therefore,
palients should be monitored for symptoms of active or occult
gastrointestinal bleeding, especially those at increased risk for
developing ulcers, e.g., those with a history of ulcer disease or
those receiving concurrent nonsteroidal anti-inflammatory
drugs (NSAIDS). In controlled clinical studies with EXELON,
patients with a past history (last 2 years) of peptic uiceration
and chronic diseases of the gastrointestinal tract were
excluded. In the trial population who received EXELON there
was no significant increase, relative to placebo, in the
incidence of peptic ulcer disease. The incidence of
Gl hemorrhage, in controlled clinical trials was <1%
(n = 6/1923) for EXELON and 0% (n =0/868) for placebo.
EXELON, as a predictable consequence of its pharmacological
properties, has been shown to produce nausea, vomiting and
diarrhea. These effects appear more frequently at higher
doses (see ADVERSE REACTIONS section), with nausea and
vomiting being more prevalent in women. Females are more
sensitive to the cholinergic adverse effects associated with
cholinesterase inhibitors and in general are more likely to
experience nausea and vomiting than are males. In most
cases these effects were of mild to moderate intensity and
transient, and they resolved during continued EXELON
treatment or upon treatment discontinuation.
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Weight Loss: Cholinesterase inhibitors as well as Alzheimer
Disease can be associated with significant weight loss. In
controlled clinical trials the use of EXELON was associated
with weight loss. Women exposed to doses of EXELON at the
higher end of the therapeutic range (6-12 mg/day) were at
greater risk for weight loss. Approximately 24% of women on
6-12 mg/day doses of EXELON had weight loss of equal to or
greater than 7% of their baseline weight compared to 6% on
placebo. For males, 16% (6-12 mg/day) experienced a
similar degree of weight loss compared to 4% on placebo.
Where weight loss may be of clinical concern, body weight
should be monitored.

Genitourinary: Although not reported in clinical trials of
EXELON, cholinomimetics may cause bladder spasm.

PRECAUTIONS
Concomitant use with other drugs:

Use with Anticholinergics: Because of their mechanism of
action, cholinesterase inhibitors have the potential to interfere
with the activity of anticholinergic medications,

Use with Cholinomimetics and Other Cholinesterase
Inhibitors: A synergistic effect may be expected when
cholinesterase inhibitors are given concurrently with
succinylcholine, similar neuromuscular blocking agents or
cholinergic agonists such as bethanechol.

Use with other Psychoactive Drugs: In controlled clinical
trials with EXELON few patients received neuroleptics,
antidepressants or anticonvulsants, there is thus limited
information concerning the interaction of EXELON with
these drugs.

Use in patients >85 years old: In controlled clinical studies,
the number of patients over 85 years old who received
EXELON in the therapeutic dose range of 6-12 mg/day was 68.
Of these patients, 12 received high doses of EXELON (>9 or
<12 mg/day). The safety of EXELON in this patient population
has not been adequately characterized. In Alzheimer Disease
patients in controlled clinical trials, nausea, diarrhea, vomiting,
dizziness, anorexia, fatigue, dyspepsia and weakness
increased with dose. Dose escalation in patients 85 years old
should thus proceed with caution (see DOSAGE AND
ADMINISTRATION: Special Populations).

Use in elderly patients with serious comorbid disease:
There is limited information on the safety of EXELON treatment
in patients with mild to moderate Alzheimer Disease and
serious comorbidity. The use of EXELON in Alzheimer Disease
patients with chronic illnesses common among the geriatric
population, should be considered only after careful risk/benefit
assessment and include close monitoring for adverse events.
Dose escalation in this patient population should proceed with
caution (see DOSAGE AND ADMINISTRATION: Special
Populations).

Renally and Hepatically Impaired Patients: There is limited
information on the pharmacokinetics of EXELON in renally and
hepatically impaired patients (see Clinical Pharmacokinetics
and Metabolism section). It is therefore recommended that
dose escalation with rivastigmine in renally or hepatically
impaired patients with Alzheimer Disease be undertaken with
caution and under conditions of close monitoring for adverse
effects (see DOSAGE AND ADMINISTRATION: Special
Populations).

Genetic Polymorphism: The effect of genetic polymorphism
of butyrylcholinesterase enzyme on rivastigmine metabolism
is unknown.

Drug-Drug Interactions

Studies to assess the potential of EXELON for interaction with
digoxin, warfarin, diazepam or fluoxetine were limited to short
term, single-dose studies in young healthy volunteers. No
significant effects on the pharmacokinetics of these drugs or
on the metabolism of rivastigmine were observed. Similar
studies in elderly patients were not done.

Effect of EXELON on the Metabolism of Other Drugs:
Rivastigmine is mainly metabolised through hydrolysis by
esterases. No in vivo studies have investigated the effects
of EXELON on the clearance of drugs metabolised by
CYP450. Based on in vitro studies, no pharmacokinetic drug
interactions with drugs metabolised by the following
isoenzyme systems are expected: CYP1A2, CYP2D6,
CYP3A4/5, CYP2E1, CYP2C9, CYP2C8, or CYP2C19.
Rivastigmine may inhibit the butyrylcholinesterase mediated
metabolism of other drugs (see ACTIONS AND CLINICAL
PHARMACOLOGY: Clinical Pharmacokinetics: Metabolism).

Effect of Other Drugs on the Metabolism of EXELON: Drugs
which induce or inhibit CYP450 metabolism are not expected
to alter the metabolism of rivastigmine. Formal
pharmacokinetic studies to assess the potential for drug
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interaction with other medications commonly taken by the
elderly were not done. Population-pharmacokinetic analyses of
a subset (n = 359; 6-12mg/day) of patients with Alzheimer
Disease in controlled clinical trials do not suggest that the
administration of EXELON with some commonly prescribed
medications is associated with an alteration in the kinetics of
rivastigmine, or an increased risk of clinically relevant
untoward effects. However, the number of patients who
received concomitant medications chronically was as follows:
anilides (e.g. acetaminophen) (10%), antacids (12%),
antianginals (6%), antihistamines (2%), antihypertensives
(12%), benzodiazepines (<1%), B-blockers (7%}, calcium
channel blockers (12%), digitalis glycosides (5%), non-
steroidal anti-inflammatory drugs (13%), oral hypoglycemics
(3%), and salicylic acid and derivatives (28%).

Pregnancy

The safety of EXELON in pregnant women has not been
established. EXELON should not be used in women of
childbearing potential unless, in the opinion of the physician,
the potential benefit to the patient justifies the potential risk to
the fetus.

Nursing Mothers
It is not known whether EXELON is excreted into human milk,
and therefore EXELON should not be used in nursing mothers.

Pediatric Use
The safety and effectiveness of EXELON in any illness
occurring in pediatric patients have not been established.

ADVERSE REACTIONS

A total of 1923 patients with mild to moderate Alzheimer
Disease were treated in controlled clinical studies with
EXELON. Of these patients, 1417 (74%) completed the studies.
The mean duration of treatment for all EXELON groups was
154 days (range 1-255 days).

Adverse Events Leading to Discontinuation

Overall, 18% (340/1923) of patients treated with EXELON
discontinued from Phase Il controlled clinical trials due to
adverse events compared to 9% (75/868) in the placebo group.
During the titration phases of controlled clinical trials the
incidence of discontinuations due to adverse events was 5% for
placebo, 5% for EXELON 1-4 mg/day and 21% for EXELON
6-12 mg/day. During the maintenance phases, 3% of patients
who received placebo, 3% of patients who received 1-4 mg/day
EXELON and 6% of patients who received EXELON 6-12 mg/day
withdrew from studies due to adverse events, Female patients
treated with EXELON were approximately twice as likely to
discontinue study participation due to adverse events than were
male patients (Females: 21%; Males: 12%). The most common
adverse events leading to discontinuation, defined as those
occurring in at least 2% of patients and at twice the incidence
seen in placebo patients, are shown in Table 1.

Table 1. Most frequent adverse events (=2% and twice the
rate in the placebo group) leading to withdrawal from
randomized placebo controlled clinical trials B351, B352,
and B303 during titration and maintenance phases*
Titration phase Maintenance phase
(weeks 1-12) _ (weeks 13-26)
Placebo  1-4 6-12  Placebo  1-4 612

mg/day mg/day mg/day mg/day
n=646 n=644 n=824 n=588 n=587 n=601

Mlevents 5% 5%  21% 3% 3% 6%
Nausea 1% 1% 10% 0% <1% 1%
Vomiting 0% <1% 5% 0%  <1% 2%
Anorexia B <1% 3% <1% <1% <1%
Dizziness <1% <1% % <1_% 0% 1%
Abdominal <1% <1% 2% <1% <1% <1%

Wa 0% 0% 2% 0% 0% <1%
Fatigue <1% <1% 2% 0% 0% <1%

*All patients who received at least one dose of study
medication were included in the results for the titration phase.
All patients who entered the maintenance phase were
represented in the results for the maintenance phase.

Titration and maintenance dosing should remain flexible and
be adjusted according to individual needs.

Most Frequent Adverse Clinical Events Seen in
Association with the Use of EXELON

The most common adverse events, defined as those occurring
at a frequency of at least 5% and twice the placebo rate, are
largely predicted by EXELON's cholinomimetic effects. These
include nausea, vomiting, dizziness, diarrhea, anorexia and
abdominal pain. Table 2 presents a comparison of common
adverse events (=5% incidence and twice the placebo rate} by
treatment group during titration (Weeks 1-12) and
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maintenance (Weeks 13-26). The adverse events were
generally mild in intensity, more frequent at higher doses, of
short duration, and attenuated with continued dosing or
discontinuation of drug.

Table 2. Common adverse events (>5% and twice the rate
in the placebo group) in randomized placebo controlled
clinical trials B351, B352, and B303 during titration and
maintenance phases*

Titration phase Maintenance phase

(weeks 1-12) (weeks 13-26)
Adverse Placebo  1-4 6-12 Placebo  1-4 6-12
event mg/day mg/day mg/day mg/day

n=646 n=644 n=824 n=588 n=587 n=601

Nausea 9% 15%  40% 4% 8%  15%
Vomiting 3% 5%  23% 3% 5%  14%
Dizziness 10% 0%  19% 4% 6%  10%
Diarrhea 9% 8%  16% 4% 5% 9%
Anorexia 2% 5% 13% 1% 2% 4%
Abdominal 4% 5%  10% 3% 3% 4%
pain

Fatigue 4% 4% 8% 1% 2% 3%
Asthenia 2% 1% 6% 1% 2% 3%
S 2% 4% 5% 1% 1% 1%

*All patients who received at least one dose of study
medication were included in the results for the titration phase.
All patients who entered the maintenance phase were
represented in the results for the maintenance phase.

Titration and maintenance dosing should remain flexible and
be adjusted according to individual needs.

In an open label study involving 305 patients with Alzheimer
Disease the tolerability of a 1.5 mg bid (3 mg/day) starting dose
and dose escalation of 1.5 mg bid (3 mg/day} at a minimum
interval of every two weeks were assessed. A total of 40 of these
patients (13%) discontinued the study due to adverse events. The
type and incidence of common adverse events reported did not
appear to differ substantially from those noted in placebo-
controlled studies.

DOSAGE AND ADMINISTRATION

EXELON (rivastigmine as the hydrogen tartrate salf) capsules
should only be prescribed by (or following consultation with)
clinicians who are experienced in the diagnosis and
management of Alzheimer Disease.

Adults: The usual maintenance dose range for EXELON is
6-12 mg/day. The following dosage escalation recommen-
dations, derived from clinical trial data, are provided as a quide
only, as individual tolerance to dose increases will vary. The
incidence of cholinergic adverse events associated with EXELON
increase with dose and are more prevalent in females (see
ADVERSE REACTIONS section). The usual starting dose of
EXELON is 1.5 mg bid (3 mg/day). If this initial dose is well
tolerated, after a minimum of 2 weeks the dose may be
increased to 3 mg bid (6 mg/day). Dose increases above
6 mg/day should proceed cautiously. Increases to 4.5 mg bid
(3 mg/day) and then 6 mg bid (12 mg/day) should also be based
on good tolerability of the current dose and should only be
considered after a minimum of two weeks treatment at that dose
level. The maximum dose should not exceed 6 mg bid
(12 mg/day). Following initiation of therapy or any dosage
increase, patients should be closely monitored for adverse
effects. If adverse effects (e.g. nausea, vomiting, abdominal pain,
loss of appetite) are observed during treatment, the patient
should be instructed to stop treatment for a few days and then
restart at the same dose level, or lower, as clinically indicated. ff
side effects persist, the drug should be discontinued.

Special Populations: For elderly patients (>85 years old) with
low body weight (especially females) or serious comorbid
diseases (see WARNINGS and PRECAUTIONS), it is
recommended to start treatment with less frequent dosing
(1.5 mg once a day) and to escalate dosage at a slower rate
than for adults.

Renally or hepatically impaired: For patients with renal or
hepatic impairment (see PRECAUTIONS) it is recommended
that treatment be started with less frequent dosing (1.5 mg
once a day) and that dose escalation be slower than that
recommended for adults. EXELON should be taken with food
in divided doses in the morning and evening. In a population
of cognitively-impaired individuals, safe use of this and all
other medications may require supervision.

AVAILABILITY OF DOSAGE FORM

EXELON (rivastigmine as the hydrogen tartrate salt) is supplied
as hard-gelatin capsules containing either 1.5 mg, 3.0 mg, 4.5
mg, or 6.0 mg of rivastigmine base.

The 1.5 mg capsules are yellow. The strength (1.5 mg) and
“EXELON" are printed in red on the body of the capsule.
Available in bottles of 60.

The 3.0 mg capsules are orange. The strength (3 mg) and
“EXELON" are printed in red on the body of the capsule.
Available in bottles of 60.

The 4.5 mg capsules are red. The strength (4.5 mg) and
“EXELON" are printed in white on the body of the capsule.
Available in bottles of 60.

The 6.0 mg capsules are orange and red. The strength (6 mg)
and “EXELON” are printed in red on the body of the capsule.
Available in bottles of 60.

Product Monograph available on request.
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RESIDENTS HEADACHE COURSE

HEADACHE BI0LOGY & CURRENT CLINICAL MANAGEMENT TOPICS
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Co-chaired by:
Dr. Allan Purdy,
Dalhousie University, Halifax

Dr. Werner Becker,
University of Calgary, Calgary

Local Co-ordinator:
Dr. Michel Aubeé,
Montreal Neurological Institirte
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Supported by an unrestricted
educational grant from
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Are you a Canadian
neurologist,
neurosurgeon or
neurology/neurosurgery

resident?

Then the Canadian Congress of Neurological Sciences (CCNS) has a member
society for you! Join one of four member societies, representing neurologists
and neurosurgeons in Canada, and receive these member benefits:

e Canadian Journal of Neurological Sciences (CJNS) subscription, both print and online versions. CJNS
is a highly respected international neurological sciences medical journal. Check out the new Journal
website at www.cjns.org.

* Reduced registration fees for the annual scientific meeting, depending on membership category.

e The Annual Membership Directory, a handy reference tool

¢ Maintenance of Certification and Continuing Medical Education (CME) opportunities through
the annual meeting. Watch for updates on new Journal-related CME.

e The CCNS newsletter Neuro News

e Access to grants, awards and fellowships (some are restricted to members)

e Residents and Fellows receive these benefits for a bargain-priced annual fee of $35.

The four member societies are:

4 Canadian Neurological Society (CNS)
4 Canadian Neurosurgical Society (CNSS)
4 Canadian Society of Clinical Neurophysiologists (CSCN)
4 Canadian Association of Child Neurology (CACN)

For membership information:
(403) 229-9544

e-mail: brains@ccns.org
CCNS website: www.ccns.org
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THE CANADIAN JOURNAL OF NEUROLOGICAL SCIENCES
LE JOURNAL CANADIEN DES SCIENCES NEUROLOGIQUES

The Official Journal of:

Canadian Neurological Society, Canadian Neurosurgical Society,
Canadian Society of Clinical Neurophysiologists, Canadian
Association of Child Neurologists

A peer-reviewed journal that publishes original
work in the clinical and basic neurosciences

* neurology

* neurosurgery

e pediatric neurology

¢ clinical neurophysiology

* neuropathology

* basic neuroscience

Canadian Journal of Neurological Sciences
7015 Macleod Trail SW, Suite 709, Calgary, AB Canada T2H 2K6
Tel: (403) 229-9575 ®  Fax: (403) 229-1661
E-mail: journal@cjns.org ®  Website: www.cjns.org

CALL FOR PAPERS

Submit manuscripts to:

Dr. D.W. Zochodne, Editor
Canadian Journal of Neurological Sciences
7015 Macleod Trail SW, Suite 709,
Calgary, AB Canada TZ2H 2K6

See website for Instructions to Authors or contact us by
telephone or e-mail for details.
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38th Meeting of the Canadian Congress of Neurological Sciences
June 17-21, 2003 Quebec City
Tentative Scientific Program

Subject to change

Tuesday, June 17, 2003

Neurobiology Review Course

5th Annual ALS Strategies for Quality Life/Quality Care
Movement Disorders

Wednesday, June 18th, 2003
Spinal Course

Epilepsy

Headache

Surgical Anatomy

EMG

EEG

Brain Tumour

Welcome Reception

Thursday, June 19, 2003
Neurophysiology Plenary Session
Poster and Platform Sessions
Grand Rounds

Friday, June 20, 2003
Neuropharmacology Plenary Session
Poster and Platform Sessions
Dementia

Neurocritical Care

What's New in Neurosurgery?
Myasthenia Gravis

Social Night

Saturday, June 21, 2003
Multiple Sclerosis
Interventional Radiology
Child Neurology Day

CCNS/CCSN
June 17-21 juin 2003

Canadian Headache Society-
GlaxoSmithKline Headache Fellowship

This fellowship has been created to support research and
clinical training in the field of headache in Canada. The
fellowship is valued at $50,000 and will be awarded for a
one year period. The award will be tenable as of July Ist,
2003.

Candidates must have an MD or PhD degree. Preference
will be given to those who have completed a specialty
program approved by the Royal College of Physicians and
Surgeons of Canada, but others are welcome to apply and
will be considered. Applications must contain a research
proposal relevant to headache. The proposed research must
be done in Canada.

Applications must be received by December 31, 2002.

Further details and instructions for applicants may be
obtained from:

Canadian Headache Society

Dr. Michel Aubé, President,

CUSM - Montreal Neurological Hospital
3801 rue Universite

Montreal, QC H3A 2B4

Société canadienne des céphalées
Bourse de rechereche clinique en céphalée

Cette bourse a été cré afin de soutenir la recherche
clinique dans le domaine de la céphalée au Canada. D’une
valeur de 50 000 $, la bourse sera attribuée pour une
période d’un an et prendra effet le ler juillet 2003.

Les candidats doivent étre titulaire d’un diplome de
médecine ou d’un doctorat de 3iéme cycle. Une préférence
sera donnée a ceux qui sont inscrits a un programme de
spécialité approuvé par le Collége royal des médecins et
chirurgiens du Canada. Tous les autres canadidats seront
les bienvenus et leurs demandes seront considérés. Les
demandes doivent contenir un projet de recherche dans le
domaine de la céphalée. La recherche proposé doit étre
entreprise au Canada.

La date limite de réception des demandes de bourse : le
3ler decembre 2002.

Pour obtenir plus de précisions, écrire a |'adresse suivante:

Canadian Headache Society

Dr. Michel Aubé, President,

CUSM - Montreal Neurological Hospital
3801 rue Universite

Montreal, QC H3A 2B4
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Neurology Faculty Positions
Sunnybrook & Women’s, University
of Toronto, Toronto, Canada

I) Stroke Neurologist: to help lead a multidisciplinary Regional
Stroke Program, direct Stroke Prevention Clinic, teach, and
conduct clinical stroke research. Sunnybrook & Women’s is
the designated Regional Stroke Centre for the northeast
Greater Toronto Area (population |.5M).

2) Clinical Neurologist/Neuromuscular Neurophysiologist: to
direct a neuromuscular neurophysiology laboratory, provide
clinical service, teaching, and research. American Association
of Electromyography or Canadian Society of Clinical
Neurophysiology certification is desirable.

Applicants should have or be eligible for Royal College of
Physicians and Surgeons of Canada Fellowship in Neurology, with
postgraduate training in Stroke or in Clinical Neurophysiology,
respectively, and should be eligible for appointment at the
University of Toronto at the Assistant Professor level or higher.
Applicants should submit a CV together with the names of three
references to: Dr. Sandra E. Black, Head of Neurology,
Sunnybrook & VWomen's, A421-2075 Bayview Avenue, Toronto,
Ontario, Canada M4N 3MS5, Fax: 416-480-4552, Email:
sandra.black@swchsc.on.ca

The University of Toronto is strongly committed to diversity within its
community and especially welcomes applications from visible minority
group members, women, Aboriginal persons, persons with disabilities,
members of sexual minority groups, and others who contribute to
diversification of ideas. All qualified candidates are encouraged to
apply, but Canadians and permanent residents will be given priority.

Dalhousic University

Fellowship in Stereotactic & (Y=
Functional Neurosurgery ggemgm

The Division of Neurosurgery at Dalhousie University is offering a one
year Clinical Fellowship in Stereotactic & Functional Neurosurgery.
All functional neurosurgical procedures for Atlantic Canada
(population 2,500,000) are performed at the QEII Health Sciences
Center/Dalhousie University. Fellows will participate in the evaluation
and treatment of patients with a broad range of functional
neurosurgical disorders including:

* movement disorders * angina

* complex pain * epilepsy * spasticity
Fellows will have training in different techniques including:
* Deep brain stimulation, with and without microelectrode recording
* Neurotransplantation
* Spinal cord stimulation
¢ Intrathecal therapy
« Ablative procedures
* Selective mesial temporal resections
« Extratemporal resections for epilepsy
¢ Vagus nerve stimulation
Candidates must have completed their neurosurgical training and be
eligible for licensure in Nova Scotia, commencing July 1, 2003.
Interested candidates should send three letters of reference along with
their cover letter outlining why they wish to study stereotactic and
functional neurosurgery, by December 31, 2002, to:
Rob Brownstone, MD, PhD, FRCSC
Division of Neurosurgery, QEII Health Sciences Center
3809 — 1796 Summer Street, Halifax, NS B3H 3A7
Phone: (902) 473-6850 Fax: (902) 473-6852
e-mail: Rob.Brownstone@dal.ca

University of Toronto
University Health Network/Mount Sinai Hospital

MOVEMENT DISORDERS NEUROLOGIST

A neurologist with expertise in research and clinical activities
oriented towards pharmacologic aspects of movement disorders is
sought for the University Health Network/Mount Sinai Hospital Division
of Neurology at the University of Toronto. The applicant must hold
certification from the Royal College of Physicians and Surgeons of
Canada in neurology or be eligible for certification. The successful
candidate will have fellowship training in movement disorders and
experience in carrying out phase one and two drug development trials in
Parkinson's disease and other movement disorders as part of a research
program carrying out studies on pharmacological mechanisms in animal
models of Parkinson's disease. A graduate degree in Neuropharmacology
is desirable.

The successful candidate will participate in all aspects of the
Movement Disorders Program. He or she will be expected to develop
independent research interests and to participate in other clinical and
research aspects of the Movement Disorders Program of the University
Health Network/Mount Sinai Hospital and the University of Toronto.
Academic appointment in the Division of Neurology, University of
Toronto and salary will be commensurate with training and experience.

The University of Toronto is strongly committed to diversity within
its community and especially welcomes applications from visible minority
group members, women, Aboriginal persons, persons with disabilities,
members of sexual minority groups, and others who may contribute to
further diversification of ideas. All qualified candidates are encouraged to
apply; however, Canadians and permanent residents will be given priority.
Please send curriculum vitae and letter of application to:

Catherine Zahn, MD, MHSc, FRCPC

Head, Division of Neurology, UHN/MSH

University Health Network and Mount Sinai Hospital
5 West Wing - 428, 399 Bathurst Street

Toronto, Ontario M5T 258

Tel: (416) 603-5580; Fax: (416) 603-5768

University of Toronto
University Health Network/Mount Sinai Hospital

EPILEPSY NEUROLOGIST

Two neurologists with expertise in epilepsy and EEG are sought for
the University Health Network/Mount Sinai Hospital, University of
Toronto. Applicants must hold certification from the Royal College of
Physicians and Surgeons of Canada in Neurology or be eligible for certi-
fication. The successful candidates will have fellowship training and expe-
rience in routine and long-term EEG, video-EEG, ambulatory EEG and
presurgical investigation for epilepsy surgery. Experience with acute
intraoperative electrocorticography (ECOG) and chronic intracranial
EEG, and experience with clinical trials of pharmaceuticals in Epilepsy,
are desirable.

The successful candidates will participate in all aspects of the
Epilepsy and Epilepsy Surgery Program including pre- and post-operative
care and evaluation. He or she will be expected to develop independent
research interests and to participate in other clinical and research activi-
ties of the Epilepsy Program of the University Health Network/Mount
Sinai Hospital and the University of Toronto. Academic appointment in
the Division of Neurology, University of Toronto and salary will be com-
mensurate with training and experience.

The University of Toronto is strongly committed to diversity within
its community and especially welcomes applications from visible minority
group members, women, Aboriginal persons, persons with disabilities,
members of sexual minority groups, and others who may contribute to
further diversification of ideas. All qualified candidates are encouraged to
apply: however, Canadians and permanent residents will be given priority.

Please send curriculum vitae and letter of application to:
Catherine Zahn, MD, MHSc, FRCPC
Head, Division of Neurology, UHN/MSH
University Health Network and Mount Sinai Hospital
5 West Wing - 428, 399 Bathurst Street
Toronto, Ontario M5T 258
Tel: (416) 603-5580; Fax: (416) 603-5768
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oncon: ZERQ PAIN

IN MIGRAINE

9% of Attacks Reduced to Zero Pain™

(Based on a retrospective Analysis)

100 ,
* IMITREX" is effective at any stage of

migraine pain '

W IMITREX® 100 mg po
B placebo

& 4 hours)

* IMITREX™ at the first sign of pain reduced
most attacks to ZERO

* Nearly 1 out of 2 attacks reduced to ZERO !
PAIN™ at 1 hour

« 2 out of 3 attacks reduced to ZERO PAIN™ at
2 hours

* 9 out of 10 attacks reduced to ZERO PAIN'™
at 4 hours

70 |

(<005

Adapted from Cady «

1 Hour Post Dose™ 2 Hours Post Dose 4 Hours Post Dose

"2 and 4 hour post dose lime points were the primary endpoints

SUCCESS WITH JUST ONE DOSE

Y% of attacks that did not require a second dose
when treated early with IMITREX"

*When IMITREX® was taken at first sign of
pain‘, 80% of migraine attacks did not require
a second dose’

*Reduced need for a second dose = Potential
cost savings (acquisition cost only)

L+ 1 1 T TR M

0 10 20 30 40 50 60 70 80 90 100%

IMITREX” (sumatriptan succinate/sumatriptan) is a selective 5-HT; receptor agonist indicated for the acute treatment of
migraine attacks with or without aura.'! IMITREX" is not indicated for prophylactic therapy of migraine, or for the
management of hemiplegic, basilar or ophthalmoplegic migraine. Safety and efficacy have not been established for cluster
headache."'

IMITREX" is contraindicated in patients with history, symptoms, or signs of ischemic cardiac, cerebrovascular, or peripheral
vascular syndromes, valvular heart disease or cardiac arrhythmias. In addition, patients with other significant underlying
cardiovascular diseases should not receive IMITREX", IMITREX" is also contraindicated in patients with uncontrolled or
severe hypertension.

The most common adverse events with IMITREX® 100 mg tablets included: nausea (11.0% vs. 5.8% placebo), malaise/fatigue (9.5%
vs. 5.1% placebo), sensations (body regions unspecified) (9.0% vs. 4.5% placebo).

 Refers to O (zero) on a 4 point pain scale where O=no pain, 1=mild pain, 2Z=2moderate pain and 3=scvere pain,

A IMITREX® should not be used prophylactically. Administration during migraine aura prior to other symptoms occurring may not prevent the development of a headache

¥ karly intervention = treatment initiated at first sign of pain - when pain was mild, before progression to moderate-severe rn

# Based on a retrospective analysis, 92 patients treated 118 headaches at first sign of pain, where the original prospective study did not pre-define this end-point, Further investigation using prospective
analysis is required to prove clinical significance

IMITREX" is a registered trademark, used under license by GlaxoSmithKline Inc. "used under license by GlaxoSmithKline Inc. Product Monograph available to health care professionals upon request

'TMITREX®

SUMATRIPTAN SUCCINATE

SUMATRIPTAN
@ A faster way back.™
CGlaxoSmithKline * Onset of action: 10-15 min. subcutaneous, 15 min. nasal spray, 30 min, tablet. ey (ReD)
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AE the ﬁ.r._-ft LGN of e;-za.qf.'()me “wearing-o ﬁm
in Parkinson’s Disease’, consider COMTAN 7

hereased "on” tme:

< Significantly improved motor function and ADLs*

< Easy 200 mg dosing — 1 tablet with every levodopa dose'™

<« Safety data available in over 80,000 patients®

Most frequently observed adverse events in placebo-controlled trials were:
dyskinesia’hyperkinesia (29%/10%), nausea (14%), abnormal urine (13%),
diarrhea (10%), dizziness (10%), and abdominal pain (9%).

COMTAN is indicated as an adjunct to levodopa/carbidopa or levodopa/
benserazide preparations to treat patients with idiopathic Parkinson's Disease
who experience the signs and symptoms of end-of-dose “wearing-off".
COMTAN's effectiveness has not been systematically evaluated in patients with
idiopathic Parkinson's Disease who do not experience end-of-dose “wearing-off”.
COMTAN has no antiparkinsonian effect of its own and therefore should only be
used as an adjunct to levodopa/carbidopa or levodopa/benserazide treatment. The
warnings and precautions given for levodopa/carbidopa and levodopa/benserazide
treatment should therefore be taken into account when COMTAN is used. The
efficacy of COMTAN as an adjunct to controlled-release levodopa/DDC inhibitor
preparations has not been established.

COMTAN should not be given concomitantly with non-selective monoamine
oxidase (MAQ) inhibitors or with a combination of selective MAO-A and selective
MAOQ-B inhibitors. Non-selective MAO inhibitors must be discontinued at least
two weeks prior to initiating therapy with entacapone. Selective MAQ-B
inhibitors should not be used at higher than recommended doses (e.g. selegiline
10 ma/day) when co-administered with COMTAN. COMTAN should be adminis-
tered with caution with drugs known to be metabolized by COMT (See WARNINGS
section of product monograph). COMTAN is contraindicated in patients with a
previous history of Neuroleptic Malignant Syndrome (NMS) and/or non-traumatic
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COMTan

(entacapone)

Helps patients stay active...longer

rhabdomyolysis; patients with known hypersensitivity to entacapone or to the
excipients of the product; patients with liver impairment; and patients with
pheochromocytoma due to the increased risk of hypertensive crisis. Rapid
withdrawal or abrupt reduction of levodopa/carbidopa therapy and COMTAN
therapy should be avoided.

T Adjunct to levodopa and DDC inhibitor / COMT-Inhibitor

1 Levodopa dose may have to be adjusted

1 p<0.001 vs. placebo.

§ p<0.01 (ADL), p<0.05 (motor score) vs. placebo. Randomized, double-blind, placebo-controfled 24-week trial in
patients with mild to moderate Parkinson's Disease with documented episodes of end-of-tose motor fluctuations
despite optimal levodopa therapy. Patients received levodopa/dopa decarboxylase inhibitor 4 to 10 times daily either
with placebo or COMTAN 200 mg with each dose (maximum recommended dosage in product monograph is

1,600 mg/day). Levodopa doses were adjusted throughout the study as deemed clinically necessary. Approximately
50% of patients in each group were receiving concomitant dopamine agonist therapy. Change in hours of awake “on
and “off” times from home diaries. “On” time described as a period relatively free of parkinsonian symploms, and
“off" time as a period when the patient experienced Increased parkinsonian symptoms. Motor function and activities
of daily living (ADL) scores measured using UPDRS (Unified Parkinson's Disease Rating Scale), and assessed by
examiner at baseline and at week 24 while patients were in “on” condition. The UPDRS employs a 0 to 4-paint scale
on multiple items in total score and motor and ADL subscales. n=171

1. COMTAN product monograph, Novartis Pharmaceuticals Canada Inc. 2. Rinne UK et al. Neurology 1998;51:1309
1314, 3. Durif F, Devaux |, Pere J-J et al. Eur Neurol 2001;45:111-118

* COMTAN is a registered licensed-in frademark owned by Orion Corporation

Product monograph available upon request.
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